File:

WALKERTON

T
o
fliin

629 Washington Street
Columbus, IN 47201
812-372-9911
812-372-7190 FAX

www.strand.com

CONTRACT 1-2023

S:\COL\4200——4299\4201\014\Drawings\CAD\Acad\Phase 1\00—G0.01.dwg

MIXSAWBAH FISH HATCHERY
WASTEWATER TREATMENT PLANT IMPROVEMENTS

Time:

PHASE 1

FOR THE

INDIANA DEPARTMENT OF NATURAL RESOURCES
LAPORTE COUNTY, INDIANA

JULY 2024

...........

Mill Creek

North Liberty 1! Pierce Rd

. — Lakeville

Kingsbury

Union Mills

> Plymouth

MIXSAWBAH STATE FISH HATCHERY

o000 S. 675 E.
WALKERTON, IN 465/4

awt iy,
‘u“}{ﬁﬁw L ,Sd;"'i-"

ﬂ/f;ﬁ-“-’- } A/‘ﬂ v/l .i"ﬂ-/ 202y ﬁ%ﬁihmuﬁi\e
Matthew L. Smith, P.E. Indiana No. 10808971

Jul 16, 2024 — 2:28pm

SA
STRAND

ASSOCIATES®

SHEET

1
00-G0.01


AutoCAD SHX Text
5500 S. 675 E.

AutoCAD SHX Text
WALKERTON, IN 46574

Burnette, Robert
Stamp

Burnette, Robert
Stamp


DRAWING LIST DESIGN CRITERIA
MIXSAWBAH FISH HATCHERY WWTP IMPROVEMENTS

SHEETNO.  DRAWINGNO.  TITLE INDIANA DEPARMENT OF NATURAL RESOURCES
00-GENERAL l. DESIGN FLOWS AND LOADINGS
1 00-G0.01 TITLE SHEET
2 00-G0.02 DRAWING LIST AND DESIGN CRITERIA DESIGN INFLUENT FLOWS
3 00-G0.03 STANDARD ABBREVIATIONS PEAK DAILY FLOW (MGD) 4.84 3
4 00-G0.04 STANDARD SYMBOLS - 1 RECYCLE DESIGN FLOW (MGD) 5.05 5
5 00-G0.05 STANDARD SYMBOLS - 2 =
6 00-G0.06 HYDRAULIC PROFILE
7 00-G0.07 PROCESS FLOW DIAGRAM DESIGN AVERAGE LOADINGS TO BIOFILTERS
BODs
05-SITE TSS
8 05-D1.01 SITE - DEMOLITION PLAN TAN 2
9 05-C1.01 SITE - LOCATION, GRADING AND EROSION CONTROL PLAN NITROGEN, AMMONIA (MGIL)
10 05-M1.01 SITE - YARD PIPING PLAN "
1 05-E1.01 SITE - ELECTRICAL PLAN DESIGN RECYCLE FLOWS AND LOADINGS 3
DESIGN RECYCLE FLOW (MGD) 4.84 ®
15-PUMPING STATION BOD o
12 15-ASM1.01 PUMPING STATION - PLAN AND SECTIONS TSS s &
20-HATCHERY BUILDING NITROGEN, AMMONIA (MGIL) 0.05
13 20-E1.01 HATCHERY BUILDING - ELECTRICAL PLAN ;%T(‘:n'é‘;‘_‘;A'LABLE NITROGEN (MGIL) ;

99-SCHEDULES AND DETAILS

PERMIT DISCHARGE FLOWS AND LOADINGS

File:

14 99-C5.01 CIVIL DETAILS - 1

15 99-ASMES5.01 ARCHITECTURAL/STRUCTURAL/ELECTRICAL DETAILS - 1 RECEIVING WATER BODY TAMMARACK LAKE

16 99-E7.01 EXISTING ONE-LINE DIAGRAM

17 99-E7.02 PROPOSED ONE-LINE DIAGRAM TOTAL SUSPENDED SOLIDS
MONTHLY AVERAGE (MGIL) 7.5
WEEKLY AVERAGE (MGIL) 10

AMMONIA-NITROGEN
SUMMER MONTHLY AVERAGE (MGIL) 1.3
SUMMER WEEKLY AVERAGE (MGIL) 1.9
WINTER MONTHLY AVERAGE (MGIL) 1.9
WINTER WEEKLY AVERAGE (MGIL) 2.8
pH
MINIMUM (S.U) 6
SHEET TYPE DESIGNATORS MAXIMUM(S.U.) 9

0 - GENERAL (SYMBOLS)
1-PLANS

2 -ELEVATIONS

3 -SECTIONS

4 - LARGE SCALE VIEWS
5 -DETAILS

6 -SCHEDULES

7 - DIAGRAMS

DISCIPLINE DESIGNATIONS

G - GENERAL
C-CIVIL

D - DEMOLITION

A - ARCHITECTURAL
S -STRUCTURAL

H - HEATING, VENTILATION, & AIR CONDITIONING

M- PROCESS AND MECHANICAL

FP - FIRE PROTECTION AND SUPPRESSION

P - PLUMBING
E - ELECTRICAL

STRUCTURE IDENTIFICATION
05 - SITE

10 - TRICKLING BIOFILTERS
15 - PUMPING STATION

20 - HATCHERY BUILDING

S:\COL\4200—-4299\4201\014\Drawings\CAD\Acad\Phase 1\00—G0.02.dwg Time: Jun 24, 2024 - 9:39am

Il. UNIT DESIGN CRITERIA

FILTRATION

BIOFILTERS (EXISTING)
TYPE
MEDIA
NUMBER OF TANKS

SIZE, EACH, DIA. X AVE. SWD (FT)

PUMPING

FORWARD FLOW PUMPS
TYPE
NUMBER
POWER
CAPACITY, EACH
CAPACITY, FIRM

PLANT RECYCLE PUMPS (EXISTING)

TYPE

NUMBER
POWER
CAPACITY, EACH
CAPACITY, FIRM

BIOTILTER BACKWASH PUMP (EXISTING)

TYPE

NUMBER
POWER
CAPACITY, EACH

BIOFILTER EFFLEUNT PUMP (EXISTING)

TYPE

NUMBER
POWER
CAPACITY, EACH

FLOATING BEAD BIOREACTOR
POLYSTYRENE BEADS

5
22 x7.25
SUBMERSIBLE
3
25 HP
1750 MGD @ 3.1' TDH
4.84 MGD
CENTRIFUGAL
3
30 HP
1700 GPM @ 58' TDH
3400 GPM
CENTRIFUGAL
1
15 HP

330 GPM @ 102' TDH

CENTRIFUGAL
1

10 HP

600 GPM @ 40' TDH

GENERAL
MIXSAWBAH FISH HATCHERY
WASTEWATER TREATMENT PLANT IMPROVEMENTS PHASE 1
INDIANA DEPARTMENT OF NATURAL RESOURCES
LAPORTE COUNTY, INDIANA

<
[+
L
E
X
o
<
O
(¢
L
Q
(=]
<
g
-
@
-l
(O)
Z
:
(=

JOB NO.
4201.014

PROJECT MGR.
MATTHEW SMITH

A
STRAND

ASSOCIATES®

SHEET

2
00-G0.02



AutoCAD SHX Text
1

AutoCAD SHX Text
30% REVIEW

AutoCAD SHX Text
1/31/2024

Burnette, Robert
Stamp


GENERAL EQUIPMENT ABBREVIATIONS PLUMBING ABBREVIATIONS ELECTRICAL ABBREVIATIONS INSTRUMENT-SPECIFIC ELECTRICAL ABBREVIATIONS

AC AIR COMPRESSOR sSG SLIDE GATE AEW  APRON END WALL FO FAIL OPEN A AMPERE NO NORMALLY OPEN A AR FLOW
ACU  ACCUMULATOR SHFP SODIUM HYPOCHLORITE FEED PUMP BF BLIND FLANGE FPI FINS PER INCH AF AMPERE FRAME NSF  NATIONAL SANITARY FOUNDATION ALT ALTERNATOR
ADT  AUTOMATIC DRIP TRAP SHST SODIUM HYPOCHLORITE STORAGE TANK CA COMPRESSED AR FPM  FEET PER MINUTE AFF ABOVE FINISHED FLOOR NTS NOT TO SCALE BF BUILDING FLOODING
AFT AUTOMATIC FILTER SLG  SLUICE GATE CB CATCH BASIN FT FEET AFG  ABOVE FINISHED GRADE OCB  OIL CIRCUIT BREAKER c CAPACITANCE
AOV AR OPERATED VALVE SP SUMP PUMP CD CONDENSATE DRAIN GA GAUGE AHJ  AUTHORITY HAVING JURISDICTION oL OVERLOAD CA CHLORINE ANALYZER
AM ANOXIC MIXER SRT  SILOXANE REMOVAL TANK Cl CAST IRON GPM  GALLONS PER MINUTE AHU  AIR HANDLING UNIT oT OVERTEMP CH4 METHANE "I/.*’é.r'zp#;
AST  AUTOMATIC STRAINER SSC SCREENINGS SCREW CONVEYOR co CLEAN OUT LAT LEAVING AIR TEMPERATURE AIC AMPERE INTERRUPTING CAPACITY PR PAIR CON CONDUCTANCE
BSLP BLENDED SLUDGE PUMP STCP STRUVITE CHEMICAL PUMP COND CONDENSATE LWT LEAVING WATER TEMPERATURE AL ALUMINUM P POLE CS-1 CONSTANT (SINGLE) SPEED
B BLOWER STG STOP GATE CPVC CHLORINATED POLYVINYL CHLORIDE MBH THOUSANDS OF BTU PER HOUR AT AMPERE TRIP PB PULL BOX CS-2 CONSTANT (TWO) SPEED 3
BC BRIDGE CRANE STR STRAINER cw COLD WATER MC MECHANICAL CONTRACTOR ATS  AUTOMATIC TRANSFER SWITCH PC PULL CORD D DENSITY §
BFP  BELT FILTER PRESS sV SOLENOID VALVE D DRAIN NA NOT APPLICABLE AV AUDIO VISUAL PH PH SENSOR DISC DISCONNECT SWITCH ]
BFPFP BFP FEED PUMP SWP SCREENINGS WASHER/PRESS DCBP DOUBLE CHECK BACKFLOW PREVENTER NC NORMALLY CLOSED AWG AMERICAN WIRE GAUGE "] PHASE DO DISSOLVED OXYGEN
BFV  BUTTERFLY VALVE TV TELESCOPING VALVE DF DRINKING FOUNTAIN NO NORMALLY OPEN BLDG BUILDING PNL  PANELBOARD DOU DOWN-OFF-UP SELECTOR SWITCH
BLP  BIOSOLIDS LOADING PUMP TWASP TWAS PUMP DFU  DRAINAGE FIXTURE UNIT NPT  NATIONAL PIPE THREAD (0 CONDUIT PRI PRIMARY DP DIFFERENTIAL PRESSURE
BLR BOILER uv ULTRAVIOLET DISINFECTION DI DUCTILE IRON NTS NOT TO SCALE CAT CATALOG PT POTENTIAL TRANSFORMER ESPB EMERGENCY STOP PUSHBUTTON
BP BOOSTER PUMP WASP WAS PUMP ESEW EMERGENCY SHOWER EYEWASH OA OUTSIDE AR CATV CABLE TELEVISION PTZ  PAN, TILT,ZOOM CAMERA ESPC EMERGENCY STOP PULLCORD
BSLMP BLENDED SLUDGE MIXING PUMP EW EYEWASH oc ON CENTER CB CIRCUIT BREAKER PVC POLYVINYL CHLORIDE ETM  ELAPSED TIME METER
BSLP BLENDED SLUDGE PUMP EWC ELECTRIC WATER COOLER oV OUTLET VELOCITY CCTV CLOSED CIRCUIT TELEVISION PWR POWER F BALL FLOAT
BSTM BIOSOLIDS STORAGE MIXER FCO FLOOR CLEAN OUT PD PRESSURE DROP CKT CIRCUIT RSC  RIGID GALVANIZED STEEL CONDUIT FL FLANGE-MOUNTED "
BTP  BIOSOLIDS TRANSFER PUMP FLUID ABBREVIATIONS FD FLOOR DRAIN PSI POUNDS PER SQUARE INCH CL CENTERLINE RTS  REMOTE TEST SWITCH FOR FORWARD-OFF-REVERSE SELECTOR SWITCH z
CENT CENTRIFUGE A AR FOR  FUEL OIL RETURN PSIG POUNDS PER SQUARE INCH GAUGE CLG CEILING RVNR REDUCED VOLTAGE NON-REVERSING GD GAS DETECTION 7
CNTP CENTRATE PUMP BSL BLENDED SLUDGE FOS  FUEL OIL SUPPLY RA RETURN AR COL COLUMN RVSS REDUCED VOLTAGE SOLID STATE H HORN &
CENTP CENTRIFUGE FEED PUMP CA COMPRESSED AR HB HOSE BIBB RPM REVOLUTIONS PER MINUTE CT CURRENT TRANSFORMER SC SHORT CIRCUIT H2S HYDROGEN SULFIDE o
CP CHEMICAL PUMP CNT CENTRATE HD HUB DRAIN SA SUPPLY AR CTE CONNECT TO EXISTING SCADA SUPERVISORY CONTROL AND DATA HLOA HIGH-LOW-OFF-AUTO SELECTOR SWITCH
COMP COMPRESSOR CDG COMPRESSED DIGESTER GAS HDPE HIGH DENSITY POLYETHYLENE SP STATIC PRESSURE CuU COPPER SCC  SUPERVISORY CONTROL CENTER HLOR HIGH-LOW-OFF-REVERSE SELECTOR SWITCH
CON CONVEYOR CLS CHLORINE SOLUTION HHWR HEATING HOT WATER RETURN CUH CABINET UNIT HEATER SE SERVICE ENTRANCE HOA HAND-OFF-AUTO SELECTOR SWITCH
DBC DEWATERED BIOSOLIDS CONVEYOR CNT CENTRATE HHWS HEATING HOT WATER SUPPLY D DEDICATED SEC  SECONDARY L LIMIT
DCP DECANT PUMP cw COLD WATER HR HOSE REEL DC DIRECT CURRENT SH SHIELDED LOR LOCAL-OFF-REMOTE SELECTOR SWITCH
DEWP DISINFECTED EFFLUENT PUMP CWR CHILLED WATER RETURN HWL  HIGH WATER LEVEL HVAC EQUIPMENT ABBREVIATIONS DISC DISCONNECT SPD  SURGE PROTECTION DEVICE LOS LOCKOUT STOP
DP DRAINAGE PUMP Ccws CHILLED WATER SUPPLY HW HOT WATER ACCU AIR COOLED CONDENSING UNIT DWG DRAWING SS STAINLESS STEEL M MAGNETIC
DRLP DIGESTER RECIRCULATION PUMP D DRAIN HWR HOT WATER RETURN AFR  ARCHITECTURAL FINE TUBE RADIATION E EMERGENCY STP  SHIELDED TWISTED PAIR MST MOISTURE
DSLMP DIGESTER MIXING PUMP DEW DISINFECTED EFFLUENT WATER IE INVERT ELEVATION AHU  AIR HANDLING UNIT EC ELECTRICAL CONTRACTOR SV SOLENOID VALVE MY MOTOR PROTECTION RELAY
DSLTP DIGESTED SLUDGE TRANSFER PUMP DG DIGESTER GAS IWP INDIRECT WASTE PIPE AS AIR SEPARATOR EDH ELECTRIC DUCT HEATER SwW SWITCH o/C OVERCURRENT
DT DRIP TRAP DIV DIVERSION L LAVATORY BLR  BOILER EF EXHAUST FAN SWBD SWITCHBOARD oIL OVERLOAD
DOW DOWNWARD OPENING WEIR GATE DRL DIGESTER RECIRCULATION MB MOP BASIN BB BASEBOARD EMT ELECTRICAL METALLIC TUBING TEL  TELEPHONE oIT OVERTEMPERATURE
EFC  EXCESS FLOW CLARIFIER DS DIGESTER SUPERNATANT MH MANHOLE c CONVECTOR EOL END OF LINE DEVICE TS2W TWO SPEED TWO WINDING oc OPEN-CLOSE SELECTOR SWITCH
EFP  EXCESS FLOW PUMP DSL DIGESTED SLUDGE MV MUD VALVE CD CEILING DIFFUSER EWC ELECTRIC WATER COOLER TVSS TRANSIENT VOLTAGE SURGE SUPPRESSOR gocA  OPEN-CLOSE-AUTO SELECTOR SWITCH
EFSP EXCESS FLOW SOLIDS PUMP DSL MD DIGESTER SLUDGE MIXER DISCHARGE PHW PROCESS HOT WATER CHILL CHILLER EX EXISTING TYP  TYPICAL 00 ON-OFF SELECTOR SWITCH
EP EFFLUENT PUMP DSL MS DIGESTER SLUDGE MIXER SUCTION P PUMP CT COOLING TOWER FAAP FIRE ALARM ANNUNCIATOR PANEL UG UNDERGROUND oP OXYGEN PURITY
FC FINAL CLARIFIER EF EXCESS FLOW POC POINT OF CONNECTION CUH  CABINET UNIT HEATER FACP FIRE ALARM CONTROL PANEL UH UNIT HEATER ORP OXIDATION REDUCTION POTENTIAL
FCD  FINAL CLARIFIER DRIVE EFS EXCESS FLOW SOLIDS PRV  PRESSURE REDUCING VALVE CWP  CHILLED WATER PUMP FCU  FAN COIL UNIT UPS  UNINTERRUPTIBLE POWER SUPPLY P PADDLE -
FEP  FINAL EFFLUENT PUMP FE FINAL EFFLUENT PV PLUG VALVE DC DRY COOLER FLA  FULL LOAD AMPERES UTP  UNSHIELDED TWISTED PAIR pH pH W
FILT FILTER F FORCE MAIN PVC  POLYVINYL CHLORIDE DH DEHUMIDIFIER FPCP FIRE PUMP CONTROL PANEL \ VOLTS PO4 ORTHOPHOSPHATE “’t’
FM FLOW METER G NATURAL GAS PVR  PRESSURE VACUUM RELIEF ASSEMBLY DL DRUM LOUVER FR FIRE RETARDANT VFD  VARIABLE FREQUENCY DRIVE POT POTENTIOMETER T ®
FT FLAME TRAP GR GRIT Qc QUICK CONNECT EBB  ELECTRIC BASEBOARD FT FEET w WIRE OR WATT PR PROXIMITY & 8
GBT  GRAVITY BELT THICKENER GTS  GRAVITY THICKENER SUPERNATANT RCP  REINFORCED CONCRETE PIPE EDH  ELECTRIC DUCT HEATER FDA  FOOD AND DRUG ADMINISTRATION WD  HIGH PRESSURE WASH DOWN R RADAR L) e g
GC GRIT CLASSIFIER HOCL HYPOCHLORITE RD ROOF DRAIN EF EXHAUST FAN FUNR FULL VOLTAGE NON-REVERSING WL WET LOCATION RST  RESET PUSHBUTTON < Z o
GFM  GAS FLOW METER HW HOT WATER RZBP REDUCED ZONE BACKFLOW PREVENTER EG EXHAUST GRILLE FVR  FULL VOLTAGE REVERSING WP WEATHERPROOF RTD  RESISTANCE TEMPERATURE DETECTOR o) E @
GCS GAS COMPRESSOR SKID HWR  HOT WATER RETURN s SINK EJ EXPANSION JOINT G GROUND XFMR  TRANSFORMER s SUBMERSIBLE = E Ww g g
GP GRIT PUMP HWS  HOT WATER SUPPLY SD SHOWER DRAIN EL EXPANSION LOOP GC GENERAL CONTRACTOR XP EXPLOSION PROOF SF SEAL FAIL g w 3 - E
GRN  GRINDER ML MIXED LIQUOR SEJ SEWAGE EJECTOR ER EXHAUST REGISTER GFI GROUND FAULT INTERRUPTER Y WYE SIL SILENCE -— E 4 § a
GT GRIT TRAP NAOH SODIUM HYDROXIDE SHR SHOWER ERC ELECTRIC REHEAT COIL GFP GROUND FAULT PROTECTION (EQUIPMENT) SS START-STOP SELECTOR SWITCH 1 E : E I:_, Z
GUH GAS UNIT HEATER NPW NONPOTABLE WATER SP SUMP PUMP ERU ENERGY RECOVERY UNIT GFCl GROUND FAULT CKT INTERRUPTER ST START PUSHBUTTON - ¢ o’ T |: < 5
GW GRIT WASHER OF OVERFLOW SS STAINLESS STEEL EUH ELECTRIC UNIT HEATER GRS  GALVANIZED RIGID STEEL STP  STOP PUSHBUTTON (2 ) T 2 < i
H HOIST ocC ODOR CONTROL sV SOLENOID VALVE EWH ELECTRIC WALL HEATER HACR HEATING AND AIR CONDITIONING RATED T THERMAL 11} o 2] j g §
HBT HYDROPNEUMATIC BOOSTER TANK PDP PERFORATED DRAIN PIPE SVS SERVICE SINK FCU FAN COIL UNIT HP HORSEPOWER TAB TRANSDUCER-AUTO-BACKUP FLOATS SELECTOR SWITCH}| & g - g = O
HTX  HEAT EXCHANGER PE PLANT EFFLUENT T TANK FD FIRE DAMPER HV HIGH VOLTAGE TH THERMOCOUPLE L E - Z O
IP INFLUENT PUMP PEC POLYELECTROLYTE CHEMICAL TD TRENCH DRAIN FR FINNED TUBE RADIATION HVAC HEATING, VENTILATING, & AIR CONDITIONING T™ THERMAL MASS ©a Q E "'E‘ |“_‘
MA MOTORIZED ACTUATOR PI PLANT INFLUENT U URINAL FUR FURNACE HZ HERTZ TRB  TURBIDITY 5 E = = X
MBV  MOTORIZED BALL VALVE PRC PHOSPHORUS REMOVAL CHEMICAL \Y; VENT GDF  GAS DUCT FURNACE IG ISOLATED GROUND TSS  TOTAL SUSPENDED SOLIDS o ") '2 °<‘ 2
MFS MECHANICAL FINE SCREEN PRE PRIMARY EFFLUENT VB VACUUM BREAKER GRV GRAVITY ROOF VENTILATOR IMC INTERMEDIATE METAL CONDUIT U ULTRASONIC z E W o <
MIX MIXER PRF PROCESS RETURN FLOW VCP VITRIFIED CLAY PIPE GUH  GAS UNIT HEATER JB JUNCTION BOX Vv VIBRATING FORK < = E g -l
MOV MOTOR OPERATED VALVE PRI PRIMARY INFLUENT VIR  VENT THRU ROOF HC HEATING COIL KCMIL ONE THOUSAND CIRCULAR MILS VFD  VARIABLE FREQUENCY DRIVE = ¥ g
MP MIXING PUMP PRS PRIMARY SLUDGE WCO WALL CLEANOUT HP HEAT PUMP KO KNOCKOUT VM VENTILATION MONITORING 7)) E <zt
MPE MISCELLANEOUS PROCESS EQUIPMENT PSS PLANT SANITARY SEWER wcC WATER CLOSET HRP HEAT RECOVERY PUMP KVA KILOVOLT AMPERES VS VARIABLE SPEED g =
MST MANUAL STRAINER PW POTABLE WATER WH WATER HEATER HU HUMIDIFIER KVAR KILOVOLT AMPERES REACTIVE YW LEAKAGE SENSOR S g
MT MICROTURBINE PWR PROCESS WATER RETURN WS WATER SOFTENER HWH HOT WATER UNIT HEATER KW KILOWATT E -
NRP  NITRATE RECYCLE PUMP PWS PROCESS WATER SUPPLY WSFU WATER SERVICE FIXTURE UNIT HWP  HOT WATER PUMP LP LIGHTING PANEL '2
OCD OVERHEAD COILING DOOR RAS RETURN ACTIVATED SLUDGE HTX HEAT EXCHANGER LTG LIGHTING S
OCE ODOR CONTROL EQUIPMENT RW RAW WASTEWATER ICF INDUSTRIAL CEILING FAN LV LOW VOLTAGE
ODE  OXIDATION DITCH EQUIPMENT SAM SAMPLE IR INFRARED HEATER MATV MASTER ANTENNA TELEVISION
PC PROGRESSING CAVITY PUMP SAN SANITARY SEWER L LOUVER MC METAL CLAD
PCD PRIMARY CLARIFIER DRIVE SB SODIUM BISULFITE 2§:ERAL'II:\(€I:ICA:2|:§E¥QTL%NUSR MAU MAKE-UP AIR UNIT MCC MOTOR CONTROL CENTER
PCFD PRIMARY CLARIFIER FLOCCULATORDRIVE SCM SCUM AFF ABOVE FINISHED FLOOR P PUMP MCB  MAIN CIRCUIT BREAKER
PF POLYMER FEEDER SCMD SCUM DECANT PWP PROCESS WATER PUMP MCCB MOLDED CASE CIRCUIT BREAKER
PFP POLYMER FEED PUMP SE SECONDARY EFFLUENT ALT ALTERNATE RF RETURN FAN MCM THOUSAND CIRCULAR MILS
PLWP PLANT WATER PUMP SH SODIUM HYPOCHLORITE gl_:ru g‘;fﬁgﬁ :'I:";ERII'VIAL UNIT RG RETURN GRILLE MCP MOTOR CIRCUIT PROTECTOR
PRCP PHOSPHORUS REMOVAL CHEMICAL PUMP SL SLUDGE BTUH BRITISH THERMAL UNIT PER HOUR RR REGISTER MDP  MAIN DISTRIBUTION PANELBOARD
PRCT PHOSPHORUS REMOVAL CHEMICAL TANK SPD  SUMP PUMP DISCHARGE CFM  CUBIC FEET PER MINUTE RTU ROOFTOP UNIT MISC MISCELLANEOUS JOB NO.
PREP PRIMARY EFFLUENT PUMP ST STORM SEWER OLG  GEILING SD SUCTION DIFFUSER MLO  MAIN LUGS ONLY 4201.014
PRFP PROCESS RETURN FLOW PUMP STC STRUVITE CHEMICAL SF SUPPLY FAN MO MOTOR OPERATED PROJECT MGR.
COND CONDENSATE
PRSP PRIMARY SLUDGE PUMP SW SERVICE WATER DAT DISCHARGE AIR TEMPERATURE SG SUPPLY GRILLE MTD MOUNTED MATTHEW SMITH
PTP  POLYMER TRANSFER PUMP SWS SEAL WATER SUPPLY DB DRY BULE TEMPERATURE SR SUPPLY REGISTER MTG  MOUNTING
RAD REFRIGERATED AIR DRYER TSL THICKENED SLUDGE DDC DIRECT DIGITAL CONTROL ST STEAM TRAP MTS MANUAL TRANSFER SWITCH
RASP RETURN ACTIVATED SLUDGE PUMP TWAS THICKENED WASTE ACTIVATED SLUDGE DG DOOR GRILLE SUH STEAM UNIT HEATER Mv MEDIUM VOLTAGE q
RDT ROTARY DRUM THICKENER \' VENT TCP TEMPERATURE CONTROL PANEL Mw MICROWAVE OR MEGAWATT A
DX DIRECT EXPANSION
RDTP ROTARY DRUM THICKENER FEED PUMP w POTABLE WATER EA EXHAUST AIR TG TRANSFER GRILLE N NEUTRAL 5
RM RAPID MIXER WAS WASTE ACTIVATED SLUDGE EAT ENTERING AR TEMPERATURE UH UNIT HEATER NA NOT APPLICABLE -
SA SAMPLER WML WASTE MIXED LIQUOR EL ELEVATION uv UNIT VENTILATOR NC NORMALLY CLOSED
SBFP SODIUM BISULFITE FEED PUMP ESP EXTERNAL STATIC PRESSURE VAV VARIABLE AIR VOLUME BOX NAC  NOTIFICATION APPLIANCE CIRCUIT PANEL STRAN D
SBST SODIUM BISULFITE STORAGE TANK EWT  ENTERING WATER TEMPERATURE VD VOLUME DAMPER NEC  NATIONAL ELECTRIC CODE
®
SCMP SCUM PUMP FC FAIL CLOSED VFD  VARIABLE FREQUENCY DRIVE NIC  NOTIN CONTRACT ASSOCIATES
SCW SCREENINGS WASHER FLA  FULL LOAD AMPS WSHP WATER SOURCE HEAT PUMP NL NIGHT LIGHT
SEJ SEWAGE EJECTOR XT EXPANSION TANK NM NONMETALLIC SHEET

3
00-G0.03

File: S:\COL\4200—-4299\4201\014\Drawings\CAD\Acad\Phase 1\00—-G0.03.dwg Time: Jun 24, 2024 - 9:39am


AutoCAD SHX Text
1

AutoCAD SHX Text
30% REVIEW

AutoCAD SHX Text
1/31/2024

Burnette, Robert
Stamp


RAFTING SYMBOLS
DETAIL NOTATION

RIGHT OF WAY MARKER n

EXISTING WATER MAIN,
SEWER MANHOLE, AND

PIPING DESIGNATIONS

PIPING SYMBOLS

. |,L||l||l‘“”

I A AR 5 ELBOW DOWN :
S9ASHE T ON SEWER AND WATER PLANS X
\99-ASM5.01/ DRAWING THAT DETAIL IS NEW WATER MAIN. SEWER COMPRESSED AR A
SHOWN ON PERMANENT EASEMENT ON N T ' : CA —O0 ELBOW UP
MANHOLE AND FORCE MAIN
SEWER AND WATER PLANS _u\v:__ N PROFILE
SECTION NOTATION . SECTION LINE —S—1e CW COLD WATER ® METER
— — ——  CENTER LINE O 1 CULVERT IN PROFILE
1 SECTION NUMBER 4 CWR COLD WATER RETURN —t STRAINER
TRXSVRGE -@- BENCH MARK NEW GRADE LINE Y 3
DRAWING THAT SECTION 5 - >
S SHOWN ON Q SOIL BORING —_—__— SLOPE INTERCEPT CWS COLD WATER SUPPLY o TEE DOWN 2
" PROPERTY STAKE — "~ ORIGINAL GROUND IN PROFILE
SECTION——=<__ SECTION NUMBER DEW DISINFECTED EFFLUENT WATER o TEE UP
SCALE S9AMIOIX_ [ RAWING THAT SECTION = AT R == ROCK N PROFILE
NATURAL GAS PIPING 1l UNION
IS SHOWN ON L Y EXISTING UTILITY POLE SURVEY OR REFERENCE LINE 6 &
ELEVATION NOTAI|0N LvATON LeTTER O} NEW UTILITY POLE A POINT OF INTERSECTION HW HOT WATER é GAS PRESSURE REGULATOR
\) (2]
( 99—ASMZ.01 :' DRAWING THAT ELEVATION o BURIED TELEPHONE o 2
IS SHOWN ON CABLE PEDESTAL POINT ON REFERENCE LINE HHWR HEATING HOT WATER RETURN PRESSURE INDICATOR g
- SIGN 8 BUILDING IN PROFILE 2
il
EQUIPMENT IDENTI:ICATION ol LIGHT POLE CRECTION OF TRAFFIC HHWS HEATING HOT WATER SUPPLY PRESSURE TRANSMITTER =
e TYPE OF EQUIPMENT I:: >
<Grou > EQUIPMENT GROUP q::) DECIDUOUS TREE
NAME 2 %\2’;@ NOTATION FOR COMBUSTIBLE FLUIDS LPC LOW PRESSURE CONDENSATE ©@ TEMPERATURE ELEMENT
9999 ROOM IDENTIFICATION f;:} CONIFEROUS TREE @
LPS LOW PRESSURE STEAM TEMPERATURE INDICATOR
i DOOR  IDENTIFICATION ey DECIDUOUS SHRUBS @
N | PIPING SYMBOLS ——NPW NONPOTABLE WATER TEMPERATURE TRANSMITTER
WINDOW IDENTIFICATION CONIFEROUS SHRUBS N
3 ] 3 FLANGE JOINT RL REFRIGERANT LIQUID MANUAL AIR VENT
©) KEY/SPECIFIC NOTE CALL—OUT — 7\ INTERMITTENT STREAM )
& | 5 GROOVED JOINT
[X] PARTITION TYPE REFERENCE t\\\__i__- STREAM OR RIVER RS REFRIGERANT SUCTION B CONCENTRIC REDUCER
== s || S MECHANICAL JOINT
A CENTER LINE OF BEAM—COLUMN 7
FRAME SYSTEM s WETLAND AREA ] . s PUSH — ON JOINT — SPD——— SUMP PUMP DISCHARGE D ECCENTRIC REDUCER
POINTS OF VIEW BEING CONSIDERED
MATCH LINE
RAlula_iégE SoALe & o] 3 RUBBER EXPANSION JOINT SW SOFT WATER ——[X>X¢—— FLEXIBLE CONNECTOR
X s I 5 SOLVENT WELD OR THREADED JOINT -
4 3 REVISION > BRIDGE -- -- VENT PIPE W
+EL 1000.00 FINISH ELEVATION A s {HE s PIPE COUPLING WITH TENSION TIES @
j EXISTING CULVERT T 0
d 0 EIEREEE EEET= e
_——FEL 1000.00 SPOT ELEVATION L7 Fenoe , I SVALL DIAMETER PIPE WASTE BELOW GRADE T W
[ — 0 A (7))
: Il s EXISTING OBJECTS ARE SCREENED , -
X FENCE : [-H 5 WALL PIPE WASTE ABOVE GRADE z 3
mﬂ& EXISTING OBJECTS TO BE ABANDONED e — GUARD RAIL 0 ‘T E ﬂ
, L > W <
oo Fxtxxxs EXISTING OBJECTS TO BE DEMOLISHED [T] CURB, GUTTER AND INLET g - 3 WALL SLEEVE STORM BELOW GRADE ﬂ & > < z
v T !
—====J==== HIDDEN OBJECT AWM REJECT CURB : -—- STORM ABOVE GRADE 8 = E E 2
s s FABRICATED WALL SLEEVE -l <
e : —J= : —s FUTURE OBJECT T~ PROPOSED CONTOUR LINES v g S : - E o
— +4 T Z -
e—=-=z === OBJECT SUPPLIED BY OWNER T~ —_ _——~  EXISTING CONTOUR LINES g 3] 3 SHUT OFF VALVE L ¢>’; N g W Z
- VALVE_SYMBOLS 365
ARCHITECTURAL SYMBOLS (7T e e DEPRESSION 20 80
UTUUSS]  EARTH N & FLOOR STAND IN PLAN = We £ 20
LD == AIR PRESSURE RELIEF VALVE Og aofsl
AT YTy~  TOP OF CUT OR BERM g i E
[CE=niiZ] SAND, PLASTER, STUCCO = 5" STOP PLATE — EMBEDDED Q SgFEE
I KD BALANCING VALVE e 9 g0
Emrameny  CONCRETE UNDERGROUND UTILITY SYMBOLS @+ §  SLDE GATE - EMBEDDED < ﬁ E e hS
Z 7] BRICK &
By —D—— new water man SLIDE GATE — SURFACE MOUNTED ¢ BALL VALVE ? ® g
| | CONCRETE BLOCK = AND VALVE MANHOLE oz
w— WATER MAIN AND E 0 a  SLUICE GATE BALL CHECK VALVE < =
IR ACOUSTIC BLOCK o VALVE IN ROAD BOX S g
1, EXISTING WATER MAIN P/VR PRESSURE,/VACUUM RELIEF w <
[ > ASHLAR STONE VENEER AND FIRE HYDRANT ~ :|T BUTTERFLY VALVE ,2
- 2 METAL B, Q NEW WATER MAIN AND (22 LIQUID RING COMPRESSOR s
FIRE HYDRANT WITH OoP } CHECK VALVE
METAL LATH AUXILIARY VALVE 1 ORIFICE PLATE ™
6" _«ll»i
S EXISTING SANITARY SEWER
£ 5= )——— NEW SANITARY SEWER
WOOD—FRAMING
=] AND MANHOLE D@ FLOOR DRAIN ol GATE VALVE
; ] PLYWOOD 6" 57— (@) EXISTING STORM SEWER
| AND MANHOLE (I—INLET) RD(0 ROOF DRAIN ]
I ACOUSTICAL TILE GLOBE VALVE
, & sr-m()—— NEW STORM SEWER "0 s DRl P JOB NO.
TR rE GYPSUM BOARD | AND MANHOLE (I—INLET) 4o HOSE BIBB N LOW PRESSURE CHECK VALVE 4201.014
[ITTITITIIIIE] BATT INSULATION 1 - FORCE MAIN 2] VATER. HAMMER ARRESTER N3 PROJECT MGR.
EXXXZZXXXZE  RIGID INSULATION 7 PRESSURE REDUCING VALVE MATTHEW SMITH
—F— }—— VALVE MANHOLE ON FORCE MAIN V-
GRATING D) PRESSURE RELIEF VALVE
s WYE BRANCH FIXTURE UNITS
[EEEEETETH — CHECKERED PLATE
s RISER b THERMOMETER T TELESCOPIC VALVE
- HANDRAIL R
TRAP PRIMER
TOPOGRAPHICAL SYMBOLS S——=—— MODIFIED RISER A % 3_WAY VALVE AR
YARD HYDRANT
mmmmm  AREA OF THE SITE T I TELEPHONE OR TV CABLE - < STR AND
AND MANHOLE TRIPLE DUTY VALVE
TRORRSSSS 7
CORPORATE LIMITS 7. s A ASSOCIATES®

PROPERTY LINE AND/OR RIGHT OF WAY

E UNDERGROUND ELECTRIC CABLE

SHEET

4
00-G0.04

File: S:\COL\4200—-4299\4201\014\Drawings\CAD\Acad\Phase 1\00—-G0.04.dwg Time: Jun 24, 2024 - 9:39am


AutoCAD SHX Text
W

AutoCAD SHX Text
EXISTING WATER MAIN AND FIRE HYDRANT

AutoCAD SHX Text
METAL

AutoCAD SHX Text
SOIL BORING

AutoCAD SHX Text
4

AutoCAD SHX Text
WOOD-FRAMING

AutoCAD SHX Text
WOOD-FINISH

AutoCAD SHX Text
BATT INSULATION

AutoCAD SHX Text
GYPSUM BOARD

AutoCAD SHX Text
ACOUSTICAL TILE

AutoCAD SHX Text
CHECKERED PLATE

AutoCAD SHX Text
RIGID INSULATION

AutoCAD SHX Text
CORPORATE LIMITS

AutoCAD SHX Text
AREA OF THE SITE

AutoCAD SHX Text
%%UTOPOGRAPHICAL SYMBOLS

AutoCAD SHX Text
PROPERTY LINE AND/OR RIGHT OF WAY

AutoCAD SHX Text
HANDRAIL

AutoCAD SHX Text
PLYWOOD

AutoCAD SHX Text
METAL LATH

AutoCAD SHX Text
RISER

AutoCAD SHX Text
WYE BRANCH

AutoCAD SHX Text
UNDERGROUND ELECTRIC CABLE

AutoCAD SHX Text
GAS MAIN

AutoCAD SHX Text
TELEPHONE OR TV CABLE AND MANHOLE

AutoCAD SHX Text
MODIFIED RISER

AutoCAD SHX Text
2"

AutoCAD SHX Text
S

AutoCAD SHX Text
MR

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
R

AutoCAD SHX Text
EXISTING STORM SEWER AND MANHOLE (I-INLET)

AutoCAD SHX Text
NEW SANITARY SEWER AND MANHOLE

AutoCAD SHX Text
EXISTING SANITARY SEWER AND MANHOLE

AutoCAD SHX Text
VALVE MANHOLE ON FORCE MAIN

AutoCAD SHX Text
FORCE MAIN

AutoCAD SHX Text
NEW STORM SEWER AND MANHOLE (I-INLET)

AutoCAD SHX Text
NEW WATER MAIN AND FIRE HYDRANT WITH AUXILIARY VALVE

AutoCAD SHX Text
6"

AutoCAD SHX Text
F

AutoCAD SHX Text
6"

AutoCAD SHX Text
F

AutoCAD SHX Text
I

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
6"

AutoCAD SHX Text
I

AutoCAD SHX Text
6"

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
6"

AutoCAD SHX Text
W

AutoCAD SHX Text
6"

AutoCAD SHX Text
A

AutoCAD SHX Text
CENTER LINE OF BEAM-COLUMN

AutoCAD SHX Text
OBJECT SUPPLIED BY OWNER

AutoCAD SHX Text
POINTS OF VIEW BEING CONSIDERED

AutoCAD SHX Text
FRAME SYSTEM

AutoCAD SHX Text
FUTURE OBJECT

AutoCAD SHX Text
HIDDEN OBJECT

AutoCAD SHX Text
EXISTING OBJECTS ARE SCREENED

AutoCAD SHX Text
EXISTING OBJECTS TO BE DEMOLISHED

AutoCAD SHX Text
EXISTING OBJECTS TO BE ABANDONED

AutoCAD SHX Text
FINISH ELEVATION

AutoCAD SHX Text
%%UARCHITECTURAL SYMBOLS

AutoCAD SHX Text
CONCRETE BLOCK

AutoCAD SHX Text
ASHLAR STONE VENEER

AutoCAD SHX Text
ACOUSTIC BLOCK

AutoCAD SHX Text
SAND, PLASTER, STUCCO

AutoCAD SHX Text
SPOT ELEVATION

AutoCAD SHX Text
CONCRETE

AutoCAD SHX Text
BRICK

AutoCAD SHX Text
EARTH

AutoCAD SHX Text
EL 1000.00

AutoCAD SHX Text
EL 1000.00

AutoCAD SHX Text
3

AutoCAD SHX Text
REVISION

AutoCAD SHX Text
M11

AutoCAD SHX Text
MATCH LINE

AutoCAD SHX Text
PROPOSED CONTOUR LINES

AutoCAD SHX Text
%%UUNDERGROUND UTILITY SYMBOLS

AutoCAD SHX Text
WATER MAIN AND VALVE IN ROAD BOX

AutoCAD SHX Text
NEW WATER MAIN AND VALVE MANHOLE

AutoCAD SHX Text
EXISTING DEPRESSION

AutoCAD SHX Text
TOP OF CUT OR BERM

AutoCAD SHX Text
W

AutoCAD SHX Text
W

AutoCAD SHX Text
6"

AutoCAD SHX Text
6"

AutoCAD SHX Text
6"

AutoCAD SHX Text
RAILROAD  - LARGE SCALE

AutoCAD SHX Text
WETLAND AREA

AutoCAD SHX Text
FENCE

AutoCAD SHX Text
SILT FENCE

AutoCAD SHX Text
EXISTING CULVERT

AutoCAD SHX Text
BRIDGE

AutoCAD SHX Text
REJECT CURB

AutoCAD SHX Text
CURB, GUTTER AND INLET

AutoCAD SHX Text
GUARD RAIL

AutoCAD SHX Text
KEY/SPECIFIC NOTE CALL-OUT

AutoCAD SHX Text
ELEVATION NOTATION

AutoCAD SHX Text
ELEVATION LETTER

AutoCAD SHX Text
SECTION NUMBER

AutoCAD SHX Text
SECTION NOTATION

AutoCAD SHX Text
DRAWING THAT DETAIL IS SHOWN ON

AutoCAD SHX Text
DETAIL LETTER

AutoCAD SHX Text
DETAIL NOTATION

AutoCAD SHX Text
WINDOW IDENTIFICATION

AutoCAD SHX Text
DOOR IDENTIFICATION

AutoCAD SHX Text
ROOM IDENTIFICATION

AutoCAD SHX Text
EQUIPMENT GROUP

AutoCAD SHX Text
TYPE OF EQUIPMENT

AutoCAD SHX Text
EQUIPMENT IDENTIFICATION

AutoCAD SHX Text
DRAWING THAT ELEVATION IS SHOWN ON

AutoCAD SHX Text
999

AutoCAD SHX Text
X

AutoCAD SHX Text
1

AutoCAD SHX Text
101A

AutoCAD SHX Text
A

AutoCAD SHX Text
99-ASM2.01

AutoCAD SHX Text
Type

AutoCAD SHX Text
Group

AutoCAD SHX Text
NAME

AutoCAD SHX Text
9999

AutoCAD SHX Text
A

AutoCAD SHX Text
99-ASM5.01

AutoCAD SHX Text
1

AutoCAD SHX Text
99-ASM3.01

AutoCAD SHX Text
%%UDRAFTING SYMBOLS

AutoCAD SHX Text
BURIED TELEPHONE CABLE PEDESTAL

AutoCAD SHX Text
STREAM OR RIVER

AutoCAD SHX Text
INTERMITTENT STREAM

AutoCAD SHX Text
CONIFEROUS SHRUBS

AutoCAD SHX Text
DECIDUOUS SHRUBS

AutoCAD SHX Text
CONIFEROUS TREE

AutoCAD SHX Text
DECIDUOUS TREE

AutoCAD SHX Text
LIGHT POLE

AutoCAD SHX Text
SIGN

AutoCAD SHX Text
CAUTION

AutoCAD SHX Text
N

AutoCAD SHX Text
S

AutoCAD SHX Text
BENCH MARK

AutoCAD SHX Text
PROPERTY STAKE

AutoCAD SHX Text
EXISTING UTILITY POLE

AutoCAD SHX Text
PRIVATE WELL

AutoCAD SHX Text
NEW UTILITY POLE

AutoCAD SHX Text
2

AutoCAD SHX Text
165°

AutoCAD SHX Text
POINT OF INTERSECTION

AutoCAD SHX Text
NOTATION FOR COMBUSTIBLE FLUIDS

AutoCAD SHX Text
POINT ON REFERENCE LINE

AutoCAD SHX Text
DIRECTION OF TRAFFIC

AutoCAD SHX Text
BUILDING IN PROFILE

AutoCAD SHX Text
ORIGINAL GROUND IN PROFILE

AutoCAD SHX Text
SURVEY OR REFERENCE LINE

AutoCAD SHX Text
ROCK IN PROFILE

AutoCAD SHX Text
SLOPE INTERCEPT

AutoCAD SHX Text
CULVERT IN PROFILE

AutoCAD SHX Text
NEW GRADE LINE

AutoCAD SHX Text
1

AutoCAD SHX Text
99-ASM3.01

AutoCAD SHX Text
%%uSECTION

AutoCAD SHX Text
SCALE

AutoCAD SHX Text
SECTION NUMBER

AutoCAD SHX Text
DRAWING THAT SECTION IS SHOWN ON

AutoCAD SHX Text
F

AutoCAD SHX Text
NEW WATER MAIN, SEWER, MANHOLE AND FORCE MAIN IN PROFILE

AutoCAD SHX Text
S

AutoCAD SHX Text
EXISTING WATER MAIN, SEWER MANHOLE, AND FORCE MAIN IN PROFILE

AutoCAD SHX Text
W

AutoCAD SHX Text
W

AutoCAD SHX Text
S

AutoCAD SHX Text
F

AutoCAD SHX Text
SECTION LINE

AutoCAD SHX Text
PERMANENT EASEMENT ON SEWER AND WATER PLANS

AutoCAD SHX Text
CONSTRUCTION EASEMENT ON SEWER AND WATER PLANS

AutoCAD SHX Text
CENTER LINE

AutoCAD SHX Text
RIGHT OF WAY MARKER

AutoCAD SHX Text
TRIPLE DUTY VALVE

AutoCAD SHX Text
PVR

AutoCAD SHX Text
LP

AutoCAD SHX Text
PRESSURE RELIEF VALVE

AutoCAD SHX Text
PRESSURE REDUCING VALVE

AutoCAD SHX Text
3-WAY VALVE

AutoCAD SHX Text
TELESCOPIC VALVE

AutoCAD SHX Text
GAS SHUTOFF PLUG VALVE

AutoCAD SHX Text
LOW PRESSURE CHECK VALVE

AutoCAD SHX Text
GLOBE VALVE

AutoCAD SHX Text
GATE VALVE

AutoCAD SHX Text
SOLVENT WELD OR THREADED JOINT

AutoCAD SHX Text
WATER HAMMER ARRESTER

AutoCAD SHX Text
HOSE BIBB

AutoCAD SHX Text
FLOOR DRAIN

AutoCAD SHX Text
ROOF DRAIN

AutoCAD SHX Text
HUB DRAIN

AutoCAD SHX Text
THERMOMETER

AutoCAD SHX Text
WATER SUPPLY/DRAINAGE

AutoCAD SHX Text
FIXTURE UNITS

AutoCAD SHX Text
TRAP PRIMER

AutoCAD SHX Text
SLUICE GATE

AutoCAD SHX Text
MANOMETER

AutoCAD SHX Text
ORIFICE PLATE

AutoCAD SHX Text
LIQUID RING COMPRESSOR

AutoCAD SHX Text
PRESSURE/VACUUM RELIEF

AutoCAD SHX Text
SLIDE GATE - SURFACE MOUNTED

AutoCAD SHX Text
SLIDE GATE - EMBEDDED

AutoCAD SHX Text
STOP PLATE - EMBEDDED

AutoCAD SHX Text
FLOOR STAND IN PLAN

AutoCAD SHX Text
SHUT OFF VALVE

AutoCAD SHX Text
FABRICATED WALL SLEEVE

AutoCAD SHX Text
WALL SLEEVE

AutoCAD SHX Text
WALL PIPE

AutoCAD SHX Text
SMALL DIAMETER PIPE

AutoCAD SHX Text
PIPE COUPLING WITH TENSION TIES

AutoCAD SHX Text
RUBBER EXPANSION JOINT

AutoCAD SHX Text
GROOVED JOINT

AutoCAD SHX Text
MECHANICAL JOINT

AutoCAD SHX Text
PUSH - ON JOINT

AutoCAD SHX Text
FLANGE JOINT

AutoCAD SHX Text
RD

AutoCAD SHX Text
WASTE ABOVE GRADE

AutoCAD SHX Text
STORM BELOW GRADE

AutoCAD SHX Text
STORM ABOVE GRADE

AutoCAD SHX Text
HD

AutoCAD SHX Text
NONPOTABLE WATER

AutoCAD SHX Text
REFRIGERANT SUCTION

AutoCAD SHX Text
REFRIGERANT LIQUID

AutoCAD SHX Text
SUMP PUMP DISCHARGE

AutoCAD SHX Text
SOFT WATER

AutoCAD SHX Text
VENT PIPE

AutoCAD SHX Text
WASTE BELOW GRADE

AutoCAD SHX Text
SPD

AutoCAD SHX Text
SW

AutoCAD SHX Text
RS

AutoCAD SHX Text
NPW

AutoCAD SHX Text
RL

AutoCAD SHX Text
FD

AutoCAD SHX Text
M

AutoCAD SHX Text
OP

AutoCAD SHX Text
P/VR

AutoCAD SHX Text
DISINFECTED EFFLUENT WATER

AutoCAD SHX Text
HOT WATER

AutoCAD SHX Text
LOW PRESSURE CONDENSATE

AutoCAD SHX Text
LOW PRESSURE STEAM

AutoCAD SHX Text
HEATING HOT WATER SUPPLY

AutoCAD SHX Text
HEATING HOT WATER RETURN

AutoCAD SHX Text
NATURAL GAS PIPING

AutoCAD SHX Text
LPC

AutoCAD SHX Text
LPS

AutoCAD SHX Text
HHWS

AutoCAD SHX Text
HHWR

AutoCAD SHX Text
HW

AutoCAD SHX Text
DEW

AutoCAD SHX Text
COMPRESSED AIR

AutoCAD SHX Text
COLD WATER

AutoCAD SHX Text
COLD WATER RETURN

AutoCAD SHX Text
COLD WATER SUPPLY

AutoCAD SHX Text
%%UPIPING DESIGNATIONS

AutoCAD SHX Text
AIR

AutoCAD SHX Text
CWR

AutoCAD SHX Text
CWS

AutoCAD SHX Text
CA

AutoCAD SHX Text
CW

AutoCAD SHX Text
A

AutoCAD SHX Text
%%UPIPING SYMBOLS

AutoCAD SHX Text
%%UVALVE SYMBOLS

AutoCAD SHX Text
BUTTERFLY VALVE

AutoCAD SHX Text
CHECK VALVE

AutoCAD SHX Text
BALL CHECK VALVE

AutoCAD SHX Text
AIR PRESSURE RELIEF VALVE

AutoCAD SHX Text
BALANCING VALVE

AutoCAD SHX Text
BALL VALVE

AutoCAD SHX Text
TT

AutoCAD SHX Text
ECCENTRIC REDUCER

AutoCAD SHX Text
FLEXIBLE CONNECTOR

AutoCAD SHX Text
TEMPERATURE TRANSMITTER

AutoCAD SHX Text
CONCENTRIC REDUCER

AutoCAD SHX Text
MANUAL AIR VENT

AutoCAD SHX Text
TEE DOWN

AutoCAD SHX Text
TE

AutoCAD SHX Text
TI

AutoCAD SHX Text
PT

AutoCAD SHX Text
PI

AutoCAD SHX Text
TEMPERATURE INDICATOR

AutoCAD SHX Text
TEMPERATURE ELEMENT

AutoCAD SHX Text
PRESSURE TRANSMITTER

AutoCAD SHX Text
PRESSURE INDICATOR

AutoCAD SHX Text
GAS PRESSURE REGULATOR

AutoCAD SHX Text
UNION

AutoCAD SHX Text
TEE UP

AutoCAD SHX Text
%%UPIPING SYMBOLS

AutoCAD SHX Text
M

AutoCAD SHX Text
STRAINER

AutoCAD SHX Text
ELBOW UP

AutoCAD SHX Text
METER

AutoCAD SHX Text
ELBOW DOWN

AutoCAD SHX Text
8

AutoCAD SHX Text
YARD HYDRANT

AutoCAD SHX Text
DRAWING THAT SECTION IS SHOWN ON

AutoCAD SHX Text
GRATING

AutoCAD SHX Text
PARTITION TYPE REFERENCE

AutoCAD SHX Text
EXISTING CONTOUR LINES

AutoCAD SHX Text
1

AutoCAD SHX Text
30% REVIEW

AutoCAD SHX Text
1/31/2024

Burnette, Robert
Stamp


ELECTRICAL SYMBOLS POWER AND ONE-LINE DIAGRAM SYMBOLS FIRE ALARM AND DETECTION SYMBOLS TECH Y SY IPMENT SY

\‘\IIIFIJ:;U

* H\‘_’::,‘_-.‘E'l_l"l , E‘ \5'.{;"'"..-'
LIGHTING CIRCUIT NUMBER (TYPICAL) FACP FIRE ALARM CONTROL PANEL A" DATA JACK; * = # OF JACKS S TER L A%
A 2 ~~_—OTHERWISE SHOWN PANEL DESIGNATION *) ACCUMULATOR SV 0",
|_OT| FIXTURE SYMBOL (TYPICAL) 2(x) TYP.) A POTS ANALOG PHONE JACK; * = # OF JACKS £ 7
A—INDICATES FIXTURE TYPE == UPLEX, 120 VOLT, 15" AFF FAAP FIRE ALARM ANNUNCIATOR PANEL *p *D , B
2—INDICATES CIRCUIT NUMBER WP INDICATES WEATHERPROOF A" D) POTS ANALOG PHONE AND DATA JACKS; —A AR FLOW DIRECTION %
b—INDICATES SWITCHING DUPLEX. 120 VOLT. 3'—6" AFF = # OF JACKS %,
SOLID CIRCLE INDICATES & ; , 3= ## STROBE: WALL MOUNT AVOP Xvé%bEmgggng\Gong PHONE JACK
ALWAYS ON e - "
XX SURFACE OR PENDANT MOUNTED DOUBLE DUPLEX, 120 VOLT, 3'—67 AFF STROBE CANDELA RATING 807 AFF X WALL MOUNT POTS ANALOG PHONE JACK BASE MOUNTED PUMP 4
) <. HORN STROBE; WALL MOUNT ABOVE FURNITURE /féf?vt‘r
Sef WALL MOUNTED S=a DOUBLE DUPLEX, 120 VOLT, 15" AFF H ~———STROBE CANDELA RATING 80" AFF @ SCADA NETWORK JACK
—O— 1X4 SURFACE OR PENDANT MOUNTED o SINGLE CONVENIENCE, 120 VOLT SPEAKER STROBE: WALL MOUNT il C BLOWER <
LINEAR EWC FOR ELECTRIC WATER COOLER FAKO) ’ —— 2—POST DATA RACK §
- ” N
| O | 1X8 SURFACE OR PENDANT MOUNTED B v S STROBE CANDELA RATING 80" AFF — g
' " LINEAR EXPLOSION—PROOF, 3'-6" AFF FAK HORN: WALL MOUNT ® COAX CABLE JACK ~ K CEILING DIFFUSER WITH FLEXIBLE DUCT =
H »
—o— WALL MOUNTED LINEAR =2 EXPLOSION—PROOF, 15" AFF
‘ < —— CENTRIFUGAL PUMP
4 SPEAKER; WALL MOUNT POWER POLE
; CONNECT TO EXISTING
2 POWER OUTLET, VOLTAGE & &, STROBE; CEILING MOUNT PA SYSTEM HORN; 10'—0" AFF ¢
O 2X2 RECESSED LINEAR AMPERAGE AS INDICATED ##~—— STROBE CANDELA RATING NG
Qo ’ 4‘~ DRIP TRAP
@) 2X4 RECESSED LINEAR AUTOMATIC TRANSFER SWITCH &# HORN STROBE; CEILING MOUNT 4 S PA SYSTEM SPEAKER @
o —~——STROBE CANDELA RATING 2
© RECESSED CAN S : CEILING MOUNT SPEAKER —&—  puer soosT cou o
— §y CIRCUIT BREAKER & SPEAKER STROBE; CEILING MOUNT A=SPEAKER TYPE @
e EXIT, SURFACE, PENDANT ## ~——STROBE CANDELA RATING /Trpe\ EQUIPMENT TAG &
=) EXIT. WALL él PANELBOARD AREA OF RESCUE ASSISTANCE @ KEY PAD \ Group / &
Y EMERGENGY LIGHTING i FUSE EMERGENCY TELEPHONE SYSTEM GLASS BREAK DETECTOR
FA FLAME ARRESTER
TCH (H) HEAT DETECTOR; CEILING MOUNT @ MOTION SENSOR
SWITCHES METER
A SINGLE POLE | l ) &) SMOKE DETECTOR; CEILING MOUNT ® PUSH BUTTON Fo FLAME CELL
# 4. (BLANK) = SINGLE POLE A (Es) ELECTRIC STRIKE
> = TWO—WAY (2) ELEVATOR RECALL SMOKE DETECTOR bt
3 = THREE—WAY _ R MAGNETIC LOCK FT FLAME TRAP ASSEMBLY
4 = FOUR—WAY DRAW=OUT TYPE CIRCUIT BREAKER @ NITROUS OXIDE SENSOR
K = KEYED { ) INTERCOM STATION
D = DIMMER e CARBON MONOXIDE SENSOR © GRINDER
g = QQREQLWYPJOSLSWI?SH T(S PHASE) XYA CURRENT TRANSFORMER, ## OCCUPANCY SENSOR, CEILING, OR WALL
= X:YA INDICATES RATIO ~——SEE SPECIFICATION FOR SENSOR TYPE
WP = WEATHERPROOF @0 ___——SWITCH INDICATION @ @ INLINE PUMP
DUCT SMOKE DETECTOR CARD READER
PROTECTIVE RELAY
@ LIGHTING CONTROL STATION @ PROTECTVE RELY tH~—_ ouct size o eLuve coneoL
PHOTOCELL | ANSFORMER &7S] REMOTE TEST SWITCH @ —] I:I POSITIVE DISPLACEMENT PUMP
PMENT A R A Qe SWITCH INDICATION FIXED SECURITY CAMERA -
o IZ FIRE ALARM PULL STATION PAN, TILT, ZOOM SECURITY CAMERA @ ROOF EXHAUST FAN o
DISCONNECT, F=FUSED, J DISCONNECT SWITCH =
[EH B=CIRCUIT BREAKER, CIRCUIT BREAKER INTERLOCK @ SPRINKLER FLOW SWITCH PANORAMIC SECURITY CAMERA : o W
BLANK=NON—FUSED A CIRCLTT BREAKER oo «—’V\Jj UNIT HEATER -
E’l CIRCUIT BREAKER E — ELECTRONIC a SPRINKLER VALVE TAMPER SWITCH [|<H ALARM HORN; WALL MOUNT . > g
COMBINATION STARTER FIRE ALARM BELL . é VARIABLE AIR VOLUME ) g 7
] JUNCTION BOX (VAV) BOX WITH ELECTRIC > W E g
K WARNING LIGHT; WALL MOUNT REHEAT COIL (/7] > 5z
©) LINE VOLTAGE THERMOSTAT = z o g g
(((T))) OMNI—DIRECTIONAL ANTENNA [Ifi VARIABLE AR VOLDME - e as 2
\C N p_o1_g1 480V LOAD, REFER TO MCC/PANEL (VAV) BOX WITH HEATING 4@ =22
SCHEDULE FOR EQUIPMENT NUMBER HOT WATER REHEAT COIL <= I <y
DIRECTIONAL (YAGI) ANTENNA 2> = EzZ¢
l>§ SOLENOID VALVE FLOATING MIXER wov 2<% §
ITE_SY E a &k 9
Z W
INSTRUMENTATION SYMBOLS - S NN/ sorew cowvevos ©q guzt
Ao IRVML >N 2 IVIDVLS OH OVERHEAD ELECTRIC Q gk &
0
EQUIPMENT DUCTWORK SYMBOLS S X W
FIRST LETTERS SUCCEEDING LETTERS T TELEPHONE SERVICE I(l-) F 0o
PROCESS OR READOUT OR TAG h\;VAMIN(=3: W;W)K(IIE_ZOF EQUIPMENT FO FIBER OPTIC CABLE m SUPPLY DUCT (UP OR SECTION) e §
LETTER INITIATING VARIABLE MODIFIER PASSIVE FUNCTION OUTPUT FUNCTION MODIFIER XY = LOOP/STRUCTURE NUMBER <3
ANALYSIS (+) ALARM - ] UTILITY POLE < 3
A Z = UNIT NUMBER S SUPPLY OR OUTSIDE AIR DUCT 2 0
B |BURNER, COMBUSTION USER’S CHOICE (+) USER’S CHOICE (+) |USER'S CHOICE (+) <N (DOWN,/OR AWAY) w £
C |USER'S CHOICE (+) CONTROL CLOSE CONTROL & INSTRUMENTATION -
D |USER'S CHOICE (+) DIFFERENTIAL DEVIATION TAG NAMING: TRC—XY—7 EXHAUST DUCT (UP OR SECTION) ;
E \;(BSJVAGELOW o — PRIMARY ELEMENT (SENSOR) T = FIRST LETTER FROM ISA DEFINITION TABLE MECHANICAL /HVAC SYMBOLS
F , RC = SUCCEEDING LETTERS FROM ISA DEFINITION TABLE e
G_ |USER'S CHOICE (+) GLASS, GAUGE GATE XY = LOOP/STRUCTURE NUMBER DAMPER AND ACTUATOR SYMBOLS — EXHAUST OR RETURN DUCT (DOWN/OR AWAY)
H [HAND (MANUAL) HIGH Z = UNIT NUMBER -
|__[CURRENT INDICATE ADDITIONAL DESCRIPTORS: , (W] , G ROUND DUCTWORK UP
J [POWER SCAN A = NUMBER OF UNITS DEPICTED (BLANK IF ONE) £z 2
K [TIME, SCHEDULE TIME RATE CONTROL STATION B = NUMBER OF SETS DEPICTED (BLANK IF ONE) , , AUTOMATIC DAMPER
L |LEVEL LIGHT (PILOT) LOW D = SUPPLEMENTAL DESCRIPTION (REFER TO INSTRUMENT—SPECIFIC BDD ROUND DUCTWORK DOWN
M_|USER'S CHOICE (+) MOMENTARY MIDDLE ELECTRICAL ABBREVIATIONS) . .
N_|[USER'S CHOICE (+) USER’S CHOICE (+) USER'S CHOICE (+) [USER'S CHOICE (+) $ $ BACKDRAFT DAMPER | ' JOB NO.
0 |[USER’S CHOICE (+) ORIFICE, RESTRICTION OPEN -~ # IE é FLEXIBLE CANVAS CONNECTION 4201.014
P |PRESSURE, VACUUM POINT (TEST CONNECTION) INST T $ $ :
R RADIATION RECORD D GENERAL INSTRUMENT ' _FD r I MATTHEW SMITH
S |SPEED, FREQUENCY SAFETY SWITCH
(SEE DEVICE TAG NAMING & DESCRIPTORS < ~ 1-1/2 HR. FIRE DAMPER
T [TEMPERATURE TRANSMIT ABOVE AND ABBREVIATIONS SHEET) ' '
U |MULTIVARIABLE (+) MULTIFUNCTION (+) MULTIFUNCTION (+) |MULTIFUNCTION (+) (A)(B) Fl TED HVA T
V__ |VISCOSITY, VIBRATION VALVE, DAMPER
W |WEIGHT, FORCE WELL, PROBE MOTOR (ELECTRIC) @ THERMOSTAT
X |UNCLASSIFIED (+) X—AXIS UNCLASSIFIED (+) UNCLASSIFIED (+)  |UNCLASSIFIED (+) ® ROOM HUMIDISTAT y %
Y |EVENT,STATE, PRESENCE |Y—AXIS RELAY
' ’ ’ PRESSURE SENSOR
(+) COMPUTE (+) @ PNEUMATIC ? ' STR AN D
Z |POSITION, DIMENSION  |Z—AXIS DRIVE, ACTUATOR OR
®
CONTROL ELEMENT ® ROOM SENSOR ASSOCIATES
SOLENOID @y
(+) WHEN USED, EXPLANATION IS SHOWN ADJACENT TO DUCT SMOKE DETECTOR SHEET
INSTRUMENT SYMBOL. SEE ABBREVIATIONS AND P "
LETTER SYMBOLS. © RESSURE GAUGE 5
00-G0.05

File: S:\COL\4200—-4299\4201\014\Drawings\CAD\Acad\Phase 1\00—-G0.05.dwg Time: Jun 24, 2024 - 9:39am


AutoCAD SHX Text
DT

AutoCAD SHX Text
DRIP TRAP

AutoCAD SHX Text
CONNECT TO EXISTING

AutoCAD SHX Text
CEILING DIFFUSER WITH FLEXIBLE DUCT

AutoCAD SHX Text
CENTRIFUGAL PUMP

AutoCAD SHX Text
ACU

AutoCAD SHX Text
ACCUMULATOR

AutoCAD SHX Text
BASE MOUNTED PUMP

AutoCAD SHX Text
AIR FLOW DIRECTION

AutoCAD SHX Text
BLOWER

AutoCAD SHX Text
%%UEQUIPMENT SYMBOLS

AutoCAD SHX Text
FA

AutoCAD SHX Text
H

AutoCAD SHX Text
FA

AutoCAD SHX Text
S

AutoCAD SHX Text
FA

AutoCAD SHX Text
##

AutoCAD SHX Text
FIRE ALARM BELL

AutoCAD SHX Text
SPRINKLER VALVE TAMPER SWITCH

AutoCAD SHX Text
SPRINKLER FLOW SWITCH

AutoCAD SHX Text
FIRE ALARM PULL STATION

AutoCAD SHX Text
REMOTE TEST SWITCH

AutoCAD SHX Text
SWITCH INDICATION

AutoCAD SHX Text
SWITCH INDICATION

AutoCAD SHX Text
DUCT SIZE

AutoCAD SHX Text
DUCT SMOKE DETECTOR

AutoCAD SHX Text
SMOKE DETECTOR; CEILING MOUNT

AutoCAD SHX Text
HEAT DETECTOR; CEILING MOUNT

AutoCAD SHX Text
SPEAKER; WALL MOUNT

AutoCAD SHX Text
HORN; WALL MOUNT

AutoCAD SHX Text
SPEAKER STROBE; CEILING MOUNT

AutoCAD SHX Text
STROBE CANDELA RATING

AutoCAD SHX Text
STROBE CANDELA RATING

AutoCAD SHX Text
HORN STROBE; CEILING MOUNT

AutoCAD SHX Text
STROBE; CEILING MOUNT

AutoCAD SHX Text
STROBE CANDELA RATING

AutoCAD SHX Text
STROBE CANDELA RATING 80" AFF

AutoCAD SHX Text
SPEAKER STROBE; WALL MOUNT

AutoCAD SHX Text
HORN STROBE; WALL MOUNT

AutoCAD SHX Text
STROBE CANDELA RATING 80" AFF

AutoCAD SHX Text
STROBE CANDELA RATING 80" AFF

AutoCAD SHX Text
STROBE; WALL MOUNT

AutoCAD SHX Text
FIRE ALARM ANNUNCIATOR PANEL

AutoCAD SHX Text
FIRE ALARM CONTROL PANEL

AutoCAD SHX Text
B

AutoCAD SHX Text
TM

AutoCAD SHX Text
SFS

AutoCAD SHX Text
RTS

AutoCAD SHX Text
a

AutoCAD SHX Text
S

AutoCAD SHX Text
H

AutoCAD SHX Text
S

AutoCAD SHX Text
F

AutoCAD SHX Text
##

AutoCAD SHX Text
F

AutoCAD SHX Text
##

AutoCAD SHX Text
FAAP

AutoCAD SHX Text
FACP

AutoCAD SHX Text
%%UFIRE ALARM AND DETECTION SYMBOLS

AutoCAD SHX Text
ELEVATOR RECALL SMOKE DETECTOR

AutoCAD SHX Text
R

AutoCAD SHX Text
S

AutoCAD SHX Text
NOX

AutoCAD SHX Text
NITROUS OXIDE SENSOR

AutoCAD SHX Text
CARBON MONOXIDE SENSOR

AutoCAD SHX Text
FA

AutoCAD SHX Text
FA

AutoCAD SHX Text
H

AutoCAD SHX Text
S

AutoCAD SHX Text
DSD

AutoCAD SHX Text
a

AutoCAD SHX Text
ARA

AutoCAD SHX Text
AREA OF RESCUE ASSISTANCE

AutoCAD SHX Text
EMERGENCY TELEPHONE SYSTEM

AutoCAD SHX Text
DOUBLE DUPLEX, 120 VOLT, 15" AFF

AutoCAD SHX Text
DOUBLE DUPLEX, 120 VOLT, 3'-6" AFF

AutoCAD SHX Text
PANELBOARD

AutoCAD SHX Text
METER

AutoCAD SHX Text
CIRCUIT BREAKER

AutoCAD SHX Text
AUTOMATIC TRANSFER SWITCH 

AutoCAD SHX Text
M

AutoCAD SHX Text
EXPLOSION-PROOF, 3'-6" AFF

AutoCAD SHX Text
%%UTECHNOLOGY SYMBOLS

AutoCAD SHX Text
OTHERWISE SHOWN PANEL DESIGNATION (TYP.)

AutoCAD SHX Text
CIRCUIT NUMBER (TYPICAL)

AutoCAD SHX Text
DUPLEX, 120 VOLT, 3'-6" AFF

AutoCAD SHX Text
DUPLEX, 120 VOLT, 15" AFF WP INDICATES WEATHERPROOF

AutoCAD SHX Text
EXPLOSION-PROOF, 15" AFF

AutoCAD SHX Text
SINGLE CONVENIENCE, 120 VOLT FOR ELECTRIC WATER COOLER

AutoCAD SHX Text
FIXED EQUIPMENT CONNECTION

AutoCAD SHX Text
2(X)

AutoCAD SHX Text
EWC

AutoCAD SHX Text
%%UEQUIPMENT AND WIRING

AutoCAD SHX Text
DISCONNECT, F=FUSED,

AutoCAD SHX Text
B=CIRCUIT BREAKER,

AutoCAD SHX Text
BLANK=NON-FUSED

AutoCAD SHX Text
CIRCUIT BREAKER

AutoCAD SHX Text
COMBINATION STARTER

AutoCAD SHX Text
TRANSFORMER

AutoCAD SHX Text
POWER OUTLET, VOLTAGE & AMPERAGE AS INDICATED

AutoCAD SHX Text
JUNCTION BOX

AutoCAD SHX Text
LINE VOLTAGE THERMOSTAT

AutoCAD SHX Text
480V LOAD, REFER TO MCC/PANEL

AutoCAD SHX Text
SCHEDULE FOR EQUIPMENT NUMBER

AutoCAD SHX Text
J

AutoCAD SHX Text
T

AutoCAD SHX Text
%%UPOWER AND ONE-LINE DIAGRAM SYMBOLS

AutoCAD SHX Text
%%UELECTRICAL SYMBOLS

AutoCAD SHX Text
EQUIPMENT TAG

AutoCAD SHX Text
Type

AutoCAD SHX Text
Group

AutoCAD SHX Text
VARIABLE AIR VOLUME (VAV) BOX WITH ELECTRIC REHEAT COIL

AutoCAD SHX Text
VARIABLE AIR VOLUME (VAV) BOX WITH HEATING HOT WATER REHEAT COIL

AutoCAD SHX Text
UNIT HEATER

AutoCAD SHX Text
ROOF EXHAUST FAN

AutoCAD SHX Text
FLAME TRAP ASSEMBLY

AutoCAD SHX Text
INLINE PUMP

AutoCAD SHX Text
POSITIVE DISPLACEMENT PUMP

AutoCAD SHX Text
FT

AutoCAD SHX Text
G

AutoCAD SHX Text
GRINDER

AutoCAD SHX Text
FLAME CELL

AutoCAD SHX Text
FLAME ARRESTER

AutoCAD SHX Text
FC

AutoCAD SHX Text
FA

AutoCAD SHX Text
DUCT BOOST COIL

AutoCAD SHX Text
FLOATING MIXER

AutoCAD SHX Text
SCREW CONVEYOR

AutoCAD SHX Text
EMERGENCY LIGHTING

AutoCAD SHX Text
RECESSED CAN

AutoCAD SHX Text
2X4 RECESSED LINEAR

AutoCAD SHX Text
1X4 RECESSED LINEAR

AutoCAD SHX Text
1X8 SURFACE OR PENDANT MOUNTED LINEAR

AutoCAD SHX Text
%%ULIGHTING

AutoCAD SHX Text
b

AutoCAD SHX Text
2

AutoCAD SHX Text
FIXTURE SYMBOL (TYPICAL)  A-INDICATES FIXTURE TYPE  2-INDICATES CIRCUIT NUMBER  b-INDICATES SWITCHING  SOLID CIRCLE INDICATES  ALWAYS ON

AutoCAD SHX Text
A

AutoCAD SHX Text
WALL MOUNTED

AutoCAD SHX Text
WALL MOUNTED LINEAR 

AutoCAD SHX Text
2X2 RECESSED LINEAR

AutoCAD SHX Text
1X4 SURFACE OR PENDANT MOUNTED LINEAR

AutoCAD SHX Text
SURFACE OR PENDANT MOUNTED

AutoCAD SHX Text
EXIT, WALL

AutoCAD SHX Text
EXIT, SURFACE, PENDANT OR RECESSED

AutoCAD SHX Text
SINGLE POLE #:  (BLANK) = SINGLE POLE (BLANK) = SINGLE POLE 2 = TWO-WAY 3 = THREE-WAY 4 = FOUR-WAY K = KEYED D = DIMMER M = MANUAL MOTOR SWITCH (3 PHASE) P = SWITCH WITH PILOT LIGHT WP = WEATHERPROOF

AutoCAD SHX Text
%%USWITCHES

AutoCAD SHX Text
S

AutoCAD SHX Text
LIGHTING CONTROL STATION

AutoCAD SHX Text
LC

AutoCAD SHX Text
PHOTOCELL

AutoCAD SHX Text
PC

AutoCAD SHX Text
OH

AutoCAD SHX Text
OVERHEAD ELECTRIC

AutoCAD SHX Text
E

AutoCAD SHX Text
UNDERGROUND ELECTRIC

AutoCAD SHX Text
%%USITE SYMBOLS

AutoCAD SHX Text
C

AutoCAD SHX Text
CABLE TELEVISION SERVICE

AutoCAD SHX Text
T

AutoCAD SHX Text
TELEPHONE SERVICE

AutoCAD SHX Text
FO

AutoCAD SHX Text
FIBER OPTIC CABLE

AutoCAD SHX Text
UTILITY POLE

AutoCAD SHX Text
F

AutoCAD SHX Text
##

AutoCAD SHX Text
FIRST LETTERS

AutoCAD SHX Text
LETTER

AutoCAD SHX Text
PROCESS OR    

AutoCAD SHX Text
MODIFIER

AutoCAD SHX Text
PASSIVE FUNCTION

AutoCAD SHX Text
OUTPUT FUNCTION

AutoCAD SHX Text
MODIFIER

AutoCAD SHX Text
BURNER, COMBUSTION

AutoCAD SHX Text
USER'S CHOICE (+)

AutoCAD SHX Text
USER'S CHOICE (+)

AutoCAD SHX Text
VOLTAGE

AutoCAD SHX Text
FLOW, FLOW RATE

AutoCAD SHX Text
USER'S CHOICE (+)

AutoCAD SHX Text
HAND (MANUAL)

AutoCAD SHX Text
CURRENT

AutoCAD SHX Text
POWER

AutoCAD SHX Text
TIME, SCHEDULE

AutoCAD SHX Text
LEVEL

AutoCAD SHX Text
USER'S CHOICE (+)

AutoCAD SHX Text
SPEED, FREQUENCY

AutoCAD SHX Text
TEMPERATURE

AutoCAD SHX Text
VISCOSITY, VIBRATION

AutoCAD SHX Text
WEIGHT, FORCE

AutoCAD SHX Text
POSITION, DIMENSION

AutoCAD SHX Text
ALARM

AutoCAD SHX Text
DIFFERENTIAL

AutoCAD SHX Text
CONTROL

AutoCAD SHX Text
PRIMARY ELEMENT (SENSOR)

AutoCAD SHX Text
GLASS, GAUGE

AutoCAD SHX Text
GATE

AutoCAD SHX Text
INDICATE

AutoCAD SHX Text
CONTROL STATION

AutoCAD SHX Text
LIGHT (PILOT)

AutoCAD SHX Text
ORIFICE, RESTRICTION

AutoCAD SHX Text
INTEGRATE

AutoCAD SHX Text
RECORD

AutoCAD SHX Text
SWITCH

AutoCAD SHX Text
TRANSMIT

AutoCAD SHX Text
WELL, PROBE

AutoCAD SHX Text
WHEN USED, EXPLANATION IS SHOWN ADJACENT TO

AutoCAD SHX Text
INSTRUMENT SYMBOL. SEE ABBREVIATIONS AND

AutoCAD SHX Text
LETTER SYMBOLS.

AutoCAD SHX Text
%%UINTERNATIONAL SOCIETY OF AUTOMATION (ISA) DEFINITION TABLE

AutoCAD SHX Text
INITIATING VARIABLE

AutoCAD SHX Text
SUCCEEDING LETTERS

AutoCAD SHX Text
POINT (TEST CONNECTION)

AutoCAD SHX Text
ANALYSIS (+)

AutoCAD SHX Text
USER'S CHOICE (+)

AutoCAD SHX Text
USER'S CHOICE (+)

AutoCAD SHX Text
USER'S CHOICE (+)

AutoCAD SHX Text
USER'S CHOICE (+)

AutoCAD SHX Text
UNCLASSIFIED (+)

AutoCAD SHX Text
UNCLASSIFIED (+)

AutoCAD SHX Text
USER'S CHOICE (+)

AutoCAD SHX Text
USER'S CHOICE (+)

AutoCAD SHX Text
(+)

AutoCAD SHX Text
PRESSURE, VACUUM

AutoCAD SHX Text
MULTIVARIABLE (+)

AutoCAD SHX Text
MULTIFUNCTION (+)

AutoCAD SHX Text
UNCLASSIFIED (+)

AutoCAD SHX Text
RELAY, 

AutoCAD SHX Text
READOUT OR

AutoCAD SHX Text
MULTIFUNCTION (+)

AutoCAD SHX Text
VALVE, DAMPER

AutoCAD SHX Text
DRIVE, ACTUATOR OR

AutoCAD SHX Text
UNCLASSIFIED FINAL

AutoCAD SHX Text
CONTROL ELEMENT

AutoCAD SHX Text
EVENT,STATE, PRESENCE

AutoCAD SHX Text
(+)

AutoCAD SHX Text
QUANTITY (+)

AutoCAD SHX Text
COMPUTE (+) 

AutoCAD SHX Text
RADIATION

AutoCAD SHX Text
X-AXIS

AutoCAD SHX Text
Y-AXIS

AutoCAD SHX Text
Z-AXIS

AutoCAD SHX Text
INTEGRATE

AutoCAD SHX Text
SAFETY

AutoCAD SHX Text
SCAN

AutoCAD SHX Text
TIME RATE

AutoCAD SHX Text
RATIO

AutoCAD SHX Text
CLOSE

AutoCAD SHX Text
DEVIATION

AutoCAD SHX Text
OPEN

AutoCAD SHX Text
USER'S CHOICE (+)

AutoCAD SHX Text
USER'S CHOICE (+)

AutoCAD SHX Text
HIGH

AutoCAD SHX Text
LOW

AutoCAD SHX Text
MIDDLE

AutoCAD SHX Text
UNCLASSIFIED (+)

AutoCAD SHX Text
A

AutoCAD SHX Text
B

AutoCAD SHX Text
C

AutoCAD SHX Text
D

AutoCAD SHX Text
E

AutoCAD SHX Text
F

AutoCAD SHX Text
G

AutoCAD SHX Text
H

AutoCAD SHX Text
I

AutoCAD SHX Text
J

AutoCAD SHX Text
K

AutoCAD SHX Text
L

AutoCAD SHX Text
M

AutoCAD SHX Text
N

AutoCAD SHX Text
O

AutoCAD SHX Text
P

AutoCAD SHX Text
Q

AutoCAD SHX Text
R

AutoCAD SHX Text
S

AutoCAD SHX Text
T

AutoCAD SHX Text
U

AutoCAD SHX Text
V

AutoCAD SHX Text
W

AutoCAD SHX Text
X

AutoCAD SHX Text
Y

AutoCAD SHX Text
Z

AutoCAD SHX Text
MOMENTARY

AutoCAD SHX Text
MULTIFUNCTION (+)

AutoCAD SHX Text
%%UDEVICE TAG NAMING & DESCRIPTORS

AutoCAD SHX Text
EQUIPMENT TAG NAMING: W-XY-Z W = TYPE OF EQUIPMENT = TYPE OF EQUIPMENT TYPE OF EQUIPMENT XY = LOOP/STRUCTURE NUMBER = LOOP/STRUCTURE NUMBER LOOP/STRUCTURE NUMBER Z = UNIT NUMBER = UNIT NUMBER UNIT NUMBER CONTROL & INSTRUMENTATION TAG NAMING: TRC-XY-Z T = FIRST LETTER FROM ISA DEFINITION TABLE = FIRST LETTER FROM ISA DEFINITION TABLE FIRST LETTER FROM ISA DEFINITION TABLE RC = SUCCEEDING LETTERS FROM ISA DEFINITION TABLE = SUCCEEDING LETTERS FROM ISA DEFINITION TABLE SUCCEEDING LETTERS FROM ISA DEFINITION TABLE XY = LOOP/STRUCTURE NUMBER = LOOP/STRUCTURE NUMBER LOOP/STRUCTURE NUMBER Z = UNIT NUMBER = UNIT NUMBER UNIT NUMBER ADDITIONAL DESCRIPTORS: A = NUMBER OF UNITS DEPICTED (BLANK IF ONE) = NUMBER OF UNITS DEPICTED (BLANK IF ONE) NUMBER OF UNITS DEPICTED (BLANK IF ONE) B = NUMBER OF SETS DEPICTED (BLANK IF ONE) = NUMBER OF SETS DEPICTED (BLANK IF ONE) NUMBER OF SETS DEPICTED (BLANK IF ONE) D = SUPPLEMENTAL DESCRIPTION (REFER TO INSTRUMENT-SPECIFIC  = SUPPLEMENTAL DESCRIPTION (REFER TO INSTRUMENT-SPECIFIC  SUPPLEMENTAL DESCRIPTION (REFER TO INSTRUMENT-SPECIFIC  ELECTRICAL ABBREVIATIONS)

AutoCAD SHX Text
TRC

AutoCAD SHX Text
XY-Z

AutoCAD SHX Text
D

AutoCAD SHX Text
(A)(B)

AutoCAD SHX Text
%%UINSTRUMENTS

AutoCAD SHX Text
GENERAL INSTRUMENT  (SEE DEVICE TAG NAMING & DESCRIPTORS ABOVE AND ABBREVIATIONS SHEET)

AutoCAD SHX Text
SOLENOID VALVE

AutoCAD SHX Text
%%UMECHANICAL/HVAC SYMBOLS

AutoCAD SHX Text
1-1/2 HR. FIRE DAMPER

AutoCAD SHX Text
MANUAL VOLUME DAMPER

AutoCAD SHX Text
AUTOMATIC DAMPER

AutoCAD SHX Text
BACKDRAFT DAMPER

AutoCAD SHX Text
FD

AutoCAD SHX Text
BDD

AutoCAD SHX Text
%%UDAMPER AND ACTUATOR SYMBOLS

AutoCAD SHX Text
M

AutoCAD SHX Text
TURNING VANES

AutoCAD SHX Text
ROUND DUCTWORK DOWN

AutoCAD SHX Text
FLEXIBLE CANVAS CONNECTION

AutoCAD SHX Text
SUPPLY OR OUTSIDE AIR DUCT (DOWN/OR AWAY)

AutoCAD SHX Text
EXHAUST OR RETURN DUCT (DOWN/OR AWAY)

AutoCAD SHX Text
EXHAUST DUCT (UP OR SECTION)

AutoCAD SHX Text
ROUND DUCTWORK UP

AutoCAD SHX Text
SUPPLY DUCT (UP OR SECTION)

AutoCAD SHX Text
%%UDUCTWORK SYMBOLS

AutoCAD SHX Text
SOLENOID

AutoCAD SHX Text
PNEUMATIC

AutoCAD SHX Text
S

AutoCAD SHX Text
P

AutoCAD SHX Text
MOTOR (ELECTRIC)

AutoCAD SHX Text
M

AutoCAD SHX Text
%%UINSTRUMENTATION SYMBOLS

AutoCAD SHX Text
%%UFIELD MOUNTED HVAC CONTROLS

AutoCAD SHX Text
PRESSURE GAUGE

AutoCAD SHX Text
DUCT SMOKE DETECTOR

AutoCAD SHX Text
ROOM SENSOR

AutoCAD SHX Text
PRESSURE SENSOR

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
P

AutoCAD SHX Text
ROOM HUMIDISTAT

AutoCAD SHX Text
THERMOSTAT

AutoCAD SHX Text
H

AutoCAD SHX Text
T

AutoCAD SHX Text
FUSE

AutoCAD SHX Text
PA SYSTEM SPEAKER

AutoCAD SHX Text
POWER POLE

AutoCAD SHX Text
COAX CABLE JACK

AutoCAD SHX Text
OCCUPANCY SENSOR, CEILING, OR WALL SEE SPECIFICATION FOR SENSOR TYPE

AutoCAD SHX Text
PA SYSTEM HORN; 10'-0" AFF

AutoCAD SHX Text
PA

AutoCAD SHX Text
S

AutoCAD SHX Text
H

AutoCAD SHX Text
PA

AutoCAD SHX Text
KEY PAD

AutoCAD SHX Text
K

AutoCAD SHX Text
GLASS BREAK DETECTOR

AutoCAD SHX Text
GBD

AutoCAD SHX Text
MOTION SENSOR

AutoCAD SHX Text
MS

AutoCAD SHX Text
PUSH BUTTON

AutoCAD SHX Text
P

AutoCAD SHX Text
ELECTRIC STRIKE

AutoCAD SHX Text
ES

AutoCAD SHX Text
ML

AutoCAD SHX Text
MAGNETIC LOCK

AutoCAD SHX Text
INTERCOM STATION

AutoCAD SHX Text
I

AutoCAD SHX Text
CARD READER

AutoCAD SHX Text
YE

AutoCAD SHX Text
A

AutoCAD SHX Text
CEILING MOUNT SPEAKER A=SPEAKER TYPE

AutoCAD SHX Text
REMOTE VOLUME C0NTROL

AutoCAD SHX Text
RVC

AutoCAD SHX Text
FIX

AutoCAD SHX Text
PTZ

AutoCAD SHX Text
FIXED SECURITY CAMERA

AutoCAD SHX Text
PAN, TILT, ZOOM SECURITY CAMERA

AutoCAD SHX Text
2-POST DATA RACK

AutoCAD SHX Text
OS

AutoCAD SHX Text
##

AutoCAD SHX Text
ALARM HORN; WALL MOUNT

AutoCAD SHX Text
WARNING LIGHT; WALL MOUNT

AutoCAD SHX Text
H

AutoCAD SHX Text
SCADA NETWORK JACK

AutoCAD SHX Text
VOIP

AutoCAD SHX Text
POTS ANALOG PHONE AND DATA JACKS; * = # OF JACKS

AutoCAD SHX Text
POTS ANALOG PHONE JACK; * = # OF JACKS

AutoCAD SHX Text
DATA JACK; * = # OF JACKS

AutoCAD SHX Text
WALL MOUNT VOIP PHONE JACK  ABOVE FURNITURE

AutoCAD SHX Text
WALL MOUNT POTS ANALOG PHONE JACK ABOVE FURNITURE

AutoCAD SHX Text
(*)

AutoCAD SHX Text
(*)

AutoCAD SHX Text
(*P *D)

AutoCAD SHX Text
OMNI-DIRECTIONAL ANTENNA

AutoCAD SHX Text
DIRECTIONAL (YAGI) ANTENNA

AutoCAD SHX Text
PAN

AutoCAD SHX Text
PANORAMIC SECURITY CAMERA

AutoCAD SHX Text
DRAW-OUT TYPE CIRCUIT BREAKER 

AutoCAD SHX Text
X:YA

AutoCAD SHX Text
CURRENT TRANSFORMER, X:YA INDICATES RATIO 

AutoCAD SHX Text
*

AutoCAD SHX Text
PROTECTIVE RELAY *: SEE LEGENDSEE LEGEND

AutoCAD SHX Text
#

AutoCAD SHX Text
DISCONNECT SWITCH

AutoCAD SHX Text
*

AutoCAD SHX Text
CIRCUIT BREAKER INTERLOCK *: K = KIRK KEY K = KIRK KEY E = ELECTRONIC

AutoCAD SHX Text
CO

AutoCAD SHX Text
%%UP-01-01

AutoCAD SHX Text
F

AutoCAD SHX Text
##

AutoCAD SHX Text
1

AutoCAD SHX Text
30% REVIEW

AutoCAD SHX Text
1/31/2024

Burnette, Robert
Stamp


-.ﬂ'”"”fr;.,

‘:q\\“,ﬁ'_E.W L.g e

- N,
710 710 - %%
) |
10" BE A
¢ EL 703.03
WS EL 702.00
WEIR
EL 702.17
- WS EL 701.42 E{W&Lg . ]
I v - ' T/WALL .
= B == WS EL 695.50 EL 694.00
700 700 g
I AERATED 8" RTD T/WALL . N
Wtk | [FITERED oLERR A {500 . :
E— STORAGE | | AERATION TANK 4” RPS E{W&LZL 06 21" RPR g{w&% 00 W L 69050 —
i v /@ EL 694.20 ' B 683.93 - WS EL 690.86
v - 21” RPR S
REARING A IE 683.92 RIM WS EL 688.00 10" OF ]
~| [TANK T/WALL EL 691.75 T/WALL T/WALL .
| BASE SLAS 7 REARING POND =L 691.00 _\\ /EL o150 BACKWASH BIOFILTER RECYCLE [FLOW /EL o918 _
. EL696.00 v | — WEIR DISCHARGE PUMPS / WEIR S
690 ’ =] N 4 EL 890.15 " EL 689.00 —| 690
i3] w
BASE SLAB 6" BE
S LIFT STATION — [
EL 692.50 BASE SLAB - — . o
R EL 690.00 M= MH-=3 PHASE 1 /18 RPR || yH_o - ¢ 686’85_\ - a
IE 683.50 . ) _ S
" 18" RPR BIOFILTERS @ CLEARWELL >
- R — |, MAX. WS - 685.77 (TYP. OF 5) ) - &
I , ' EL 683.67 | a 0O
10" RPS 18” RPR ] Z ——1 6" BD § RECYCLE TAMMARACK
— ) ¢ EL 687.00 IE 686.04 v 18" RPR / —~—_| IE 687.00 6" BE PUMPS 20" BE LAKE
7 14" RS S ' | | IE 686.77 , - E 684.00 RIS ]
¢ EL 683.50 8” RTD MIN. WS 18" RPR ﬁ: 68883866 6” BE /’7—'\/—\ EBEELY DRAIN &
— IE 685.23 EL 679.42 18" RPR £ 68450 ' IE 682.50 \ MANHOLE — 2
680 B 680 3
18” RPR = - 18" RPR BASE SLAB EL 681.83 EL 682.50 EL 683.00 " —
- IE 685.96 2R EL 68417~ v oon 6” BD |1E2 68O6FO4 ]
I ’ E 684.33 £ 681.75 ' —
— 21" RPR B/WALL BASE SLAB BIOFILTER WASTE FLOW
— IE 685.23 EL 672.74 (F_. EL 681.75 —
21” RPR
- IE 684.03 B
670 670
F
W
‘2
T 0
g W
o
» ¢
E S
Z o
—
w >=u <
- 3 &3
710 710 O Szed
- —] Jpg <=2p%2
é & I3
— — Tz ZEk
GENERAL NOTES: w o N g w2
> : L - 0D
1. WATER SURFACE ELEVATIONS BASED ON ALL FILTERS T r & 8
— — BEING IN SERVICE AT A RECYCLE FLOW RATE OF =) < b Z
— — 3,500 GALLONS PER MINUTE. O E o= M
| S s F e
- S () SEXO
g g O
700 700 > X u oo g
| - s E g -l
— T/WALL o
WS EL 692.00 el 695.00 & ‘zt
] : <
E— EL 692.00 s 2
I — w Z
=
— 0
- v _ i
- S
690 690
I AERATED LAGOON OVERFLOW —
MANHOLE B
WS EL 685.54+
y
- = TAMMARACK LAKE —
— 7 6" OF
E— IE 686.50 ) || —
12" OF
IE 684.79+ JOB NO.
680 680 4201.014
— 6” BD FROM BIO BASE SLAB — PROJECT MGR.
- FILTERS IE 684.00 EL 684.00 OUTFALL — MATTHEW SMITH
STRAND
HYDRAULIC PROFILE ASSOCIATES®
HORIZONTAL SCALE: NONE . . SHEET
VERTICAL SCALE: Cﬁo 6

00-G0.06

File: S:\COL\4200—-4299\4201\014\Drawings\CAD\Acad\Phase 1\00-G0.06.dwg Time: Jun 24, 2024 — 9:40am


AutoCAD SHX Text
FILTERED CLEAR WATER FROM AERATION TANK

AutoCAD SHX Text
REARING TANK

AutoCAD SHX Text
REARING POND

AutoCAD SHX Text
AERATED WATER STORAGE

AutoCAD SHX Text
LIFT STATION PHASE 1

AutoCAD SHX Text
 MH-2

AutoCAD SHX Text
18" RPR

AutoCAD SHX Text
T/WALL  EL 691.00

AutoCAD SHX Text
BASE SLAB EL 690.00

AutoCAD SHX Text
WEIR EL 702.17

AutoCAD SHX Text
14" RPS   EL 683.50

AutoCAD SHX Text
18" RPR IE 686.04

AutoCAD SHX Text
8" RTD IE 687.25

AutoCAD SHX Text
4" RPS   EL 694.20

AutoCAD SHX Text
10" RPS   EL 687.00

AutoCAD SHX Text
BASE SLAB EL 692.50

AutoCAD SHX Text
T/WALL EL 696.5O

AutoCAD SHX Text
12" RPR IE 686.75

AutoCAD SHX Text
B/WALL EL 672.74

AutoCAD SHX Text
RIM EL 691.75

AutoCAD SHX Text
18" RPR IE 684.50

AutoCAD SHX Text
BASE SLAB EL 684.17

AutoCAD SHX Text
GATE

AutoCAD SHX Text
10" RPR IE 684.33

AutoCAD SHX Text
BIOFILTERS (TYP. OF 5)

AutoCAD SHX Text
T/WALL  EL 691.50

AutoCAD SHX Text
BASE SLAB EL 681.75

AutoCAD SHX Text
WEIR EL 690.15

AutoCAD SHX Text
6" BD IE 681.75

AutoCAD SHX Text
BACKWASH DISCHARGE PUMPS

AutoCAD SHX Text
BIOFILTER WASTE FLOW

AutoCAD SHX Text
4" BBS IE 683.66

AutoCAD SHX Text
6" BD IE 687.00

AutoCAD SHX Text
T/WALL  EL 692.00

AutoCAD SHX Text
18" RPR IE 686.77

AutoCAD SHX Text
18" RPR IE 685.77

AutoCAD SHX Text
RECYCLE PUMPS

AutoCAD SHX Text
CLEARWELL

AutoCAD SHX Text
T/WALL EL 691.83

AutoCAD SHX Text
20" BE IE 684.00

AutoCAD SHX Text
6" BE

AutoCAD SHX Text
6" BE   686.83

AutoCAD SHX Text
BIOFILTER RECYCLE FLOW

AutoCAD SHX Text
BACKWASH SUPPLY PUMP

AutoCAD SHX Text
EL 682.50

AutoCAD SHX Text
6" BE IE 682.50

AutoCAD SHX Text
DRAIN MANHOLE

AutoCAD SHX Text
TO TAMMARACK LAKE

AutoCAD SHX Text
12" OF IE 686.04

AutoCAD SHX Text
WEIR EL 689.00

AutoCAD SHX Text
10" OF IE 687.50

AutoCAD SHX Text
10" BE   EL 703.03

AutoCAD SHX Text
WS EL 701.42701.42

AutoCAD SHX Text
WS EL 702.00702.00

AutoCAD SHX Text
WS EL 695.50695.50

AutoCAD SHX Text
BASE SLAB EL 696.00

AutoCAD SHX Text
8" RTD IE 685.23

AutoCAD SHX Text
T/WALL EL 694.00

AutoCAD SHX Text
T/WALL EL 692.06

AutoCAD SHX Text
21" RPR IE 683.92

AutoCAD SHX Text
21" RPR IE 683.93

AutoCAD SHX Text
T/WALL  EL 692.00

AutoCAD SHX Text
18" RPR IE 685.96

AutoCAD SHX Text
21" RPR IE 685.23

AutoCAD SHX Text
21" RPR IE 684.03

AutoCAD SHX Text
MAX. WS EL 683.67683.67

AutoCAD SHX Text
MIN. WS EL 679.42679.42

AutoCAD SHX Text
18" RPR IE 683.50

AutoCAD SHX Text
18" RPR IE 685.80

AutoCAD SHX Text
WS EL 690.86690.86

AutoCAD SHX Text
WS EL 690.50690.50

AutoCAD SHX Text
WS EL 688.00688.00

AutoCAD SHX Text
MH-1

AutoCAD SHX Text
MH-3

AutoCAD SHX Text
EL 683.00

AutoCAD SHX Text
EL 681.83

AutoCAD SHX Text
HYDRAULIC PROFILE

AutoCAD SHX Text
HORIZONTAL SCALE: NONE VERTICAL SCALE:

AutoCAD SHX Text
10'

AutoCAD SHX Text
5'

AutoCAD SHX Text
0

AutoCAD SHX Text
AERATED LAGOON

AutoCAD SHX Text
BASE SLAB EL 684.00

AutoCAD SHX Text
6" BD FROM BIO FILTERS IE 684.00

AutoCAD SHX Text
TAMMARACK LAKE

AutoCAD SHX Text
EL 692.00

AutoCAD SHX Text
OVERFLOW MANHOLE

AutoCAD SHX Text
6" OF IE 686.50

AutoCAD SHX Text
12" OF IE 684.79±

AutoCAD SHX Text
T/WALL EL 695.00

AutoCAD SHX Text
WS EL 692.00692.00

AutoCAD SHX Text
WS EL 685.54685.54

AutoCAD SHX Text
±

AutoCAD SHX Text
OUTFALL

AutoCAD SHX Text
GENERAL NOTES: 1. WATER SURFACE ELEVATIONS BASED ON ALL FILTERS WATER SURFACE ELEVATIONS BASED ON ALL FILTERS BEING IN SERVICE AT A RECYCLE FLOW RATE OF 3,500 GALLONS PER MINUTE.

AutoCAD SHX Text
1

AutoCAD SHX Text
30% REVIEW

AutoCAD SHX Text
1/31/2024

Burnette, Robert
Stamp


GENERAL NOTES: =
m 1. GATE NAMES NOT SHOWN. EY
1.25” RTS -8" RTD E
- (TYF,TAT)’Sm) - 2. SCHEMATICS DO NOT INCLUDE ALL VALVES, GATES,
’ INSTRUMENTATION DEVICES, AND APPURTENANCES, AND
ARE INTENDED FOR GENERAL USE. CONTRACTOR SHALL
REVIEW DETAILED DRAWINGS AND SPECIFICATIONS TO
DETERMINE ANY ITEMS REQUIRED FOR THIS CONTRACT.
REARING 12" RPR .
. PONDS 8
© (TYP. OF 8)) 10" RPD _ E
il - o
28 e
o
IRON FILTER
] e [8” Prs| _ [8" PFS =
WATER 8" WWS | AERATION/ 8" WWS - U 1 [87PFs - [6” PFR| | AERATION AERATION » -
WELL DEGASSING COAGULATION |3 _ 5" PFS IRON FILTER 118 PRI_I FLTERED BLENDED 16_RPS 12” RPS
o= WATER WATER o
AERATION 4
PUMPS IRON FILTER R g
- S
[11]
f\ o
RPESE:)NSG 12" RPR 1 1 [18 RPR] (oL 21" RPR UANHOLE
(TYP. OF 6)) [t0” ReD] _ u
/ P\ >
\I5=02/ /5 \ :
\15-03/ :
& 8
\15-01/
(1
o
(1
?.9 -
(] (]
om | 8 — — —
s é é 2/2: CONNECTION FOR
FUTURE BIOFILTERS
RECIRCULATION PUMPS ( - T \4 Im‘
DISCHARGE MANHOLE -
. STR. 15 — HATCHERY
STR. 20 HATCHERY BUILDING L 18” RPR EFFLUENT PUMPING STATION 5,]
s WATER CONTROL g
— STRUCTURE T 0
g W
(&)
” m
n 10" RPR e g
S 29 = Z 0
S &4 (//X/ s @
] J\E] STR. 10 — EXISTING BIOFILTERS D= i E <
£> 5 =z
O Wo dg
i Wl e < 52323
: iy 8" UD BIOFILTER BIOFILTER BIOFILTER BIOFILTER BIOFILTER —~ E & 53
| [ : o 3: i:5»
@ ° ‘ w o N g b2
% = - - O D
2 -l -
L r > EQ
- w < E Z O
wl
. % i L u L OCNn aof s A
© . @ “ m ; = = &
| | b ogEEp
Q x4 & g
20" BE] /—{18" BE] (o) = E w
N\ |18" BEI \ N\ N\ \ N E z <
20" BE] / w 2
\ fa) 20 BE NN NN I NN I NN IE s
z 3 2 3 2 s 2
BACKWASH SUPPLY PUMP e o m © [11] E
8" UD
STR. NO. DESCRIPTION E MANHOLE
10 EXISTING BIOFILTERS \
15 LIFT STATION 2 2 2 2
20 HATCHERY BUILDING o © © © ©
BACKWASH DISCHARGE PUMP—\
-1 6" BD \g A \ , , JOB NO.
O 4201.014

PROJECT MGR.
MATTHEW SMITH

6” BD

12" oF |

STR. 40 — LAGOON\ \
SETTLING

LAGOON

A

B~ STRAND

HAKE ASSOCIATES®

SHEET

7
00-G0.07

File: S:\COL\4200—-4299\4201\014\Drawings\CAD\Acad\Phase 1\00—-G0.07.dwg Time: Jun 24, 2024 - 9:40am


AutoCAD SHX Text
P

AutoCAD SHX Text
15-02

AutoCAD SHX Text
P

AutoCAD SHX Text
15-01

AutoCAD SHX Text
BIOFILTER

AutoCAD SHX Text
CLEARWELL

AutoCAD SHX Text
TAMMARACK LAKE

AutoCAD SHX Text
SETTLING LAGOON

AutoCAD SHX Text
COAGULATION

AutoCAD SHX Text
AERATION/ DEGASSING

AutoCAD SHX Text
8" WWS

AutoCAD SHX Text
WATER WELL

AutoCAD SHX Text
8" PFS

AutoCAD SHX Text
AERATION PUMPS

AutoCAD SHX Text
IRON FILTER

AutoCAD SHX Text
IRON FILTER

AutoCAD SHX Text
IRON FILTER

AutoCAD SHX Text
AERATION FILTERED WATER

AutoCAD SHX Text
AERATION BLENDED WATER

AutoCAD SHX Text
8" OF

AutoCAD SHX Text
REARING PONDS (TYP. OF 6)

AutoCAD SHX Text
REARING PONDS (TYP. OF 8)

AutoCAD SHX Text
INCUBATION TANKS (TYP. OF 18)

AutoCAD SHX Text
6" RTS

AutoCAD SHX Text
8" WWS

AutoCAD SHX Text
8" PFS

AutoCAD SHX Text
8" PFS

AutoCAD SHX Text
8" PFS

AutoCAD SHX Text
8" PFS

AutoCAD SHX Text
8" PFR

AutoCAD SHX Text
1.25" RTS

AutoCAD SHX Text
16" RPS

AutoCAD SHX Text
4" RPS

AutoCAD SHX Text
4" RPS

AutoCAD SHX Text
12" RPS

AutoCAD SHX Text
12" RPR

AutoCAD SHX Text
10" RPD

AutoCAD SHX Text
8" RTD

AutoCAD SHX Text
10" RPD

AutoCAD SHX Text
12" RPR

AutoCAD SHX Text
8" RTD

AutoCAD SHX Text
P

AutoCAD SHX Text
15-03

AutoCAD SHX Text
10" BE

AutoCAD SHX Text
10" BE

AutoCAD SHX Text
10" BE

AutoCAD SHX Text
8" OF

AutoCAD SHX Text
BIOFILTER

AutoCAD SHX Text
BIOFILTER

AutoCAD SHX Text
BIOFILTER

AutoCAD SHX Text
BIOFILTER

AutoCAD SHX Text
6" BE

AutoCAD SHX Text
6" BE

AutoCAD SHX Text
6" BE

AutoCAD SHX Text
6" PFW

AutoCAD SHX Text
12" BE

AutoCAD SHX Text
12" BE

AutoCAD SHX Text
12" BE

AutoCAD SHX Text
12" BE

AutoCAD SHX Text
12" BE

AutoCAD SHX Text
18" RPR

AutoCAD SHX Text
10" RPR

AutoCAD SHX Text
6" BD

AutoCAD SHX Text
6" OF

AutoCAD SHX Text
6" BD

AutoCAD SHX Text
10" RPD

AutoCAD SHX Text
MANHOLE

AutoCAD SHX Text
8" UD

AutoCAD SHX Text
6" BBS

AutoCAD SHX Text
4" BBS

AutoCAD SHX Text
12" OF

AutoCAD SHX Text
8" UD

AutoCAD SHX Text
8" UD

AutoCAD SHX Text
10" OF

AutoCAD SHX Text
4" BBS

AutoCAD SHX Text
4" BBS

AutoCAD SHX Text
4" BBS

AutoCAD SHX Text
4" BBS

AutoCAD SHX Text
4" BBS

AutoCAD SHX Text
6" BD

AutoCAD SHX Text
6" BD

AutoCAD SHX Text
6" BD

AutoCAD SHX Text
6" BD

AutoCAD SHX Text
6" BD

AutoCAD SHX Text
DISCHARGE MANHOLE

AutoCAD SHX Text
WATER CONTROL STRUCTURE

AutoCAD SHX Text
BACKWASH SUPPLY PUMP

AutoCAD SHX Text
BACKWASH DISCHARGE PUMP

AutoCAD SHX Text
RECIRCULATION PUMPS

AutoCAD SHX Text
STR. 15 - HATCHERY EFFLUENT PUMPING STATION

AutoCAD SHX Text
20" BE

AutoCAD SHX Text
18" BE

AutoCAD SHX Text
18" BE

AutoCAD SHX Text
STR. 10 - EXISTING BIOFILTERS

AutoCAD SHX Text
STR. 40 - LAGOON

AutoCAD SHX Text
STR. 20 - HATCHERY BUILDING

AutoCAD SHX Text
18" RPR

AutoCAD SHX Text
18" RPR

AutoCAD SHX Text
21" RPR

AutoCAD SHX Text
18" RPR

AutoCAD SHX Text
CONNECTION FOR FUTURE BIOFILTERS

AutoCAD SHX Text
MANHOLE

AutoCAD SHX Text
MANHOLE

AutoCAD SHX Text
20" BE

AutoCAD SHX Text
GENERAL NOTES: 1. GATE NAMES NOT SHOWN. GATE NAMES NOT SHOWN. 2.  SCHEMATICS DO NOT INCLUDE ALL VALVES, GATES, SCHEMATICS DO NOT INCLUDE ALL VALVES, GATES, INSTRUMENTATION DEVICES, AND APPURTENANCES, AND ARE INTENDED FOR GENERAL USE. CONTRACTOR SHALL REVIEW DETAILED DRAWINGS AND SPECIFICATIONS TO DETERMINE ANY ITEMS REQUIRED FOR THIS CONTRACT.

AutoCAD SHX Text
STR. NO.  DESCRIPTION DESCRIPTION   10   EXISTING BIOFILTERS EXISTING BIOFILTERS   15   LIFT STATION LIFT STATION   20   HATCHERY BUILDINGHATCHERY BUILDING

AutoCAD SHX Text
1

AutoCAD SHX Text
30% REVIEW

AutoCAD SHX Text
1/31/2024

Burnette, Robert
Stamp


File:

S:\COL\4200—-4299\4201\014\Drawings\CAD\Acad\Phase 1\05-D1.01.dwg

Time:

Jul 16, 2024 — 2:36pm

‘v N

LSS

)
ERSERKL

EM

0

OLITION PLAN

10° 20’ 40

" —

::
::
<

X
%
K
R
00
X

ORI,
LIRS
SR

VW
:o
(R

K
KX

XXX

e~ —

%
‘:
oK
2
%S
<A
<%

::
::
<

:3
’:
00
&R
"%
>

::
::
%

0‘:::::
::::::0‘/
S5R55

X2

A

LEGEND:

EXISTING ASPHALT PAVEMENT

EXISTING SIDEWALK/CONC. PAVEMENT

Q EXISTING GRAVEL

NEW ASPHALT PAVEMENT

NEW ASPHALT MILL AND RESURFACE
NEW SIDEWALK/CONCRETE

NEW GRAVEL

EXISTING CHAIN LINK FENCE

X NEW CHAIN LINK FENCE
. PROPERTY LINE
-0 O SAFETY BOLLARDS

L JN IS N IS ISy Ny N gy ¥ | GUARDRAIL

DEMOLITION

1.

o

N

o

10.

GENERAL NOTES:

THE EXISTING INFORMATION SHOWN ON THIS
DRAWING IS FROM EXISTING DRAWINGS AND
A SURVEY OF THE SITE. IT DOES NOT
NECESSARILY ACCURATELY REFLECT ALL
EXISTING SURFACE AND SUBSURFACE
FEATURES AT THE PROJECT SITE.
CONTRACTOR SHALL VISIT THE PROJECT SITE
AND BECOME FAMILIAR WITH ACTUAL
CONDITIONS AT THE SITE.

SILT FENCE SHALL BE IN PLACE PRIOR TO
THE START OF ANY DEMOLITION OR
REMOVAL WORK ON THE SITE. THE SITE
PLAN DOES NOT NECESSARILY SHOW ALL
SILT FENCES THAT WILL BE REQUIRED TO
PREVENT THE RUNOFF OF SEDIMENT—LADEN
STORM WATER INTO WATERWAYS. SILT FENCE
SHALL BE PROVIDED AT OTHER LOCATIONS
WHERE REQUIRED.

SEE SPECIFICATION SECTION 01 11 00 —
SUMMARY OF WORK FOR ADDITIONAL
REQUIREMENTS RELATED TO THE
CONSTRUCTION SEQUENCE.

SEE SPECIFICATION SECTION 02 41 00 -
DEMOLITION FOR ADDITIONAL REQUIREMENTS
FOR ITEMS TO BE DEMOLISHED, ABANDONED,
OR REMOVED. SEE SPECIFICATION SECTION
31 23 00 — EXCAVATION, FILL, BACKFILL,
AND GRADING FOR EXCAVATION AND
BACKFILL REQUIREMENTS. IN GENERAL, ONLY
STRUCTURES THAT ARE CALLED OUT ON THE
SITE DEMOLITION PLAN BY NOTE ARE
INTENDED TO BE REMOVED, DEMOLISHED, OR
ABANDONED IN ACCORDANCE WITH THE
SPECIFICATIONS. STRUCTURES OR PORTIONS
THEREOF THAT ARE NOT CALLED OUT ON
THE SITE PLAN FOR REMOVAL ARE TO
REMAIN AS IS AND DO NOT REQUIRE ANY
RESTORATION OR REPAIR UNDER THIS
CONTRACT UNLESS OTHERWISE NOTED ON
THE DRAWINGS.

ALL AREAS OF SITE THAT ARE DISTURBED
BY CONTRACTOR INCLUDING BUT NOT
LIMITED TO: REMOVAL OF STRUCTURES,
SIDEWALKS, PIPES, AND OTHER
MISCELLANEOUS ITEMS AND CONSTRUCTION
TRAFFIC SHALL BE BACKFILLED, FINISHED
GRADED, TOPSOIL, SEEDED AND MULCHED IN
ACCORDANCE WITH DIVISION 31 OF
SPECIFICATIONS OR REQUIRED IN
ACCORDANCE WITH DIVISION 03 OF THE
SPECIFICATIONS.

ALL TREES AND VEGETATION ON THE
PROPERTY SHALL BE PROTECTED UNLESS
DESIGNATED TO BE REMOVED OR THEY
CANNOT BE SAVED, AS APPROVED BY
OWNER.

AREAS WHERE GRADED OR STOCKPILED
EARTH WILL REMAIN EXPOSED FOR MORE
THAN 20 DAYS SHALL BE PROTECTED FORM
EROSION BY TEMPORARY SEEDING. PROVIDE
SILT FENCE SURROUNDING AREAS OF
STOCKPILED SOIL.

ALL CONCRETE TO BE DEMOLISHED SHALL
BE REMOVED FROM SITE UNLESS IT MEETS
REQUIREMENTS OF COMPACTED FILL
SPECIFICATIONS. ALL REINFORCING IS TO BE
REMOVED FROM SITE.

PROVIDE CLEARING AND GRUBBING AS
NECESSARY FOR NEW CONSTRUCTION.

REMOVE ALL EXISTING ELECTRICAL
EQUIPMENT AND MATERIALS ASSOCIATED WITH
THE ITEMS BEING REMOVED AS SHOWN ON
THIS DRAWING, AS WELL AS ALL EXISTING
ELECTRICAL DEVICES, MATERIALS, EQUIPMENT,
WIRING, AND EXPOSED CONDUITS NOT BEING
REUSED. CONCEALED CONDUITS NOT BEING
REUSED SHALL BE CAPPED AND ABANDONED
IN PLACE.

DEMOLITION KEY NOTES:

REMOVE ALL EXISTING FENCE. REMOVAL
SHALL INCLUDE POSTS, GATES, AND RAILS.

REMOVE EXISTING ASPHALT PAVEMENT,
PAVED AREAS SHOWN FOR REMOVAL ARE
APPROXIMATE.

ABANDON EXISTING PIPE AND REMOVE TEE
IN ADDITION TO NECESSARY PIPE TO
ACCOMMODATE DOGHOUSE MANHOLE.

BID ALTERNATIVE 1 ONLY — REMOVE MEDIA
RETENTION BAFFLE FROM TOP OF BIOFILTER
AND ALUMINUM SUPPORTS.

Know what's helow.
Call before you dig.

‘“\ll | ”J””
\"‘qﬂ, ﬁEW i 'I' _'5'{;;’-"'...-
e '.;'3,;~5TE,;-:F;. "
Y o
j Wi, 10808871 ;

1/31/2024

REVISIONS

30% REVIEW

DEMOLITION PLAN

g
<
<
Q
Z
s
=
<
-
o
o
w
=
[+ 4
o
-3
g
wd

MIXSAWBAH FISH HATCHERY

F
W
2
T
n_I.IJ
)
N
F 5
Z o
1]
7
[1T]
TR
>-I
o)
£ 2
e 5
g
<
=
z ;
- O
&
- 2
s i
q <
W o
¢ W
O
o
i
= g
<—
= O
w £
=
(7))
!
=

JOB NO.
4201.014

PROJECT MGR.
MATTHEW SMITH

'L

STRAND

ASSOCIATES®

SHEET

8
05-D1.01



AutoCAD SHX Text
HATCHERY BUILDING

AutoCAD SHX Text
20

AutoCAD SHX Text
690

AutoCAD SHX Text
690

AutoCAD SHX Text
MCC-E

AutoCAD SHX Text
ATS

AutoCAD SHX Text
UTILITY XFMR AND CONCRETE PAD

AutoCAD SHX Text
EXISTING BIOFILTERS

AutoCAD SHX Text
10

AutoCAD SHX Text
EXISTING BIOFILTERS

AutoCAD SHX Text
10

AutoCAD SHX Text
EXISTING BIOFILTERS

AutoCAD SHX Text
10

AutoCAD SHX Text
EXISTING BIOFILTERS

AutoCAD SHX Text
10

AutoCAD SHX Text
EXISTING BIOFILTERS

AutoCAD SHX Text
10

AutoCAD SHX Text
GENERAL NOTES: 1. THE EXISTING INFORMATION SHOWN ON THIS THE EXISTING INFORMATION SHOWN ON THIS DRAWING IS FROM EXISTING DRAWINGS AND A SURVEY OF THE SITE. IT DOES NOT NECESSARILY ACCURATELY REFLECT ALL EXISTING SURFACE AND SUBSURFACE FEATURES AT THE PROJECT SITE. CONTRACTOR SHALL VISIT THE PROJECT SITE AND BECOME FAMILIAR WITH ACTUAL CONDITIONS AT THE SITE. 2. SILT FENCE SHALL BE IN PLACE PRIOR TO SILT FENCE SHALL BE IN PLACE PRIOR TO THE START OF ANY DEMOLITION OR REMOVAL WORK ON THE SITE. THE SITE PLAN DOES NOT NECESSARILY SHOW ALL SILT FENCES THAT WILL BE REQUIRED TO PREVENT THE RUNOFF OF SEDIMENT-LADEN STORM WATER INTO WATERWAYS. SILT FENCE SHALL BE PROVIDED AT OTHER LOCATIONS WHERE REQUIRED.  3. SEE SPECIFICATION SECTION 01 11 00 - SEE SPECIFICATION SECTION 01 11 00 - SUMMARY OF WORK FOR ADDITIONAL REQUIREMENTS RELATED TO THE CONSTRUCTION SEQUENCE. 4. SEE SPECIFICATION SECTION 02 41 00 - SEE SPECIFICATION SECTION 02 41 00 - DEMOLITION FOR ADDITIONAL REQUIREMENTS FOR ITEMS TO BE DEMOLISHED, ABANDONED, OR REMOVED. SEE SPECIFICATION SECTION 31 23 00 - EXCAVATION, FILL, BACKFILL, AND GRADING FOR EXCAVATION AND BACKFILL REQUIREMENTS. IN GENERAL, ONLY STRUCTURES THAT ARE CALLED OUT ON THE SITE DEMOLITION PLAN BY NOTE ARE INTENDED TO BE REMOVED, DEMOLISHED, OR ABANDONED IN ACCORDANCE WITH THE SPECIFICATIONS. STRUCTURES OR PORTIONS THEREOF THAT ARE NOT CALLED OUT ON THE SITE PLAN FOR REMOVAL ARE TO REMAIN AS IS AND DO NOT REQUIRE ANY RESTORATION OR REPAIR UNDER THIS CONTRACT UNLESS OTHERWISE NOTED ON THE DRAWINGS.  5. ALL AREAS OF SITE THAT ARE DISTURBED ALL AREAS OF SITE THAT ARE DISTURBED BY CONTRACTOR INCLUDING BUT NOT LIMITED TO: REMOVAL OF STRUCTURES, SIDEWALKS, PIPES, AND OTHER MISCELLANEOUS ITEMS AND CONSTRUCTION TRAFFIC SHALL BE BACKFILLED, FINISHED GRADED, TOPSOIL, SEEDED AND MULCHED IN ACCORDANCE WITH DIVISION 31 OF SPECIFICATIONS OR REQUIRED IN ACCORDANCE WITH DIVISION 03 OF THE SPECIFICATIONS. 6. ALL TREES AND VEGETATION ON THE ALL TREES AND VEGETATION ON THE PROPERTY SHALL BE PROTECTED UNLESS DESIGNATED TO BE REMOVED OR THEY CANNOT BE SAVED, AS APPROVED BY OWNER. 7. AREAS WHERE GRADED OR STOCKPILED AREAS WHERE GRADED OR STOCKPILED EARTH WILL REMAIN EXPOSED FOR MORE THAN 20 DAYS SHALL BE PROTECTED FORM EROSION BY TEMPORARY SEEDING. PROVIDE SILT FENCE SURROUNDING AREAS OF STOCKPILED SOIL. 8. ALL CONCRETE TO BE DEMOLISHED SHALL ALL CONCRETE TO BE DEMOLISHED SHALL BE REMOVED FROM SITE UNLESS IT MEETS REQUIREMENTS OF COMPACTED FILL SPECIFICATIONS. ALL REINFORCING IS TO BE REMOVED FROM SITE. 9. PROVIDE CLEARING AND GRUBBING AS PROVIDE CLEARING AND GRUBBING AS NECESSARY FOR NEW CONSTRUCTION. 10. REMOVE ALL EXISTING ELECTRICAL REMOVE ALL EXISTING ELECTRICAL EQUIPMENT AND MATERIALS ASSOCIATED WITH THE ITEMS BEING REMOVED AS SHOWN ON THIS DRAWING, AS WELL AS ALL EXISTING ELECTRICAL DEVICES, MATERIALS, EQUIPMENT, WIRING, AND EXPOSED CONDUITS NOT BEING REUSED. CONCEALED CONDUITS NOT BEING REUSED SHALL BE CAPPED AND ABANDONED IN PLACE.

AutoCAD SHX Text
DEMOLITION KEY NOTES: REMOVE ALL EXISTING FENCE. REMOVAL SHALL INCLUDE POSTS, GATES, AND RAILS. REMOVE EXISTING ASPHALT PAVEMENT, PAVED AREAS SHOWN FOR REMOVAL ARE APPROXIMATE. ABANDON EXISTING PIPE AND REMOVE TEE IN ADDITION TO NECESSARY PIPE TO ACCOMMODATE DOGHOUSE MANHOLE. BID ALTERNATIVE 1 ONLY - REMOVE MEDIA RETENTION BAFFLE FROM TOP OF BIOFILTER AND ALUMINUM SUPPORTS. 

AutoCAD SHX Text
A

AutoCAD SHX Text
N

AutoCAD SHX Text
5'

AutoCAD SHX Text
40'

AutoCAD SHX Text
20'

AutoCAD SHX Text
10'

AutoCAD SHX Text
0

AutoCAD SHX Text
DEMOLITION PLAN

AutoCAD SHX Text
%%ULEGEND:

AutoCAD SHX Text
EXISTING ASPHALT PAVEMENT

AutoCAD SHX Text
EXISTING SIDEWALK/CONC. PAVEMENT

AutoCAD SHX Text
EXISTING GRAVEL

AutoCAD SHX Text
NEW ASPHALT PAVEMENT

AutoCAD SHX Text
NEW SIDEWALK/CONCRETE

AutoCAD SHX Text
NEW GRAVEL

AutoCAD SHX Text
NEW ASPHALT MILL AND RESURFACE

AutoCAD SHX Text
EXISTING CHAIN LINK FENCE

AutoCAD SHX Text
NEW CHAIN LINK FENCE

AutoCAD SHX Text
PROPERTY LINE

AutoCAD SHX Text
SAFETY BOLLARDS

AutoCAD SHX Text
GUARDRAIL

AutoCAD SHX Text
DEMOLITION

AutoCAD SHX Text
B

AutoCAD SHX Text
1

AutoCAD SHX Text
30% REVIEW

AutoCAD SHX Text
1/31/2024

AutoCAD SHX Text
C

AutoCAD SHX Text
D

Burnette, Robert
Stamp


. mn
GENERAL NOTES: ¢~*;ll¥w t ,é:;ﬁ
T e
1. CONTRACTOR SHALL CONTACT AGENCIES FOR S eSTERg

2 UTILITY LOCATIONS.

VERRERE

2. CONTRACTOR SHALL COORDINATE WITH
OWNER FOR AREA(S) OF USE OF SITE.
° CONTRACTOR SHALL MAINTAIN DRIVE ACCESS
AT ALL TIMES.

5%

. \"h

3. LOCATIONS OF EXISTING BUILDINGS AND SITE
STRUCTURES APPROXIMATE. CONTRACTOR
SHALL FIELD VERIFY.

4, SEE 05-D1.01 FOR DEMOLITION PLAN.

5. SEE 05-M1.01 FOR OVERALL PROPOSED
YARD PIPING PLAN.

= 3 = R 6. SEE 05-E1.01 FOR OVERALL PROPOSED

9 ELECTRICAL PLAN.
S V4 H \
B 7. SEE \"99—-c5.01 / FOR ASPHALT PAVEMENT
$ DETAIL:

8. SOIL DISTURBANCE SHALL BE CONDUCTED IN
e SUCH A MANNER TO REDUCE EROSION. SOIL
N=2286619.43 STABILIZATION MEASURES SHALL CONSIDER

i THE TIME OF YEAR, SITE CONDITIONS, AND
\@-\ S s USE OF TEMPORARY OR PERMANENT

1/31/2024

k' N=2286626.21 MEASURES.
E=3092521.26

REVISIONS

. ALL TEMPORARY EROSION AND SEDIMENT
N=2286625.80 CONTROL MEASURES SHALL BE REMOVED

AR E=3092535.26 WITHIN 30 DAYS AFTER FINAL SITE
o e c W STABILIZATION IS ACHIEVED OR AFTER THE

D) L~
X7
©

. TEMPORARY MEASURES ARE NO LONGER
NEEDED.

O ° DRAWINGS ARE THE MINIMUM REQUIREMENTS.
+ ADDITIONAL MEASURES MAY BE REQUIRED, AS
\ " REQUESTED BY THE ENGINEER, OWNER, OR

c 10. EROSION CONTROL MEASURES ON THE

GOVERNING AGENCY.

7 BE THE CURRENT ENTRANCE.

12. PROVIDE TEMPORARY ACCESS ROAD IN

T = = - r = - = oy \ o 11. CONSTRUCTION ENTRANCE TO THE SITE WILL
DEMOLISHED PAVEMENT AREA PER DETAIL

D\
7, . C99-c5.01

KEY_NOTES:
i . (1) MATCH EXISTING PAVEMENT ELEVATIONS.
- (2) NEW FENCING AND GATE m
& 8 (@ siLT FENCE (TYP.) (s5—Ec)
N
A#10 -
+

SITE

MIXSAWBAH FISH HATCHERY
WASTEWATER TREATMENT PLANT IMPROVEMENTS PHASE 1
LAPORTE COUNTY, INDIANA

LEGEND:

EXISTING ASPHALT PAVEMENT

INDIANA DEPARTMENT OF NATURAL RESOURCES

EXISTING SIDEWALK/CONC. PAVEMENT

Q EXISTING GRAVEL

NEW ASPHALT PAVEMENT

NEW ASPHALT MILL AND RESURFACE
NEW SIDEWALK/CONCRETE

<
g
wd
A
-l
(@)
4
-
<
(@)
o
4
o
N
(@)
4
w
a
<
g
Y
Z
:
o
Zz
=
-
g
O
@)
wd

NEW GRAVEL

EXISTING CHAIN LINK FENCE

X NEW CHAIN LINK FENCE
JOB NO.
. PROPERTY LINE 4201.014
-0 o SAFETY BOLLARDS PROJECT MGR.

MATTHEW SMITH

.é. BENCHMARK TABLE
oo oo oooOoo0ooOog GUARDRAIL

NUMBER TYRE ELEVATION DESCRIPTION
DEMOLITION

BM A PERM 694.00 CHISELED SQUARE TOP OF WALL NE REARING TANK

BM B PERM 691.21 CHISELED SQUARE SE. CORNER CONCRETE BASE 5 A

/\ SURVEY CONTROL STRAND

LOCATION, GRADING, AND i MONUMENT TYPE NORTHING EASTING | ELEV. NSSOCIATES®
EROSION CONTROL PLAN o o CP#10 | MAG NAIL W/SAl WASHER 2286357.08 | 3092630.09 |690.63 .
0 5 10’ 20’ 40’ CP#11 #5 REBAR W/SAI |I.D. CAP (OFF PAGE) | 2286358.75| 3092366.78 |692.05 SR, N SHEET
. bel
™ CP#12 | MAG NAIL 2286643.12 | 3092517.41 |692.35 Know what's DEIOW. 9

Call before you dig. 05-C1.01

File: S:\COL\4200—-4299\4201\014\Drawings\CAD\Acad\Phase 1\05-C1.01.dwg Time: Jul 02, 2024 - 8:44am


AutoCAD SHX Text
HATCHERY BUILDING

AutoCAD SHX Text
20

AutoCAD SHX Text
EXISTING BIOFILTERS

AutoCAD SHX Text
10

AutoCAD SHX Text
EXISTING BIOFILTERS

AutoCAD SHX Text
10

AutoCAD SHX Text
EXISTING BIOFILTERS

AutoCAD SHX Text
10

AutoCAD SHX Text
EXISTING BIOFILTERS

AutoCAD SHX Text
10

AutoCAD SHX Text
EXISTING BIOFILTERS

AutoCAD SHX Text
10

AutoCAD SHX Text
690

AutoCAD SHX Text
690

AutoCAD SHX Text
#10

AutoCAD SHX Text
#12

AutoCAD SHX Text
B

AutoCAD SHX Text
A

AutoCAD SHX Text
15

AutoCAD SHX Text
15

AutoCAD SHX Text
E=3092521.26

AutoCAD SHX Text
N=2286626.21

AutoCAD SHX Text
E=3092535.26

AutoCAD SHX Text
N=2286625.80

AutoCAD SHX Text
E=3092513.38

AutoCAD SHX Text
N=2286619.43

AutoCAD SHX Text
%%UGENERAL NOTES:

AutoCAD SHX Text
N

AutoCAD SHX Text
5'

AutoCAD SHX Text
40'

AutoCAD SHX Text
20'

AutoCAD SHX Text
10'

AutoCAD SHX Text
0

AutoCAD SHX Text
LOCATION, GRADING, AND EROSION CONTROL PLAN

AutoCAD SHX Text
%%ULEGEND:

AutoCAD SHX Text
EXISTING ASPHALT PAVEMENT

AutoCAD SHX Text
EXISTING SIDEWALK/CONC. PAVEMENT

AutoCAD SHX Text
EXISTING GRAVEL

AutoCAD SHX Text
NEW ASPHALT PAVEMENT

AutoCAD SHX Text
NEW SIDEWALK/CONCRETE

AutoCAD SHX Text
NEW GRAVEL

AutoCAD SHX Text
NEW ASPHALT MILL AND RESURFACE

AutoCAD SHX Text
EXISTING CHAIN LINK FENCE

AutoCAD SHX Text
NEW CHAIN LINK FENCE

AutoCAD SHX Text
PROPERTY LINE

AutoCAD SHX Text
SAFETY BOLLARDS

AutoCAD SHX Text
GUARDRAIL

AutoCAD SHX Text
DEMOLITION

AutoCAD SHX Text
1

AutoCAD SHX Text
30% REVIEW

AutoCAD SHX Text
1/31/2024

AutoCAD SHX Text
KEY NOTES: MATCH EXISTING PAVEMENT ELEVATIONS. NEW FENCING AND GATE SILT FENCE (TYP.)

AutoCAD SHX Text
1

AutoCAD SHX Text
H

AutoCAD SHX Text
99-C5.01

AutoCAD SHX Text
F

AutoCAD SHX Text
99-C5.01

AutoCAD SHX Text
2

AutoCAD SHX Text
CP#10

AutoCAD SHX Text
NO.

AutoCAD SHX Text
NORTHING

AutoCAD SHX Text
EASTING

AutoCAD SHX Text
ELEV.

AutoCAD SHX Text
POINT

AutoCAD SHX Text
SURVEY CONTROL

AutoCAD SHX Text
MONUMENT TYPE

AutoCAD SHX Text
MAG NAIL W/SAI WASHER

AutoCAD SHX Text
690.63

AutoCAD SHX Text
2286357.08

AutoCAD SHX Text
3092630.09

AutoCAD SHX Text
CP#11

AutoCAD SHX Text
692.05

AutoCAD SHX Text
3092366.78

AutoCAD SHX Text
2286358.75

AutoCAD SHX Text
#5 REBAR W/SAI I.D. CAP (OFF PAGE)

AutoCAD SHX Text
 BENCHMARK TABLE

AutoCAD SHX Text
NUMBER

AutoCAD SHX Text
ELEVATION

AutoCAD SHX Text
DESCRIPTION

AutoCAD SHX Text
BM A

AutoCAD SHX Text
694.00

AutoCAD SHX Text
CHISELED SQUARE TOP OF WALL NE REARING TANK

AutoCAD SHX Text
TYPE

AutoCAD SHX Text
PERM

AutoCAD SHX Text
BM B

AutoCAD SHX Text
691.21

AutoCAD SHX Text
CHISELED SQUARE SE. CORNER CONCRETE BASE

AutoCAD SHX Text
PERM

AutoCAD SHX Text
1. CONTRACTOR SHALL CONTACT AGENCIES FOR CONTRACTOR SHALL CONTACT AGENCIES FOR UTILITY LOCATIONS. 2. CONTRACTOR SHALL COORDINATE WITH CONTRACTOR SHALL COORDINATE WITH OWNER FOR AREA(S) OF USE OF SITE. CONTRACTOR SHALL MAINTAIN DRIVE ACCESS AT ALL TIMES. 3. LOCATIONS OF EXISTING BUILDINGS AND SITE LOCATIONS OF EXISTING BUILDINGS AND SITE STRUCTURES APPROXIMATE. CONTRACTOR SHALL FIELD VERIFY. 4. SEE 05-D1.01 FOR DEMOLITION PLAN. SEE 05-D1.01 FOR DEMOLITION PLAN. 5. SEE 05-M1.01 FOR OVERALL PROPOSED SEE 05-M1.01 FOR OVERALL PROPOSED YARD PIPING PLAN. 6. SEE 05-E1.01 FOR OVERALL PROPOSED SEE 05-E1.01 FOR OVERALL PROPOSED ELECTRICAL PLAN. 7. SEE             FOR ASPHALT PAVEMENT SEE             FOR ASPHALT PAVEMENT DETAIL. 8. SOIL DISTURBANCE SHALL BE CONDUCTED IN SOIL DISTURBANCE SHALL BE CONDUCTED IN SUCH A MANNER TO REDUCE EROSION. SOIL STABILIZATION MEASURES SHALL CONSIDER THE TIME OF YEAR, SITE CONDITIONS, AND USE OF TEMPORARY OR PERMANENT MEASURES. 9. ALL TEMPORARY EROSION AND SEDIMENT ALL TEMPORARY EROSION AND SEDIMENT CONTROL MEASURES SHALL BE REMOVED WITHIN 30 DAYS AFTER FINAL SITE STABILIZATION IS ACHIEVED OR AFTER THE TEMPORARY MEASURES ARE NO LONGER NEEDED. 10. EROSION CONTROL MEASURES ON THE EROSION CONTROL MEASURES ON THE DRAWINGS ARE THE MINIMUM REQUIREMENTS. ADDITIONAL MEASURES MAY BE REQUIRED, AS REQUESTED BY THE ENGINEER, OWNER, OR GOVERNING AGENCY. 11. CONSTRUCTION ENTRANCE TO THE SITE WILL CONSTRUCTION ENTRANCE TO THE SITE WILL BE THE CURRENT ENTRANCE. 12. PROVIDE TEMPORARY ACCESS ROAD IN PROVIDE TEMPORARY ACCESS ROAD IN DEMOLISHED PAVEMENT AREA PER DETAIL

AutoCAD SHX Text
3

AutoCAD SHX Text
E

AutoCAD SHX Text
99-C5.01

AutoCAD SHX Text
D

AutoCAD SHX Text
99-C5.01

AutoCAD SHX Text
CP#12

AutoCAD SHX Text
692.35

AutoCAD SHX Text
3092517.41

AutoCAD SHX Text
2286643.12

AutoCAD SHX Text
MAG NAIL

Burnette, Robert
Stamp


GENERAL NOTES:

1.  SEE SITE LOCATION PLAN FOR BENCHMARK
INFORMATION.

2. DRAWINGS DO NOT INDICATE ALL PIPE FITTINGS
REQUIRED FOR INSTALLATION OF YARD PIPING
AS SHOWN, CONTRACTOR SHALL COORDINATE
° AND PROVIDE ALL REQUIRED ITEMS.

3. AT PIPE CROSSING ON ALL SCHEMATIC AND
PIPING LINES, THE PIPE THAT IS BROKEN
DOES NOT NECESSARILY DESIGNATE THE
RELATIVE LOCATION OF THE PIPES WITH

" - RESPECT TO EACH OTHER.
21" RPR, IE. 685.23 N(2) -
4. NOT ALL PIPE ELEVATIONS AT STRUCTURES g
SHOWN. SEE EXISTING PLANS DRAWINGS FOR 5
ELEVATIONS. CONTRACTOR SHALL FIELD VERIFY. -
) 5. PROVIDE MINIMUM 5'—0" COVER ON ALL NEW
PIPING OR DEEPER AS SHOWN ON THE
DRAWINGS.
6. TOP OF CASTING RIM ELEVATIONS SHALL BE
MH—-2 (4’0" DIA.)(4) FIELD VERIFIED. ADJUST CASTINGS AS
RIM EL. 592.00 © 2 REQUIRED TO MATCH FINISHED GRADE.
187 RRP, IE. 686.77 N Sk (4692"3‘3@ 7. UNLESS OTHERWISE NOTED OR SPECIFIED, ALL J@
@ oo e, YARD PIPING SHALL BE DUCTILE IRON, SEE 2
" o = SPECIFICATIONS. =
21" RPR,.IE. 683.93 E 2
: 8. CONTRACTOR SHALL CONTACT APPROPRIATE m
————— 21" RPR AGENCIES FOR UTILITY LOCATIONS. C
o IE. 683.92
L] , 9. LOCATIONS AND ELEVATIONS OF EXISTING PIPE,
| . BUILDINGS, ELECTRICAL SERVICE, AND OTHER
o FEATURES ARE APPROXIMATE, CONTRACTOR
\\ . @ v SHALL FIELD VERIFY. NOT ALL EXISTING YARD %
18" RPR PIPING SHOWN FOR CLARITY. REFER TO g
¢ 684.25 T e EXISTING PLANT DRAWINGS. CONTRACTOR SHALL 3
° ™ FIELD VERIFY DEPTHS OF LOCATIONS OF B
g EXISTING PIPING PRIOR TO INSTALLING NEW
\ @ 2 PIPING THAT CONNECTS TO EXISTING.
10. ALL PIPING LARGER THAN 11—INCH SHOWN
WITH DOUBLE LINES. ALL OTHER PIPING
s = L . = 1 s O i SHOWN SINGLE LINE.
$ 11. INSTALL PIPING AND BEDDING PER DETAIL
B\
\99-C5.01/
b, 12. REFER TO SITE ELECTRICAL PLANS FOR NEW
° UNDERGROUND ELECTRICAL CONDUIT.
\_@ KEY NOTES:
(1) SEE ManHOLE DETAL A ) W
s 99—C5.01 s
CORE HOLE IN EXISTING MANHOLE TO ACCOMMODATE NEW ; (/7]
21" RPR PIPE AND INSTALL MANHOLE BOOT. REMOVE g W
CONCRETE MANHOLE BENCH AS NECESSARY TO REFORM " O
W AND REDIRECT FLOW TO NEW PIPELINE. = g
Z o
1 @ CONTRACTOR SHALL CONFIRM LOCATION AND ELEVATION OF w (/7]
EXISTING 18" RPR PIPING. D= E 1] <
0 A E i 5 z
+ PROVIDE DOGHOUSE MANHOLE PER DETAIL (o] <
\99—-ASM5.01/ L -
i ADD_CAUTION SIGN OUTSIDE OF WETWELL PER DETAIL : g E E g
( G ) < = =
\_99-C5.01/ (U T - <y
-+ @ ADD BEDDING TO YARD PIPING PER DETAIL B z = 2 < -
(99—05.01) = h g - Z
BID ALTRNATIVE NO. 1 ONLY — REPLACE EXISTING m E - O D
CORRUGATED, PERFORATED, ALUMINUM MEDIA RETENTION — o - (o)
BAFFLES. (TYP. OF 5). SEE DETAL /A o E = 2 O
\_05-M1.01/ Z W W
i Q Sus=¢gk
[+ I = kK
< o FE E0O
5 < € o
X X X X X X ] o E & j
= ko
o
i =
F <
< ]
2 0
w Z
— 3
C12x20.7 =~ | S ¥
ALUMINUM / \ 2
~
\ N/ JOB NO.
T~ vl CORRUGATED —
EXISTING 2x2x1/4” CHANNEL ALUMINUM PROJECT MGR.
ATTACHED TO THE MEDIA MATTHEW SMITH
PERIMETER OF THE TANK RETENTION
BAFFLE (TYP)
NOTE:
1. PROVIDE NEW 1/4 INCH PERFORATED, CORRUGATED A
ALUMINUM PANEL IN ENTIRE BIOFILTER (TYP. OF 5).
MATCH CORRUGATION AND PERFORMATION PATTERN OF
EXISTING PANELS. PANELS ATTACH TO BOTTOM FLANGE OF y N
ALUMINUM CHANNELS SPANNING THE TANK AND THE
BOTTOM OF THE ANGLE AROUND THE PERIMETER OF THE STR AN D
TANK. EXISTING HOLES ARE 1/4 INCH DIAMETER AND
12—INCHES ON CENTER. PROVIDE NEW CONNECTION ®
YARD PIPING PLAN HARDWARE. PANELS ARE LOCATED APPROXIMATELY 2 FEET ASSOCIATES
N " Ll B i BELOW TOP OF TANK. 4 R i
== — 5 \DETAIL SO Know what's below.
A . 10
05-M1.01_JNO SCALE Call before you dig.

05-M1.01

File: S:\COL\4200—-4299\4201\014\Drawings\CAD\Acad\Phase 1\05-M1.01.dwg Time: Jul 16, 2024 — 4:06pm


AutoCAD SHX Text
HATCHERY BUILDING

AutoCAD SHX Text
20

AutoCAD SHX Text
EXISTING BIOFILTERS

AutoCAD SHX Text
10

AutoCAD SHX Text
EXISTING BIOFILTERS

AutoCAD SHX Text
10

AutoCAD SHX Text
EXISTING BIOFILTERS

AutoCAD SHX Text
10

AutoCAD SHX Text
EXISTING BIOFILTERS

AutoCAD SHX Text
10

AutoCAD SHX Text
EXISTING BIOFILTERS

AutoCAD SHX Text
10

AutoCAD SHX Text
690

AutoCAD SHX Text
690

AutoCAD SHX Text
10" RPD TO BIOFILTERS IE. 684.83±

AutoCAD SHX Text
10" RDP TO TAMARAK LAKE IE. 685.75±

AutoCAD SHX Text
12" RPR TO BIOFILTERS IE. 686.75±

AutoCAD SHX Text
8" RTD IE. 687.25±

AutoCAD SHX Text
8" UD IE. 686.00±

AutoCAD SHX Text
14" RPS TO PONDS IE. 683.50±

AutoCAD SHX Text
MH-5 (4'-0" DIA,)

AutoCAD SHX Text
RIM EL. 691.59%%P

AutoCAD SHX Text
12" OF, IE. 686.04%%P E

AutoCAD SHX Text
8" UD, IE. 686.00%%P N

AutoCAD SHX Text
10" RPD, IE. 684.71%%P W

AutoCAD SHX Text
10" OF, IE. 687.50%%P SW

AutoCAD SHX Text
8" UD, IE. 686.00%%P S

AutoCAD SHX Text
4" BBS IE. 683.66±

AutoCAD SHX Text
6" OF IE. 687.50±

AutoCAD SHX Text
12" BE IE. 688.25±

AutoCAD SHX Text
18" BE IE. 687.75±

AutoCAD SHX Text
MH-4 (6'-6" DIA,)

AutoCAD SHX Text
RIM EL. 691.75%%P

AutoCAD SHX Text
18" RPR, IE. 685.10%%P W

AutoCAD SHX Text
10" RPR, IE. 684.33%%P NW

AutoCAD SHX Text
10" RPR, IE. 684.33%%P NE

AutoCAD SHX Text
10" RPR, IE. 684.33%%P E

AutoCAD SHX Text
10" RPR, IE. 684.33%%P SE

AutoCAD SHX Text
10" RPR, IE. 684.33%%P SW

AutoCAD SHX Text
6" BD IE. 681.75±(TYP.)

AutoCAD SHX Text
4" BBS IE. 683.66±

AutoCAD SHX Text
12" BE IE. 688.00±

AutoCAD SHX Text
8" UD IE. 686.00±

AutoCAD SHX Text
10" RPR IE. 684.33±

AutoCAD SHX Text
12" BE IE. 688.25±

AutoCAD SHX Text
18" BE IE. 687.75±

AutoCAD SHX Text
4" BBS IE. 683.66±

AutoCAD SHX Text
18" RPR IE. 685.84±

AutoCAD SHX Text
20" BE IE. 687.50±

AutoCAD SHX Text
6" BD IE. 681.50±

AutoCAD SHX Text
12" BE IE. 688.25±

AutoCAD SHX Text
12" OF IE. 684.32±

AutoCAD SHX Text
6" BD IE. 684.00±

AutoCAD SHX Text
10" RPR

AutoCAD SHX Text
12" RPR

AutoCAD SHX Text
12" RPR

AutoCAD SHX Text
10" RPD

AutoCAD SHX Text
8" SUPPLY MAIN FROM WELLS

AutoCAD SHX Text
18" BE IE. 687.75±

AutoCAD SHX Text
4" BBS IE. 683.66±

AutoCAD SHX Text
6" BD IE. 687.50±

AutoCAD SHX Text
4" BBS IE. 687.00±

AutoCAD SHX Text
18" RPR IE. 683.89

AutoCAD SHX Text
18" RPR   684.25

AutoCAD SHX Text
21" RPR IE. 683.92

AutoCAD SHX Text
MH-3 (4' DIA.) RIM EL. 692.00 21" RPR, IE. 684.03 SW 21" RPR, IE. 683.93 E

AutoCAD SHX Text
10" RPR

AutoCAD SHX Text
8" RPR

AutoCAD SHX Text
10" RPR

AutoCAD SHX Text
12" RPR

AutoCAD SHX Text
4" RPR (TYP.)

AutoCAD SHX Text
10" RPR

AutoCAD SHX Text
12" RPR

AutoCAD SHX Text
2

AutoCAD SHX Text
MH-1 (4' DIA.)

AutoCAD SHX Text
RIM EL. 692.06

AutoCAD SHX Text
18" RPR, IE. 686.04 W

AutoCAD SHX Text
21" RPR, IE. 685.23 N

AutoCAD SHX Text
18" RPR, IE. 685.96 E

AutoCAD SHX Text
8" RTD, IE. 685.23 S

AutoCAD SHX Text
MH-2 (4'-0" DIA.)

AutoCAD SHX Text
RIM EL. 692.00

AutoCAD SHX Text
18" RPR, IE. 685.8 W

AutoCAD SHX Text
18" RRP, IE. 686.77 N

AutoCAD SHX Text
18" RPR, IE. 685.77 E

AutoCAD SHX Text
4

AutoCAD SHX Text
3

AutoCAD SHX Text
3

AutoCAD SHX Text
1

AutoCAD SHX Text
15

AutoCAD SHX Text
15

AutoCAD SHX Text
5

AutoCAD SHX Text
7

AutoCAD SHX Text
%%UGENERAL NOTES:

AutoCAD SHX Text
N

AutoCAD SHX Text
5'

AutoCAD SHX Text
40'

AutoCAD SHX Text
20'

AutoCAD SHX Text
10'

AutoCAD SHX Text
0

AutoCAD SHX Text
YARD PIPING PLAN

AutoCAD SHX Text
1

AutoCAD SHX Text
30% REVIEW

AutoCAD SHX Text
1/31/2024

AutoCAD SHX Text
KEY NOTES: SEE MANHOLE DETAIL CORE HOLE IN EXISTING MANHOLE TO ACCOMMODATE NEW 21" RPR PIPE AND INSTALL MANHOLE BOOT.  REMOVE REMOVE CONCRETE MANHOLE BENCH AS NECESSARY TO REFORM AND REDIRECT FLOW TO NEW PIPELINE. CONTRACTOR SHALL CONFIRM LOCATION AND ELEVATION OF EXISTING 18” RPR PIPING.  RPR PIPING. PROVIDE DOGHOUSE MANHOLE PER DETAIL ADD CAUTION SIGN OUTSIDE OF WETWELL  PER DETAIL ADD BEDDING TO YARD PIPING PER DETAIL BID ALTRNATIVE NO. 1 ONLY - REPLACE EXISTING CORRUGATED, PERFORATED, ALUMINUM MEDIA RETENTION BAFFLES. (TYP. OF 5). SEE DETAIL

AutoCAD SHX Text
1

AutoCAD SHX Text
A

AutoCAD SHX Text
99-C5.01

AutoCAD SHX Text
1. SEE SITE LOCATION PLAN FOR BENCHMARK SEE SITE LOCATION PLAN FOR BENCHMARK INFORMATION. 2. DRAWINGS DO NOT INDICATE ALL PIPE FITTINGS DRAWINGS DO NOT INDICATE ALL PIPE FITTINGS REQUIRED FOR INSTALLATION OF YARD PIPING AS SHOWN, CONTRACTOR SHALL COORDINATE AND PROVIDE ALL REQUIRED ITEMS. 3. AT PIPE CROSSING ON ALL SCHEMATIC AND AT PIPE CROSSING ON ALL SCHEMATIC AND PIPING LINES, THE PIPE THAT IS BROKEN DOES NOT NECESSARILY DESIGNATE THE RELATIVE LOCATION OF THE PIPES WITH RESPECT TO EACH OTHER. 4. NOT ALL PIPE ELEVATIONS AT STRUCTURES NOT ALL PIPE ELEVATIONS AT STRUCTURES SHOWN. SEE EXISTING PLANS DRAWINGS FOR ELEVATIONS. CONTRACTOR SHALL FIELD VERIFY. 5. PROVIDE MINIMUM 5’-0” COVER ON ALL NEW PROVIDE MINIMUM 5’-0” COVER ON ALL NEW -0” COVER ON ALL NEW  COVER ON ALL NEW PIPING OR DEEPER AS SHOWN ON THE DRAWINGS. 6. TOP OF CASTING RIM ELEVATIONS SHALL BE TOP OF CASTING RIM ELEVATIONS SHALL BE FIELD VERIFIED. ADJUST CASTINGS AS REQUIRED TO MATCH FINISHED GRADE. 7. UNLESS OTHERWISE NOTED OR SPECIFIED, ALL UNLESS OTHERWISE NOTED OR SPECIFIED, ALL YARD PIPING SHALL BE DUCTILE IRON, SEE SPECIFICATIONS. 8. CONTRACTOR SHALL CONTACT APPROPRIATE CONTRACTOR SHALL CONTACT APPROPRIATE AGENCIES FOR UTILITY LOCATIONS. 9. LOCATIONS AND ELEVATIONS OF EXISTING PIPE, LOCATIONS AND ELEVATIONS OF EXISTING PIPE, BUILDINGS, ELECTRICAL SERVICE, AND OTHER FEATURES ARE APPROXIMATE, CONTRACTOR SHALL FIELD VERIFY. NOT ALL EXISTING YARD PIPING SHOWN FOR CLARITY. REFER TO EXISTING PLANT DRAWINGS. CONTRACTOR SHALL FIELD VERIFY DEPTHS OF LOCATIONS OF EXISTING PIPING PRIOR TO INSTALLING NEW PIPING THAT CONNECTS TO EXISTING. 10. ALL PIPING LARGER THAN 11-INCH SHOWN ALL PIPING LARGER THAN 11-INCH SHOWN WITH DOUBLE LINES. ALL OTHER PIPING SHOWN SINGLE LINE. 11. INSTALL PIPING AND BEDDING PER DETAIL INSTALL PIPING AND BEDDING PER DETAIL 12. REFER TO SITE ELECTRICAL PLANS FOR NEW REFER TO SITE ELECTRICAL PLANS FOR NEW UNDERGROUND ELECTRICAL CONDUIT.

AutoCAD SHX Text
2

AutoCAD SHX Text
3

AutoCAD SHX Text
4

AutoCAD SHX Text
A

AutoCAD SHX Text
99-ASM5.01

AutoCAD SHX Text
G

AutoCAD SHX Text
99-C5.01

AutoCAD SHX Text
B

AutoCAD SHX Text
99-C5.01

AutoCAD SHX Text
5

AutoCAD SHX Text
6

AutoCAD SHX Text
B

AutoCAD SHX Text
99-C5.01

AutoCAD SHX Text
A

AutoCAD SHX Text
05-M1.01

AutoCAD SHX Text
A

AutoCAD SHX Text
05-M1.01

AutoCAD SHX Text
%%uDETAIL

AutoCAD SHX Text
NO SCALE

AutoCAD SHX Text
7

AutoCAD SHX Text
%%UNOTE:

AutoCAD SHX Text
1.	PROVIDE NEW 1/4 INCH PERFORATED, CORRUGATED PROVIDE NEW 1/4 INCH PERFORATED, CORRUGATED ALUMINUM PANEL IN ENTIRE BIOFILTER (TYP. OF 5). MATCH CORRUGATION AND PERFORMATION PATTERN OF EXISTING PANELS. PANELS ATTACH TO BOTTOM FLANGE OF ALUMINUM CHANNELS SPANNING THE TANK AND THE BOTTOM OF THE ANGLE AROUND THE PERIMETER OF THE TANK. EXISTING HOLES ARE 1/4 INCH DIAMETER AND 12-INCHES ON CENTER. PROVIDE NEW CONNECTION HARDWARE. PANELS ARE LOCATED APPROXIMATELY 2 FEET BELOW TOP OF TANK.

AutoCAD SHX Text
EXISTING 2x2x1/4" CHANNEL ATTACHED TO THE PERIMETER OF THE TANK

AutoCAD SHX Text
C12x20.7 ALUMINUM

Burnette, Robert
Stamp


GROUND GRID

1 1/27C. (480V)
3"C. (480V)

GUARD POSTS { J )

'99—ASMES.01
( F )
\99—ASMES5.01"

B\
CONCRETE PAD (g5 —as\vES.07

480—VOLT
HANDHOLE '

3"C. (480V)

1 1/2"C. (480V)

SEE ENLARGED PLAN
ON THIS DRAWING

TN
GUARD POSTS (ss—yreo7)

E

SWBD—1 O

\ UTILITY XFMR AND

CONCRETE PAD@

FIXTURE SCHEDULE

]
0
0
0
0

Fixture Type

Manufacturer(s)

Model Number

Mounting

Remarks

A

CREE

ARE-EDG-2M-DA-08-E-UL-BK-350-P-40K

POLE

Provide round aluminum pole with two mast arms model RTA20C6B4M24-BA, as manufactured by

Hapco. Pole color shall be black to match fixture.

CONCRETE PAD
B
\99—ASMES5.01

% TSI (7
MOTOR CONTROL PANEL E o
1\

G
© TR \@

5—-03

F
F
LS
15-02
F
=
15—-01

F
LSL
15—01
p—1 5—01@ F

1.

@

®

GENERAL NOTES:

REFER TO SPECIFICATION SECTION 01 11 00 FOR
INFORMATION ON CONSTRUCTION SEQUENCING.

REFER TO SPECIFICATION SECTION 26 09 90 FOR
WIRING ASSOCIATED WITH THE SCADA SYSTEM.

ONLY MAJOR ELECTRICAL FEEDER ROUTES ARE
SHOWN ON THIS DRAWING. CONDUIT ROUTES FOR
BRANCH CIRCUITS, INSTRUMENTATION, AND CONTROL
CIRCUITS ARE NOT SPECIFICALLY SHOWN. PROVIDE
CONDUIT AND HANDHOLES AS REQUIRED FOR ALL
OTHER CIRCUITS.

WHERE EXISTING EARTHWORK OR ASPHALT/CONCRETE
IS DISTURBED BY CONSTRUCTION ACTIVITIES, PROVIDE
BASE COURSE AND PATCH AREA TO MATCH EXISTING.

KEY NOTES:

ALL ELECTRICAL WORK AND EQUIPMENT IN THE WET
WELL AND VALVE MANHOLE SHALL BE RATED FOR A
CLASS |, DIVISION 1, GROUPS C AND D LOCATION.
ALL ELECTRICAL WORK AND EQUIPMENT WITHIN A 3
FOOT RADIUS OF THE WET WELL VENT SHALL BE
RATED FOR CLASS |, DIVISION 1, GROUPS C AND D
LOCATION. ALL ELECTRICAL WORK AND EQUIPMENT
WITHIN A 3'—0" TO 5'—0" RADIUS OF THE WET
WELL VENT AND 3’—0" FROM THE ACCESS HATCHES
(ALL SIDES) TO 18" ABOVE GRADE SHALL BE RATED
FOR A CLASS |, DIVISION 2, GROUPS C AND D
LOCATION.

PROVIDE MANUFACTURER—-FURNISHED CABLE IN

2 1/2” CONDUIT FROM PUMP TO MOTOR CONTROL
PANEL.

LT-15-01, LSL—15-01, LSH-15-01, AND
LS—15-01 THROUGH LS—-15-03 SHALL BE WIRED
INTRINSICALLY SAFE AND MOUNTED SUCH THAT
CABLES ARE EASILY ACCESSIBLE FROM THE WET
WELL HATCH. PROVIDE MANUFACTURER—-FURNISHED
CABLE IN 1” CONDUIT FROM EACH FLOAT SWITCH TO
MOTOR CONTROL PANEL AND PROVIDE
MANUFACTURER—FURNISHED CABLE IN 3/4” CONDUIT
FROM THE LEVEL TRANSMITTER TO MOTOR CONTROL
PANEL.

MOTOR CONTROL PANEL SHALL BE LOCATED MINIMUM
7'—0" FROM THE WET WELL.

@ PROVIDE 2~#12 AND #12 GROUND IN 3/4”"

®

@

CONDUIT FROM MOTOR CONTROL PANEL TO EACH
FIXTURE FOR 120—-VOLT POWER TO FIXTURES.

SAWCUT EXISTING ASPHALT/CONCRETE AS REQUIRED
FOR INSTALLATION OF UNDERGROUND ELECTRICAL
WORK. ASPHALT/CONCRETE SHALL BE CUT ON NEAT,
PARALLEL LINES AND SHALL NOT BE DAMAGED
BEYOND THE LIMITS OF CONSTRUCTION. PROVIDE
BASE COURSE AND REPLACE ASPHALT/CONCRETE TO
MATCH EXISTING.

RELOCATE EXISTING UTILITY XFMR. PROVIDE
CONCRETE PAD FOR RELOCATED UTILITY XFMR SIZED
PER UTILITY REQUIREMENTS. COORDINATE UTILITY
SERVICE MODIFICATIONS WITH UTILITY COMPANY.

PROVIDE 3~3" CONDUITS FROM SWBD-1 TO
HANDHOLE AS SPARE.

1/31/2024

REVISIONS

ELECTRICAL PLAN

g
<
<
(=]
Z
P
=
4
-
o
o
1]
b=
14
o
A
g
-l

MIXSAWBAH FISH HATCHERY

F
17}
<
T 0
& &
N
k5
Z o
W o
= W
w o
>-I
()
€ 2
e 5
s E
<
=
z &
- O
&
- 2
s F
<
w o
¢ w
O
P~
i
= g
<—
2 0
w <
=
(/7]
g
<

File:

S:\COL\4200—-4299\4201\014\Drawings\CAD\Acad\Phase 1\05—E1.01.dwg

Time:

Jul 02, 2024 - 10:25am

D
@1' \ LSH
JOB NO.
o 4201.014
< )f G \ PROJECT MGR.
7~ ¢\ 3 A99—ASMEB.OT MATTHEW SMITH
Y\99—ASMES5.01"
2o aPISEACA \@
AR l
ELECTRICAL PLAN . A T : : STRAND
0 5 10 20’ 40’ ) == — ) ASSOCIATES®
™ —"
0 5 E.a6) 20’ . = T SHEET
P —
Know what's helow.

Call before you dig.

11
05-E1.01



AutoCAD SHX Text
N

AutoCAD SHX Text
ELECTRICAL PLAN

AutoCAD SHX Text
5'

AutoCAD SHX Text
40'

AutoCAD SHX Text
20'

AutoCAD SHX Text
10'

AutoCAD SHX Text
0

AutoCAD SHX Text
690

AutoCAD SHX Text
690

AutoCAD SHX Text
230kW GENERATOR

AutoCAD SHX Text
MCC-E

AutoCAD SHX Text
ATS

AutoCAD SHX Text
A

AutoCAD SHX Text
A

AutoCAD SHX Text
%%UP-15-02 

AutoCAD SHX Text
%%UP-15-01

AutoCAD SHX Text
%%UP-15-03 

AutoCAD SHX Text
LT

AutoCAD SHX Text
15-01

AutoCAD SHX Text
R

AutoCAD SHX Text
LSH

AutoCAD SHX Text
15-01

AutoCAD SHX Text
F

AutoCAD SHX Text
LSL

AutoCAD SHX Text
15-01

AutoCAD SHX Text
F

AutoCAD SHX Text
LS

AutoCAD SHX Text
15-01

AutoCAD SHX Text
F

AutoCAD SHX Text
LS

AutoCAD SHX Text
15-02

AutoCAD SHX Text
F

AutoCAD SHX Text
LS

AutoCAD SHX Text
15-03

AutoCAD SHX Text
F

AutoCAD SHX Text
N

AutoCAD SHX Text
ENLARGED PLAN

AutoCAD SHX Text
20'

AutoCAD SHX Text
10'

AutoCAD SHX Text
5'

AutoCAD SHX Text
0

AutoCAD SHX Text
GENERAL NOTES: 1. REFER TO SPECIFICATION SECTION 01 11 00 FOR REFER TO SPECIFICATION SECTION 01 11 00 FOR INFORMATION ON CONSTRUCTION SEQUENCING. 2. REFER TO SPECIFICATION SECTION 26 09 90 FOR REFER TO SPECIFICATION SECTION 26 09 90 FOR WIRING ASSOCIATED WITH THE SCADA SYSTEM. 3. ONLY MAJOR ELECTRICAL FEEDER ROUTES ARE ONLY MAJOR ELECTRICAL FEEDER ROUTES ARE SHOWN ON THIS DRAWING. CONDUIT ROUTES FOR BRANCH CIRCUITS, INSTRUMENTATION, AND CONTROL CIRCUITS ARE NOT SPECIFICALLY SHOWN. PROVIDE CONDUIT AND HANDHOLES AS REQUIRED FOR ALL OTHER CIRCUITS. 4. WHERE EXISTING EARTHWORK OR ASPHALT/CONCRETE WHERE EXISTING EARTHWORK OR ASPHALT/CONCRETE IS DISTURBED BY CONSTRUCTION ACTIVITIES, PROVIDE BASE COURSE AND PATCH AREA TO MATCH EXISTING.

AutoCAD SHX Text
KEY NOTES: ALL ELECTRICAL WORK AND EQUIPMENT IN THE WET WELL AND VALVE MANHOLE SHALL BE RATED FOR A CLASS I, DIVISION 1, GROUPS C AND D LOCATION. ALL ELECTRICAL WORK AND EQUIPMENT WITHIN A 3 FOOT RADIUS OF THE WET WELL VENT SHALL BE RATED FOR CLASS I, DIVISION 1, GROUPS C AND D LOCATION. ALL ELECTRICAL WORK AND EQUIPMENT WITHIN A 3'-0" TO 5'-0" RADIUS OF THE WET WELL VENT AND 3'-0" FROM THE ACCESS HATCHES (ALL SIDES) TO 18" ABOVE GRADE SHALL BE RATED FOR A CLASS I, DIVISION 2, GROUPS C AND D LOCATION. PROVIDE MANUFACTURER-FURNISHED CABLE IN 2 1/2" CONDUIT FROM PUMP TO MOTOR CONTROL PANEL. LT-15-01, LSL-15-01, LSH-15-01, AND LS-15-01 THROUGH LS-15-03 SHALL BE WIRED INTRINSICALLY SAFE AND MOUNTED SUCH THAT CABLES ARE EASILY ACCESSIBLE FROM THE WET WELL HATCH. PROVIDE MANUFACTURER-FURNISHED CABLE IN 1" CONDUIT FROM EACH FLOAT SWITCH TO MOTOR CONTROL PANEL AND PROVIDE MANUFACTURER-FURNISHED CABLE IN 3/4" CONDUIT FROM THE LEVEL TRANSMITTER TO MOTOR CONTROL PANEL. MOTOR CONTROL PANEL SHALL BE LOCATED MINIMUM 7'-0" FROM THE WET WELL. PROVIDE 2~#12 AND #12 GROUND IN 3/4" CONDUIT FROM MOTOR CONTROL PANEL TO EACH FIXTURE FOR 120-VOLT POWER TO FIXTURES. SAWCUT EXISTING ASPHALT/CONCRETE AS REQUIRED FOR INSTALLATION OF UNDERGROUND ELECTRICAL WORK. ASPHALT/CONCRETE SHALL BE CUT ON NEAT, PARALLEL LINES AND SHALL NOT BE DAMAGED BEYOND THE LIMITS OF CONSTRUCTION. PROVIDE BASE COURSE AND REPLACE ASPHALT/CONCRETE TO MATCH EXISTING. RELOCATE EXISTING UTILITY XFMR. PROVIDE CONCRETE PAD FOR RELOCATED UTILITY XFMR SIZED PER UTILITY REQUIREMENTS. COORDINATE UTILITY SERVICE MODIFICATIONS WITH UTILITY COMPANY. PROVIDE 3~3" CONDUITS FROM SWBD-1 TO HANDHOLE AS SPARE.

AutoCAD SHX Text
1

AutoCAD SHX Text
1

AutoCAD SHX Text
30% REVIEW

AutoCAD SHX Text
1/31/2024

AutoCAD SHX Text
2

AutoCAD SHX Text
SWBD-1

AutoCAD SHX Text
3

AutoCAD SHX Text
4

AutoCAD SHX Text
5

AutoCAD SHX Text
6

AutoCAD SHX Text
SEE ENLARGED PLAN ON THIS DRAWING

AutoCAD SHX Text
480-VOLT HANDHOLE

AutoCAD SHX Text
F

AutoCAD SHX Text
99-ASME5.01

AutoCAD SHX Text
C

AutoCAD SHX Text
99-ASME5.01

AutoCAD SHX Text
D

AutoCAD SHX Text
99-ASME5.01

AutoCAD SHX Text
2

AutoCAD SHX Text
3

AutoCAD SHX Text
4

AutoCAD SHX Text
G

AutoCAD SHX Text
99-ASME5.01

AutoCAD SHX Text
3

AutoCAD SHX Text
E

AutoCAD SHX Text
1 1/2"C. (480V) 3"C. (480V)

AutoCAD SHX Text
CONCRETE PAD

AutoCAD SHX Text
B

AutoCAD SHX Text
99-ASME5.01

AutoCAD SHX Text
G

AutoCAD SHX Text
99-ASME5.01

AutoCAD SHX Text
3

AutoCAD SHX Text
5

AutoCAD SHX Text
%%uMOTOR CONTROL PANEL

AutoCAD SHX Text
GROUND GRID

AutoCAD SHX Text
UTILITY XFMR AND CONCRETE PAD

AutoCAD SHX Text
3"C. (480V)

AutoCAD SHX Text
1 1/2"C. (480V)

AutoCAD SHX Text
8

AutoCAD SHX Text
8

AutoCAD SHX Text
7

AutoCAD SHX Text
B

AutoCAD SHX Text
99-ASME5.01

AutoCAD SHX Text
CONCRETE PAD

AutoCAD SHX Text
J

AutoCAD SHX Text
99-ASME5.01

AutoCAD SHX Text
GUARD POSTS

AutoCAD SHX Text
J

AutoCAD SHX Text
99-ASME5.01

AutoCAD SHX Text
GUARD POSTS

AutoCAD SHX Text
7

AutoCAD SHX Text
8

Burnette, Robert
Stamp


. |,L||l||l‘“”

(4°X4”X3/8” SS ANGLES FASTENED AT EACH END W/2-
1/2” SS EXP. BOLTS, 4” MIN. EMBED, SHIM AND GROUT AS )
_/ REQ’D). TYP. FOR EACH FORCE MAIN DISCHARGE. %
9'—0" 18” PIPE
T 1
I I 9’_0”
| | O : o o
| | R e 1 ‘ ‘ - =
_ . 8
| | | I ~ _ I | } | | F T g
| | | | >~ | >
| | | | e |
: : | | 7 | | /
| - |
| | | e — ] | 12" |PIPE
R I I | T~ | | i
< I I | | DR | \
7! | | | | ~J | -
| | I | 7 I ) BLIND FLANGE
| | | I /// | | 21” ¢£
| | I |- | | : INFLUENT o
| | | <~ — 1 | © \ PIPE ®
~ | -—
I | | T~ | | 0 5 - - >
| | | | S~ | - T 2 _0" \ e
. I | | S | " , — 8
Lo I | I I :o|(2) PRESSURE GAUGE )
| > | | - N | 15—-ASM1.01 @_ ,«'3 (TYP. OF 3) K
|77;¥/x/ I | | | \\\ i
- ___ _0_ _J I I e |
I I A ‘
I I @ —
I I "‘(D [~ | - ]
| B 12" PIPE-] — |
9'—0" 5_-0" e i N } ] |
| I T
| |
TOP_PLAN S e S T / - I
0 12 4 N 9'-0 / ‘
V (WELD 8"X8"X1/4" SS
HINGE SIDE . PLATE TO 4X4"X|3/8"  /
Nsmcr SR | oo e e e WET WELL PLAN J u
PROVIDE STAINLESS STEEL WIRE MESH GRIP FOR
ALL CABLES ATTACHED TO 3/8”, 316 STAINLESS VALVE MANI’_IOi P!=AN \ S 4
VALVE BOX CAST IN TOP ELEV. L STEEL HOOKS ANCHORED TO TOP OF WET WELL = - ! ELE. D 0 1 2 4 0 1 2 4 E m
SLAB AND COVERj ’ _\ ELEV E\ : " — \y " — o
: ¥ "
. ELEV. F &
E D
SN N\ / 1" CONDUIT WITH INSULATED THROAT Z 9
]
BUSHING (TYP. FOR EACH FLOAT 7]
N il e e ISHING  ( ) KEY NOTES: GENERAL NOTES: > N >F Y
SIEEELE EEELE o
T VALVE STEM T T T e T T < > Z
== EXTENSION — == =] ) (1) USE MECHANICAL SEAL AT PIPE PENETRATIONS AS 1. DRAWINGS OF PUMPING STATION PIPING, PUMPS AND COVERS ARE DETAILED OO0 Yod3c«
| 2 1/2” PUMP CONDUIT WITH INSULATED SPECIFIED USING FLYGT EQUIPMENT. - = o K § o
RADAR TRANSHMITTER ] / THROAT BUSHING (TYP. OF 3 ’ > D 2
(SEE DRAWING 051€1.01) il ( ) ) ALL JOINTS IN MANHOLE SHALL BE MADE WITH "RAM—NEK”, "KENT—SEAL”, <O <2 F=
0 S5 PIPE @ 1/2” STAINLESS STEEL PIPE TAP WITH SS BALL VALVE AND "MAS—STIK”, OR EQUAL JOINT MATERIAL, OR ASTM C—443 CIRCULAR = w I g >=
ZUnE ars. PRESSURE GAUGE (TYP. EACH LOCATION). O—RING GASKET. neon FZ .ot
™~ 3. OPENINGS IN MANHOLES SHALL BE PROVIDED BY MANHOLE SUPPLIER AT Oa w7 °2
~ o
) ELEV. C REMOVABLE FLOAT SUPPORT (SS (3) FLANGED COUPLING ADAPTOR. THE FACTORY. Z2Z .58
ELEV. C /) CABLE AND PVC COATED WEIGHT) - <z duw
() ALUMINUM FLOOR DOOR AS SPECIFIED. MINIMUM CLEAR 4. GRAVITY SEWER PIPE OPENINGS INTO PUMPING STATION SHALL BE SEALED A g W S |
FLOAT CABLE OPENING OF 2'—6"x3'—1". USING FLEXIBLE, WATERTIGHT CONNECTIONS SUCH AS "A—LOK”, — 4 == EEC
| | SUMP CABLE "KOR—N—SEAL” OR EQUAL. ALL FORCE MAIN AND OTHER OPENINGS INTO = g @ R 9
- | — PUMPING STATION AND VALVE MANHOLE SHALL BE GROUTED WATERTIGHT O =l Xuoag«
—] (TYP. OF 3) ® élﬁlémmgMogLipRoP gPRO,?‘SFOSRPE&gEDLELAILN'MUM CLEAR WITH HYDRAULIC CEMENT OR MAY BE SEALED WITH "A—LOK” OR o Eguwd
50 a9 ot — J —U X9 = ' "KOR—N—SEAL” CONNECTORS. PROVIDE RUBBER WATERSTOPS ON ALL PIPES ”
ATt = of DUCTILE IRON PIPE FROM HERE THROUGH PUMPING STATION AND VALVE MANHOLE WALLS SEALED WITH 5 g
0 S5 5 SSk e TO STANDARD TRENCH WIDTH (6) MANHOLE STEPS. HYDRAULIC CEMENT. =
Og%DOQ@gOL — 7::; SS CABLE |- — ELEV. B < o
50098000 559 G| / (SEE NOTHS) 8/‘ ' 5. STAINLESS STEEL CABLE FOR HOISTING PUMPS SHALL BE FASTENED TO 2 2
% / O -~ SRR MANHOLE COVER LID PER SPECIFICATIONS. W <
’ e ees [esSiesiens %
GROUT SLOPE | H 1050505050500 oy ooy 6. STATION PIPING, FITTINGS, AND VALVES SHALL CONFORM TO SPECIFICATIONS. <
20 ORAN s ol O-0-0-0-0-0. seosieagiie 7. ALL STATION PIPING SHALL BE DUCTILE IRON AWWA C151, SPECIAL =
OSOSOCOOUETOS S THICKNESS CLASS 53.
4” BEDDING STONE / =111 » 1 S 2;89( 2;89( 2;89( 2;89( 2;8 =
FILTER FABRIC 4" DI DRAN dimy | %@Q%%b% o-=1l 8. CONTRACTOR INSTALLING PUMPS SHALL CHECK ALIGNMENT OF PUMPS AND
O OSOSOSOSOSOS] | —  “USE BEDDING STONE AS GUIDE BARS WITH CASTINGS BEFORE ASSEMBLY TO ALLOW PROPER
UNDISTURBED GROUND ELEV. P 1O-0-0-0-051 [||  SPECIFIED FROM_BOTTOM PUMPING STATION ELEVATIONS REMOVAL OF PUMPS.
: %%% < = OF EXCAVATION TO
\(K) OSOOSOSOS T SPECIFIED ELEVATION FOR 9. EXACT DIMENSIONS AND POSITION OF PUMP ACCESS HOLE IN TOP SLAB
1/2" S5 U BOLTS/ 1O-0-0-0-051 ALL PIPELINES. TAG | DESCRIPTION VALUE SHALL BE AS PROVIDED BY PUMP MANUFACTURER TO ALLOW PROPER
O=0-0-0- e A | FLOOR ELEV. OF WANHOLE (WETWELD) S IWE POSITIONING OF GUIDE RAILS AND UNRESTRICTED REMOVAL OF PUMPS.
1O-0-0-051 - B | INVERT ELEV. OF SEWER(S) 683.92 10. ALL ANCHORS, BOLTS AND FABRICATED METAL WITHIN WET WELL SHALL BE
%% < H: CRUSHED STONE C CROWN ELEV. OF FORCE MAIN 685.00 STAINLESS STEEL JOB NO.
SSOSOSOSUTTT D | ELEV. OF TOP OF SLAB 691.00
] LR Yo Qo bt E | ELEV. OF TOP OF CASTING 691.00 11. SEE SPECIFICATIONS FOR CONDUIT, FITTINGS, AND INSTALLATION 4201.014
SS BRACKET PIPE =@ =g & T F ELEV. OF FINISHED GRADE AT P.S. 690.50 REQUIREMENTS OF ELECTRICAL WORK BETWEEN WET WELL AND MOTOR PROJECT MGR.
SUPPORT EVERY 5 FT lofrga! —|
ONE SUPPORT MINIMUM %% — PRECAST CONCRETE G | LOW WATER ELEVATION — ALL PUMPS OFF 679.92 CONTROL PANEL. MATTHEW SMITH
0000 —| WET WELL e o] o 12. STRUCTURE SLABS SHALL MEET REQUIREMENTS OF ASTM C478. IN
CONCRETE FILLET OSOSOSOSOH] | | ’ ' ADDITION, BASE SLAB SHALL BE DESIGNED FOR BUOYANT FORCE ASSUMING
ALL AROUND cecececil= J | HIGH WATER ALARM/PUMP NO. 3 START 683.67 GROUNDWATER LEVEL AT GRADE AND THE STRUCTURE EMPTY. CONTRACTOR
N\ ﬁ%%%%%b =l K__ | LOW WATER ALARM 679.42 MAY PROVIDE CAST—IN—PLACE SLABS INSTEAD OF PRECAST. IF A
N\ OSOSOSOFT L | ELEV. OF VALVE MANHOLE CASTING 691.00 CAST—IN-PLACE ARE USED, CONTRACTOR SHALL SUBMIT DESIGN
ELEV. A ~ D lofe0e0s M__| FLOOR ELEV. OF VALVE MANHOLE 683.00 CALCULATIONS. USE OF CAST—IN—PLACE SLAB SHALL NOT RELIEVE
NG PN 0-0-0 (= N | ELEV. OF FINISHED GRADE AT VALVE MANHOLE 690.50 CONTRACTOR OF REQUIREMENT TO PROVIDE WATERTIGHT JOINTS. y
G EOSOE T P | 4° DRAN FROM VALVE MANHOLE 682.75
[ . 13. CONTRACTOR SHALL FURNISH ALL PIPING AND FITTINGS REQUIRED TO
el FORCE_MAIN DIAMETER (INCHES) 12 COMPLETE THE. INSTALLATION
EJ - _ N 12” BEDDING STONE Q DIMENSION ¢ TO € OF PUMPS 3'—6" ’
O O 7 1
ANCHOR BOLTS PER _V g%%oogog%o%ll-TER BRI R DIMENSION ¢ TO ¢ OF VALVES 3 —6 ASSOCIATE S®
ECTION/——7T—\  MANUFACTURERS RECOMMENDATION O%%o%%%oé/

File:

\J15-ASM1.01/
0 1 2' 4
e ™ sy = —

S:\COL\4200—-4299\4201\014\Drawings\CAD\Acad\Phase 1\15—ASM1.01.dwg

Time:

Jun 24, 2024 - 9:40am

VUNDISTURBED GROUND

SHEET

12
15-ASM1.01



AutoCAD SHX Text
%%UVALVE MANHOLE PLAN

AutoCAD SHX Text
%%UWET WELL PLAN

AutoCAD SHX Text
P

AutoCAD SHX Text
15-02

AutoCAD SHX Text
P

AutoCAD SHX Text
15-03

AutoCAD SHX Text
P

AutoCAD SHX Text
15-01

AutoCAD SHX Text
1'

AutoCAD SHX Text
4'

AutoCAD SHX Text
2'

AutoCAD SHX Text
0

AutoCAD SHX Text
1'

AutoCAD SHX Text
4'

AutoCAD SHX Text
2'

AutoCAD SHX Text
0

AutoCAD SHX Text
2'-0"

AutoCAD SHX Text
2'-0"

AutoCAD SHX Text
N

AutoCAD SHX Text
12" PIPE

AutoCAD SHX Text
BLIND FLANGE

AutoCAD SHX Text
4'-0"

AutoCAD SHX Text
4'-0"

AutoCAD SHX Text
1'

AutoCAD SHX Text
4'

AutoCAD SHX Text
2'

AutoCAD SHX Text
0

AutoCAD SHX Text
1'

AutoCAD SHX Text
4'

AutoCAD SHX Text
2'

AutoCAD SHX Text
0

AutoCAD SHX Text
1

AutoCAD SHX Text
15-ASM1.01

AutoCAD SHX Text
PI

AutoCAD SHX Text
J

AutoCAD SHX Text
ELEV. N

AutoCAD SHX Text
4" BEDDING STONE

AutoCAD SHX Text
FILTER FABRIC

AutoCAD SHX Text
UNDISTURBED GROUND

AutoCAD SHX Text
2'-0"

AutoCAD SHX Text
2'-0"

AutoCAD SHX Text
ELEV. C

AutoCAD SHX Text
ELEV. C

AutoCAD SHX Text
1/2" SS U BOLTS

AutoCAD SHX Text
SS BRACKET PIPE SUPPORT EVERY 5 FT. ONE SUPPORT MINIMUM

AutoCAD SHX Text
CONCRETE FILLET ALL AROUND

AutoCAD SHX Text
ELEV. A

AutoCAD SHX Text
12" BEDDING STONE

AutoCAD SHX Text
FILTER FABRIC

AutoCAD SHX Text
UNDISTURBED GROUND

AutoCAD SHX Text
ANCHOR BOLTS PER MANUFACTURERS RECOMMENDATION

AutoCAD SHX Text
PRECAST CONCRETE WET WELL

AutoCAD SHX Text
USE BEDDING STONE AS SPECIFIED FROM BOTTOM OF EXCAVATION TO SPECIFIED ELEVATION FOR ALL PIPELINES.

AutoCAD SHX Text
ELEV. B

AutoCAD SHX Text
DUCTILE IRON PIPE FROM HERE TO STANDARD TRENCH WIDTH

AutoCAD SHX Text
PUMP CABLE (TYP. OF 3)

AutoCAD SHX Text
REMOVABLE FLOAT SUPPORT (SS CABLE AND PVC COATED WEIGHT)

AutoCAD SHX Text
FLOAT CABLE

AutoCAD SHX Text
2 1/2" PUMP CONDUIT WITH INSULATED THROAT BUSHING (TYP. OF 3)

AutoCAD SHX Text
1" CONDUIT WITH INSULATED THROAT BUSHING (TYP. FOR EACH FLOAT)

AutoCAD SHX Text
ELEV. F

AutoCAD SHX Text
ELE. D

AutoCAD SHX Text
4" D.I. VENT W/SS INSECT SCREEN

AutoCAD SHX Text
ELEV. E

AutoCAD SHX Text
SS CABLE (SEE NOTES)

AutoCAD SHX Text
2" SS PIPE GUIDE BARS

AutoCAD SHX Text
VALVE BOX CAST IN TOP SLAB AND COVER

AutoCAD SHX Text
VALVE STEM EXTENSION

AutoCAD SHX Text
ELEV. L

AutoCAD SHX Text
4" DI DRAIN

AutoCAD SHX Text
GROUT SLOPE TO DRAIN

AutoCAD SHX Text
CRUSHED STONE

AutoCAD SHX Text
1

AutoCAD SHX Text
15-ASM1.01

AutoCAD SHX Text
%%uSECTION

AutoCAD SHX Text
1'

AutoCAD SHX Text
4'

AutoCAD SHX Text
2'

AutoCAD SHX Text
0

AutoCAD SHX Text
ELEV. P

AutoCAD SHX Text
RADAR TRANSMITTER (SEE DRAWING 05-E1.01)

AutoCAD SHX Text
K

AutoCAD SHX Text
PROVIDE STAINLESS STEEL WIRE MESH GRIP FOR ALL CABLES ATTACHED TO 3/8", 316 STAINLESS STEEL HOOKS ANCHORED TO TOP OF WET WELL

AutoCAD SHX Text
I

AutoCAD SHX Text
G

AutoCAD SHX Text
H

AutoCAD SHX Text
%%UTOP PLAN

AutoCAD SHX Text
N

AutoCAD SHX Text
1'

AutoCAD SHX Text
4'

AutoCAD SHX Text
2'

AutoCAD SHX Text
0

AutoCAD SHX Text
1

AutoCAD SHX Text
30% REVIEW

AutoCAD SHX Text
1/31/2024

AutoCAD SHX Text
GENERAL NOTES: 1. DRAWINGS OF PUMPING STATION PIPING, PUMPS AND COVERS ARE DETAILED DRAWINGS OF PUMPING STATION PIPING, PUMPS AND COVERS ARE DETAILED USING FLYGT EQUIPMENT.  2. ALL JOINTS IN MANHOLE SHALL BE MADE WITH "RAM-NEK", "KENT-SEAL", ALL JOINTS IN MANHOLE SHALL BE MADE WITH "RAM-NEK", "KENT-SEAL", "MAS-STIK", OR EQUAL JOINT MATERIAL, OR ASTM C-443 CIRCULAR O-RING GASKET. 3. OPENINGS IN MANHOLES SHALL BE PROVIDED BY MANHOLE SUPPLIER AT OPENINGS IN MANHOLES SHALL BE PROVIDED BY MANHOLE SUPPLIER AT THE FACTORY. 4. GRAVITY SEWER PIPE OPENINGS INTO PUMPING STATION SHALL BE SEALED GRAVITY SEWER PIPE OPENINGS INTO PUMPING STATION SHALL BE SEALED USING FLEXIBLE, WATERTIGHT  CONNECTIONS SUCH AS "A-LOK", "KOR-N-SEAL" OR EQUAL. ALL FORCE MAIN AND OTHER OPENINGS INTO  PUMPING STATION AND VALVE MANHOLE SHALL BE GROUTED WATERTIGHT WITH HYDRAULIC CEMENT OR MAY  BE SEALED WITH "A-LOK" OR "KOR-N-SEAL" CONNECTORS. PROVIDE RUBBER WATERSTOPS ON ALL PIPES THROUGH PUMPING STATION AND VALVE MANHOLE WALLS SEALED WITH HYDRAULIC CEMENT. 5. STAINLESS STEEL CABLE FOR HOISTING PUMPS SHALL BE FASTENED TO STAINLESS STEEL CABLE FOR HOISTING PUMPS SHALL BE FASTENED TO MANHOLE COVER LID PER SPECIFICATIONS. 6. STATION PIPING, FITTINGS, AND VALVES SHALL CONFORM TO SPECIFICATIONS. STATION PIPING, FITTINGS, AND VALVES SHALL CONFORM TO SPECIFICATIONS. 7. ALL STATION PIPING SHALL BE DUCTILE IRON AWWA C151, SPECIAL ALL STATION PIPING SHALL BE DUCTILE IRON AWWA C151, SPECIAL THICKNESS CLASS 53. 8. CONTRACTOR INSTALLING PUMPS SHALL CHECK ALIGNMENT OF PUMPS AND CONTRACTOR INSTALLING PUMPS SHALL CHECK ALIGNMENT OF PUMPS AND GUIDE BARS WITH CASTINGS BEFORE ASSEMBLY TO ALLOW PROPER REMOVAL OF PUMPS. 9. EXACT DIMENSIONS AND POSITION OF PUMP ACCESS HOLE IN TOP SLAB EXACT DIMENSIONS AND POSITION OF PUMP ACCESS HOLE IN TOP SLAB SHALL BE AS PROVIDED BY PUMP MANUFACTURER TO ALLOW PROPER POSITIONING OF GUIDE RAILS AND UNRESTRICTED REMOVAL OF PUMPS.  10. ALL ANCHORS, BOLTS AND FABRICATED METAL WITHIN WET WELL SHALL BE ALL ANCHORS, BOLTS AND FABRICATED METAL WITHIN WET WELL SHALL BE STAINLESS STEEL 11. SEE SPECIFICATIONS FOR CONDUIT, FITTINGS, AND INSTALLATION SEE SPECIFICATIONS FOR CONDUIT, FITTINGS, AND INSTALLATION REQUIREMENTS OF ELECTRICAL WORK BETWEEN WET WELL AND MOTOR CONTROL PANEL. 12. STRUCTURE SLABS SHALL MEET REQUIREMENTS OF ASTM C478.  IN STRUCTURE SLABS SHALL MEET REQUIREMENTS OF ASTM C478.  IN ADDITION, BASE SLAB SHALL BE DESIGNED FOR BUOYANT FORCE ASSUMING GROUNDWATER LEVEL AT GRADE AND THE STRUCTURE EMPTY.  CONTRACTOR MAY PROVIDE CAST-IN-PLACE SLABS INSTEAD OF PRECAST.  IF CAST-IN-PLACE ARE USED, CONTRACTOR SHALL SUBMIT DESIGN CALCULATIONS. USE OF CAST-IN-PLACE SLAB SHALL NOT RELIEVE CONTRACTOR OF REQUIREMENT TO PROVIDE WATERTIGHT JOINTS. 13. CONTRACTOR SHALL FURNISH ALL PIPING AND FITTINGS REQUIRED TO CONTRACTOR SHALL FURNISH ALL PIPING AND FITTINGS REQUIRED TO COMPLETE THE INSTALLATION. 

AutoCAD SHX Text
VALUE

AutoCAD SHX Text
DESCRIPTION

AutoCAD SHX Text
TAG

AutoCAD SHX Text
PUMPING STATION ELEVATIONS

AutoCAD SHX Text
A

AutoCAD SHX Text
FLOOR ELEV. OF MANHOLE (WETWELL)

AutoCAD SHX Text
674.41

AutoCAD SHX Text
B

AutoCAD SHX Text
INVERT ELEV. OF SEWER(S)

AutoCAD SHX Text
683.92

AutoCAD SHX Text
C

AutoCAD SHX Text
CROWN ELEV. OF FORCE MAIN

AutoCAD SHX Text
685.00

AutoCAD SHX Text
D

AutoCAD SHX Text
ELEV. OF TOP OF SLAB

AutoCAD SHX Text
691.00

AutoCAD SHX Text
E

AutoCAD SHX Text
ELEV. OF TOP OF CASTING

AutoCAD SHX Text
691.00

AutoCAD SHX Text
F

AutoCAD SHX Text
ELEV. OF FINISHED GRADE AT P.S.

AutoCAD SHX Text
690.50

AutoCAD SHX Text
G

AutoCAD SHX Text
LOW WATER ELEVATION - ALL PUMPS OFF

AutoCAD SHX Text
679.92

AutoCAD SHX Text
H

AutoCAD SHX Text
PUMP NO. 1 START

AutoCAD SHX Text
681.17

AutoCAD SHX Text
I

AutoCAD SHX Text
PUMP NO. 2 START

AutoCAD SHX Text
682.17

AutoCAD SHX Text
J

AutoCAD SHX Text
HIGH WATER ALARM/PUMP NO. 3 START

AutoCAD SHX Text
683.67

AutoCAD SHX Text
K

AutoCAD SHX Text
LOW WATER ALARM

AutoCAD SHX Text
679.42

AutoCAD SHX Text
L

AutoCAD SHX Text
ELEV. OF VALVE MANHOLE CASTING

AutoCAD SHX Text
691.00

AutoCAD SHX Text
M

AutoCAD SHX Text
FLOOR ELEV. OF VALVE MANHOLE

AutoCAD SHX Text
683.00

AutoCAD SHX Text
N

AutoCAD SHX Text
ELEV. OF FINISHED GRADE AT VALVE MANHOLE

AutoCAD SHX Text
690.50

AutoCAD SHX Text
P

AutoCAD SHX Text
4" DRAIN FROM VALVE MANHOLE

AutoCAD SHX Text
682.75

AutoCAD SHX Text
FORCE MAIN DIAMETER (INCHES)

AutoCAD SHX Text
12"

AutoCAD SHX Text
Q

AutoCAD SHX Text
DIMENSION   TO   OF PUMPS

AutoCAD SHX Text
3'-6"

AutoCAD SHX Text
R

AutoCAD SHX Text
DIMENSION   TO   OF VALVES

AutoCAD SHX Text
3'-6"

AutoCAD SHX Text
PRESSURE GAUGE (TYP. OF 3)

AutoCAD SHX Text
(4"X4"X3/8" SS ANGLES FASTENED AT EACH END W/2- 1/2" SS EXP. BOLTS, 4" MIN. EMBED, SHIM AND GROUT AS REQ'D). TYP. FOR EACH FORCE MAIN DISCHARGE.

AutoCAD SHX Text
(WELD 8"X8"X1/4" SS PLATE TO 4"X4"X 3/8" SS ANGLE @ EACH END)

AutoCAD SHX Text
21" INFLUENT PIPE

AutoCAD SHX Text
12" PIPE

AutoCAD SHX Text
18" PIPE

AutoCAD SHX Text
HINGE SIDE

AutoCAD SHX Text
KEY NOTES: USE MECHANICAL SEAL AT PIPE PENETRATIONS AS SPECIFIED. 1/2" STAINLESS STEEL PIPE TAP WITH SS BALL VALVE AND PRESSURE GAUGE (TYP. EACH LOCATION). FLANGED COUPLING ADAPTOR. ALUMINUM FLOOR DOOR AS SPECIFIED. MINIMUM CLEAR OPENING OF 2'-6"x3'-1". ALUMINUM FLOOR DOOR AS SPECIFIED. MINIMUM CLEAR OPENING OF 4'-0"x3'-0" FOR EACH LEAF. MANHOLE STEPS.

Burnette, Robert
Stamp


File:

HARDWIRED
ALARM DIALER—{| |

RESTROOM

00O OO

swep-1(1) |

CONCRETE PAD

( H \
\99—ASMES5.07

MULTI-PURPOSE ROOM

]

00O OO
OO0 OO

000 O0

SEE LOWER LEVEL

PLAN ON THIS DRAWING/ |

P
M
=== S .
7] L 2 I T
i R pi|
Il Lre I 1L
OFFICE T S . l
i ol TO LOWER | | !
I L) LEVEL PLAN;| | !
¥ L || Al
1 [ |
o 7 o } |
T A— . N |
| |
Il =7 ,
I I’ ) s=r| /
\\\\\\\\\\\D ==33He :::::::::::::::g%EZZZ:::::::::1@) : | S&=tH
I Jgnh -
i i \W‘Ir\e‘/il’{ll: {g\ : ‘
I P
11 |
| I. II_ m ﬂ [ i ==’../
%! JP (@i
| —

S:\COL\4200—-4299\4201\014\Drawings\CAD\Acad\Phase 1\20—E1.01.dwg

Time:

MAIN FLOOR PLAN

T — 7 —Y—
o 2 ¥4 8 16’
e —

Jun 24, 2024 - 9:40am

MCC-E
UNUSED VFD

25 KVA XFMR
M

|

75 KVA XFMR—N]
|

PANEL EL—

|

COMPRESSOR |
DISCONNECT—

TO MAIN FLOOR PLAN——
PP—1—}\

|
|
|
|
|
|
L

GENERAL NOTES:

1.

REFER TO SPECIFICATION SECTION 01 11 00 FOR
INFORMATION ON CONSTRUCTION SEQUENCING.

2. ALL CONDUIT PENETRATIONS BETWEEN INTERIOR
SPACES SHALL BE CONSIDERED FIRE—RATED
PENETRATIONS AND SHALL BE SEALED TO MAINTAIN
THE EXISTING FIRE RATING.

KEY NOTES:

®

PROVIDE FLOOR MAT AS SPECIFIED IN SECTION 12
48 43 SPANNING ENTIRE FRONT OF SWITCHBOARD.

4

\_ 7/

)

VFD—AWP—2
VFD—AWP—1
CONTROL PANEL PCP—H
EDP FIBER OPTIC
—&\ ATS\mI a 7/ﬁJUNCTION BOX
ALY A\ RN éé e an
]D“*—“—‘ ~ — ||
! | |
U/‘ CONCRETE PAD | /‘_VFD_RP_1
| ’d
VFD—RP-2

AN
L.//

LOWER LEVEL PLAN

0O 2 4 8 16
e —

T — 7 — Y —

AL TR
H;E:hﬁw L. it

! .
‘L\ o Fa .i:_;I._.u-
ns 5 E o
u‘ﬁ;,:ﬁ* I l‘:F'G.._:;".-

! No. 10808871

VERRERE

Al

Wtelzo2

1/31/2024

REVISIONS

ELECTRICAL PLAN

<
<
<
(=]
Z
b
=
<
=
o
o
w
=
x
o
-3
¢
wd

HATCHERY BUILDING
MIXSAWBAH FISH HATCHERY

F
1]
<
T 0
n_l.ll
7]
N
k5
Z o
1]
T
w
TR
>-I
()
€ 2
e 5
s E
!
=
z -
- O
&
- 2
s =
<
w a
Z W
= Q
: 5
'E<
= 0
w <
=
)
<
<

JOB NO.
4201.014

PROJECT MGR.
MATTHEW SMITH

A
STRAND

ASSOCIATES®

SHEET

13
20-E1.01



AutoCAD SHX Text
N

AutoCAD SHX Text
MAIN FLOOR PLAN

AutoCAD SHX Text
OFFICE

AutoCAD SHX Text
RESTROOM

AutoCAD SHX Text
MULTI-PURPOSE ROOM

AutoCAD SHX Text
2'

AutoCAD SHX Text
16'

AutoCAD SHX Text
8'

AutoCAD SHX Text
4'

AutoCAD SHX Text
0

AutoCAD SHX Text
TO LOWER LEVEL PLAN

AutoCAD SHX Text
HARDWIRED ALARM DIALER

AutoCAD SHX Text
H

AutoCAD SHX Text
99-ASME5.01

AutoCAD SHX Text
CONCRETE PAD

AutoCAD SHX Text
SWBD-1

AutoCAD SHX Text
1

AutoCAD SHX Text
SEE LOWER LEVEL PLAN ON THIS DRAWING

AutoCAD SHX Text
N

AutoCAD SHX Text
LOWER LEVEL PLAN

AutoCAD SHX Text
EP-1

AutoCAD SHX Text
RP-1

AutoCAD SHX Text
RP-2

AutoCAD SHX Text
RP-3

AutoCAD SHX Text
BFP-1

AutoCAD SHX Text
VFD-RP-3

AutoCAD SHX Text
VFD-RP-2

AutoCAD SHX Text
VFD-RP-1

AutoCAD SHX Text
CONCRETE PAD

AutoCAD SHX Text
PP-1

AutoCAD SHX Text
PANEL EL

AutoCAD SHX Text
75 KVA XFMR

AutoCAD SHX Text
25 KVA XFMR

AutoCAD SHX Text
MCC-E

AutoCAD SHX Text
ATS

AutoCAD SHX Text
EDP

AutoCAD SHX Text
CONCRETE PAD

AutoCAD SHX Text
2'

AutoCAD SHX Text
16'

AutoCAD SHX Text
8'

AutoCAD SHX Text
4'

AutoCAD SHX Text
0

AutoCAD SHX Text
COMPRESSOR DISCONNECT

AutoCAD SHX Text
UNUSED VFD

AutoCAD SHX Text
TO MAIN FLOOR PLAN

AutoCAD SHX Text
1

AutoCAD SHX Text
30% REVIEW

AutoCAD SHX Text
1/31/2024

AutoCAD SHX Text
FIBER OPTIC JUNCTION BOX

AutoCAD SHX Text
CONTROL PANEL PCP-H

AutoCAD SHX Text
VFD-AWP-1

AutoCAD SHX Text
VFD-AWP-2

AutoCAD SHX Text
GENERAL NOTES: 1. REFER TO SPECIFICATION SECTION 01 11 00 FOR REFER TO SPECIFICATION SECTION 01 11 00 FOR INFORMATION ON CONSTRUCTION SEQUENCING. 2. ALL CONDUIT PENETRATIONS BETWEEN INTERIOR ALL CONDUIT PENETRATIONS BETWEEN INTERIOR SPACES SHALL BE CONSIDERED FIRE-RATED PENETRATIONS AND SHALL BE SEALED TO MAINTAIN THE EXISTING FIRE RATING.

AutoCAD SHX Text
KEY NOTES: PROVIDE FLOOR MAT AS SPECIFIED IN SECTION 12 48 43 SPANNING ENTIRE FRONT OF SWITCHBOARD.

AutoCAD SHX Text
1

Burnette, Robert
Stamp


) PRECAST CONCRETE
2 o e Aol RNGS
SEALANT, MINIMUM TRENCH -
TWO RINGS, 1. WIDTH AS seLecT TRENCH ( MZIEC)L%R £
/ MAXIMUM FIVE ©| 9| _ SPECIFIED COVER WIDTH AS s HAND— 6” INDOT CA NO. 53 AGGREGATE, g i
RINGS (TYP.) 3E MATERIAL SPECIFIED SPECIFIED COMPACTED (OPTIONAL), UNDERLAIN WITH 6” (MIN.) %y
: Z|Z 6" 6" 0.0./2 COVER CA NO. 2 AGGREGATE, UNDERLAIN WITH %
i ECCENTRIC TRENCH — MATERIAL GEOTEXTILE FABRIC .
8 CONE WIDTH AS HAND— —% HAND— (MIN) (MIN) (MIN) :
o - edBLE JONT SPECIFIED COMPACTED ggvgéACTED HAND— . ) - 2 Ny
Z = 4 A COVER L;%/ COMPACTED = [= i .
g i I y SEALANT OR MATERIAL i MATERIAL COVER NS A |
- —_ = by T~ | /
o - = >—WANHOLE 0 o-riNG ] il @ AGGREGATE = T2 {7 MATERIAL i = PO
S - STERS N ~|Z o T% i BEDDING AS 3 T I @ BEDDING AS <
o © : \ - = - SPECFIED AN L= 4] SPECIFIED Z O] §
Ll o - Ej © ) = <[~ — PORTLAND = e Sk 000000 3
g § - 4'—0" 1.D. MIN. - PROVIDE S SCE;ICD;SE\I%ATE N CLASS "C” WI%Q“ CEMENT ENEIIE= =i Ié 70@0%8%@% =
C - ili= — N
2 = ~ WATERTIGHT SEAL, ! AS SPECIFIED  © BEDDING )| 1o CONRER ] THERMOPLASTIC PIPE o5 Neeetee
CAULK WITH g o e Q= BCx
Z u L HYDRAULIC CEMENT R . DETAIL S = BEDDING DETAIL 49 frisgeied
s - DIAMETER - AS REQUIRED > CLASS "B o CONCRETE = LTS
L - VARIES N o BEDDING " b ] )%OQOO%OOO
? . BEDDING ** QUTSIDE DIAMETER/4, 4" MINIMUM. CRADLE o CSOSEs0S
- : PLACE BOTTOM DETAIL DETAIL £ hralize
- SLAB OR A " 25 7@%00000%000
. = PRECAST SLAB. =0 e izaY 2
= |2 I SEE NOTE 11 oy 00RO S
1= N =9 S ae ey @
= = Vaes=Vaes=8iies >
4" BEDDING STONE &
UNDISTURBED EARTH
— 2 ~STANDARD PRECAST MANHOLE 8 N\PIPE BEDDING DETAILS o N\TEMPORARY ACCESS ROAD g
U 99-C5.01 /NO SCALE 99-C5.01 _/NO SCALE 99-C5.01 _/NO SCALE *
R
| 10°'—=0" C TO C MAX. | 22°—0” |
w /—BARBED WIRE ‘ BALL CAP
I NOTES: _ﬁr =
L 1. DETAILS OF CONSTRUCTION NOT SHOWN ON
1l ROADWAY ___Rosdwar __ RoAowAy THIS DRAWING SHALL CONFORM TO THE T T e
i PERTINENT REQUIREMENTS OF THE STANDARD HORIZONTAL BRACING -
) L SHOULDER_ _ | [ SHOULDER o ____% % HOULDER ____% SPECIFICATIONS AND APPLICABLE SPECIAL AS REQUIRED N | L o
S 7 T = Ll ope Idi 2 PROVISIONS. AN "
K INSLOPE 3 ! 9,' . g
| N ] & ] DIKE | 2. WHEN POSSIBLE THE SILT FENCE SHALL BE O A RNERSAND, GATE LT T T 0
I° n . — — = — CONSTRUCTED IN AN ARC OR HORSESHOE - TURNBUCKLES e o
— =T i a SHAPE, WITH THE ENDS POINTING UPSLOPE TO N
= NN z | lston MAXIMIZE BOTH STRENGTH AND : — AS REQUIRED — E 3
SS o‘ INSLOPE ﬁ 1| | INSLOPE FINISHED GRADE n £ 0
= LTI 2 I EFFECTIVENESS. - w 9
INSLOPE — 1 TSHOULDERS & — — | “SHOULDER 'S o - > = W
10'—0" —FLOW SEE 7 (| see / ] 3. CROSS BRACE WITH 2"x4” WOODEN FRAME OR = g e ¥ 2 g
. ; = T - - - - - - EQUIVALENT AT TOP OF POSTS. . | . =h = w2 gz
POST~ [ MIN- A NOTE 3 | ROADWAY NOTE 37 | ROADWAY | e T | i wown g3
** SEE NOTE 5 f N 4. MINIMUM 14 GAGE WIRE REQUIRED, FOLD | BN o Mi\ BN a-d Pao g8
AT TYPICAL SECTION ‘ DLAN VIEW ‘ FABRIC 3” OVER THE WIRE AND STAPLE OR NOTE: GROUNDING | | H | O GATE LOCKING H | ag <EZ E S
SITUATION 1 Bl SITUATION 2 PLACE WIRE RINGS ON 12” C-—C. NOT SHOWN. | NS || BAR ANCHOR ] T - >
TYSPI?(EAI':IOSTEC'SON NSLOPE o MAxBACKSLOPE ; iy Y | ] PIFE ] < E Tz Zik
o swiowE ST FENCE AT MEDIAN SURFACE DRAIS > DXOWTE TRENGH & MU of - woc 1000 po1 coNcReTE - ] | <4 23s:z
L GEOTEXTILE FABRIC, FOLD MATERIAL TO FIT AT 28 DAYS . 10 ‘Iﬁ Jd T |°_' = 9
Siliiilii)i izl ~ _ TRENCH AND BACKFILL AND COMPACT TRENCH TENSION WIRE T o= <z &4
£ 20" FOR NORMAL 10° DITCH Inean | anee i TIEBACK BETWEEN *k WITH EXCAVATED SOIL. = > E W S -
** GEOTEXTILE FABRIC SIDE DETAIL OF DITCH CHECK FENCE POST AND SEE N O IEES
DETAIL OF DITCH CHECK \NCHOR NOTE 5 6. WIRE SUPPORT FENCE SHALL BE 14 GAGE [=) ok &Eo
¢ MINIMUM WOVEN WIRE WITH A MAXIMUM MESH F CHAIN LINK FENCE AND SWING GATE w Xs S8
AN FLOW—=— SPACING OF 6”. SECURE TOP OF GEOTEXTILE ( 99-C5.01 )NO SCALE T S 2 W
N NSNS FABRIC TO TOP OF FENCE WITH STAPLES OR O F o
TYPICAL APPLICATIONS OF SILT FENCE Low AN I'P\ R WIRE RINGS AT 12" C TO C. 7 E ;
— |
R R | 7.  GEOTEXTILE FABRIC SHALL BE REINFORCED g <
| | WITH AN INDUSTRIAL POLYPROPYLENE NETTING a
/ X = WITH A MAXIMUM MESH SPACING OF 1/4" OR CONTRACTOR SHALL PROVIDE SIGN NEAR ENTRANCE TO ALL E 2
RINGy —FOLD ANCHOR STAKE, ] TRENCH DETAIL FQUAL. A HEAVY DUTY NYLON TOP SUPPORT WETWELLS. SIGN SHALL BE FIBERGLASS WITH BLACK LETTERS ON A - -
37 MAX MIN. 18" LONG CORD OR EQUIVALENT IS REQUIRED WHITE BACKGROUND AND MOUNTED TO CONCRETE WALLS WITH 4 7
' ~3/16" DIA. STAINLESS STEEL EXPANSION ANCHORS OR TO ‘;‘
~WIRE "U” TYPE WITH A MINIMUM WEIGHT OF 1.2
SUPPORT LBS/LINEAR FOOT WITHOUT ANCHORS, OR WIDTH VARIES—SEE PLAN
S T RSB 5, T :
OR TIEBACKS MAY BE : 1’8"
REQUIRED IN UNSTABLE SOILS SHALL BE A MINIMUM SIZE OF 4" DIAMETER, VARIES VARIES
GEOTEXTILE FABRIC OR 2 1/2"x3 1/2”, EXCEPT WOOD POSTS 1 3/4” BIT. CONC
REINFORCED WITH v o POST FOR GEOTEXTILE FABRIC REINFORCED WITH ( ) L34 BT CONC. A
SUPPORT NETTING, e TH (N i NETTING SHALL BE A MINIMUM SIZE OF 1.1/4" ELEVATION
SEE NOTE 7 NG DéPTH‘)* o 1 1/8"1 1/8" OAK OR HICKORY. CAUTIONT
- | A ' A” ' A"
IN. GROUND (MIN.), A\ . . 9.  ALTERNATES "A” AND "B” ARE EQUAL AND T - i =0 1=0 JO8 NO.
SEE NOTE 8 EITHER MAY BE USED. TOXIC OR HAZARDOUS GASES OR LACK OF 2 1/4” BIT. CONC. 4201.014
," ;] *C|, ¢ BINDER COURSE | SLOPE PERPIANS SLopg PROJECT MGR.
1 - oP \ PAVEMENT
COMPACT TRENCH | - > rnnn— o >
WITH EXCAVATED SOIL GEOTEXTILE y e A i e
FABRIC ONLY i\l ENTRY PROCEDURES HAVE BEEN FIJLLIJVED:__
GEOTEXTILE FABRIC 7 N o~ ., 4” TOPSOIL
WITH ALTERNATE 74 BACKFILL AND - > 12" COMPACTED SEED, EROSION MAT, AND A
SUPPORT COMPONENTS N 722 COMPACT TRENCH 7 BASE COURSE FERTILIZE PER SPECS.
</ A A WITH EXCAVATED SOIL: . va y, SROVIDE. GEOTEXTILE -
/\/4\//\ ATTACH THE FABRIC TO THE 1/4” WIDE SOLID BORDER BELOW BASE COURSE
R SEE POSTS WITH WIRE STAPLES IF SPECIFIED
) NOTE 5 OR WOODEN LATH AND NAILS STR AND
ALTERNATE "A”
ALTERNATE "B” ASSOCIATES®
—E\SILT FENCE =\ CAUTION SIGN ——\NEW PAVEMENT SECTION SHEET
99-C5.01 _/NO SCALE \_99-C5.01_JNO SCALE \_99-C5.01_JNO SCALE 14
99-C5.01

File: S:\COL\4200—-4299\4201\014\Drawings\CAD\Acad\Phase 1\99-C5.01.dwg Time: Jun 24, 2024 — 9:40am


AutoCAD SHX Text
TYPICAL APPLICATIONS OF SILT FENCE

AutoCAD SHX Text
SILT FENCE AT MEDIAN SURFACE DRAINS

AutoCAD SHX Text
PLAN VIEW

AutoCAD SHX Text
PLAN VIEW

AutoCAD SHX Text
ALTERNATE "B"

AutoCAD SHX Text
ALTERNATE "A"

AutoCAD SHX Text
SITUATION 1

AutoCAD SHX Text
SITUATION 2

AutoCAD SHX Text
NOTES: 1. DETAILS OF CONSTRUCTION NOT SHOWN ON DETAILS OF CONSTRUCTION NOT SHOWN ON THIS DRAWING SHALL CONFORM TO THE PERTINENT REQUIREMENTS OF THE STANDARD SPECIFICATIONS AND APPLICABLE SPECIAL PROVISIONS. 2. WHEN POSSIBLE THE SILT FENCE SHALL BE WHEN POSSIBLE THE SILT FENCE SHALL BE CONSTRUCTED IN AN ARC OR HORSESHOE SHAPE, WITH THE ENDS POINTING UPSLOPE TO MAXIMIZE BOTH STRENGTH AND EFFECTIVENESS. 3. CROSS BRACE WITH 2"x4" WOODEN FRAME OR CROSS BRACE WITH 2"x4" WOODEN FRAME OR EQUIVALENT AT TOP OF POSTS. 4. MINIMUM 14 GAGE WIRE REQUIRED, FOLD MINIMUM 14 GAGE WIRE REQUIRED, FOLD FABRIC 3" OVER THE WIRE AND STAPLE OR PLACE WIRE RINGS ON 12" C-C. 5. EXCAVATE TRENCH A MINIMUM OF 4" WIDE EXCAVATE TRENCH A MINIMUM OF 4" WIDE AND 6" DEEP TO BURY AND ANCHOR THE GEOTEXTILE FABRIC, FOLD MATERIAL TO FIT TRENCH AND BACKFILL AND COMPACT TRENCH WITH EXCAVATED SOIL. 6. WIRE SUPPORT FENCE SHALL BE 14 GAGE WIRE SUPPORT FENCE SHALL BE 14 GAGE MINIMUM WOVEN WIRE WITH A MAXIMUM MESH SPACING OF 6". SECURE TOP OF GEOTEXTILE FABRIC TO TOP OF FENCE WITH STAPLES OR WIRE RINGS AT 12" C TO C. 7. GEOTEXTILE FABRIC SHALL BE REINFORCED GEOTEXTILE FABRIC SHALL BE REINFORCED WITH AN INDUSTRIAL POLYPROPYLENE NETTING WITH A MAXIMUM MESH SPACING OF 1/4" OR EQUAL. A HEAVY DUTY NYLON TOP SUPPORT CORD OR EQUIVALENT IS REQUIRED. 8. STEEL POSTS SHALL BE STUDDED "TEE" OR STEEL POSTS SHALL BE STUDDED "TEE" OR "U" TYPE WITH A MINIMUM WEIGHT OF 1.2 LBS/LINEAR FOOT WITHOUT ANCHORS, OR ANCHORS SUFFICIENT TO RESIST POST MOVEMENT ARE REQUIRED. WOOD POSTS SHALL BE A MINIMUM SIZE OF 4" DIAMETER, OR 2 1/2"x3 1/2", EXCEPT WOOD POSTS FOR GEOTEXTILE FABRIC REINFORCED WITH NETTING SHALL BE A MINIMUM SIZE OF  1 1/8"x1 1/8" OAK OR HICKORY. 9. ALTERNATES "A" AND "B" ARE EQUAL AND ALTERNATES "A" AND "B" ARE EQUAL AND EITHER MAY BE USED.

AutoCAD SHX Text
ROADWAY

AutoCAD SHX Text
ROADWAY

AutoCAD SHX Text
ROADWAY

AutoCAD SHX Text
ROADWAY

AutoCAD SHX Text
ROADWAY

AutoCAD SHX Text
SHOULDER

AutoCAD SHX Text
SHOULDER

AutoCAD SHX Text
SHOULDER

AutoCAD SHX Text
SHOULDER

AutoCAD SHX Text
SHOULDER

AutoCAD SHX Text
INSLOPE

AutoCAD SHX Text
INSLOPE

AutoCAD SHX Text
INSLOPE

AutoCAD SHX Text
INSLOPE

AutoCAD SHX Text
INSLOPE

AutoCAD SHX Text
INSLOPE

AutoCAD SHX Text
INSLOPE

AutoCAD SHX Text
FLOW

AutoCAD SHX Text
FLOW

AutoCAD SHX Text
FLOW

AutoCAD SHX Text
FLOW

AutoCAD SHX Text
FLOW

AutoCAD SHX Text
FLOW

AutoCAD SHX Text
FLOW

AutoCAD SHX Text
BACKSLOPE

AutoCAD SHX Text
BACKSLOPE

AutoCAD SHX Text
DITCH DIKE

AutoCAD SHX Text
DETAIL OF DITCH CHECK

AutoCAD SHX Text
TYPICAL SECTION

AutoCAD SHX Text
TYPICAL SECTION

AutoCAD SHX Text
FLOW

AutoCAD SHX Text
FLOW 

AutoCAD SHX Text
FLOW

AutoCAD SHX Text
* 20' FOR NORMAL 10' DITCH ** GEOTEXTILE FABRIC SIDE

AutoCAD SHX Text
GEOTEXTILE FABRIC WITH ALTERNATE SUPPORT COMPONENTS

AutoCAD SHX Text
BACKFILL AND COMPACT TRENCH WITH EXCAVATED SOIL

AutoCAD SHX Text
GEOTEXTILE FABRIC ONLY

AutoCAD SHX Text
4'-0" POST LENGTH (MIN.), 2'-0" DEPTH IN GROUND (MIN.), SEE NOTE 8

AutoCAD SHX Text
ATTACH THE FABRIC TO THE POSTS WITH WIRE STAPLES OR WOODEN LATH AND NAILS

AutoCAD SHX Text
NOTE: ADDITIONAL POST DEPTH OR TIEBACKS MAY BE REQUIRED IN UNSTABLE SOILS

AutoCAD SHX Text
RING

AutoCAD SHX Text
FABRIC

AutoCAD SHX Text
SUPPORT WIRE, SEE NOTE 4

AutoCAD SHX Text
GEOTEXTILE FABRIC REINFORCED WITH SUPPORT NETTING, SEE NOTE 7

AutoCAD SHX Text
SEE NOTE 5

AutoCAD SHX Text
FOLD  3'' MAX

AutoCAD SHX Text
**

AutoCAD SHX Text
POST

AutoCAD SHX Text
POST

AutoCAD SHX Text
**

AutoCAD SHX Text
MIN.

AutoCAD SHX Text
POST SPACING

AutoCAD SHX Text
MAX.

AutoCAD SHX Text
MAX.

AutoCAD SHX Text
MAX.

AutoCAD SHX Text
MAX.

AutoCAD SHX Text
FOLD  3'' MAX

AutoCAD SHX Text
FABRIC

AutoCAD SHX Text
RING

AutoCAD SHX Text
FLOW

AutoCAD SHX Text
WIRE SUPPORT FENCE, SEE NOTE 6

AutoCAD SHX Text
SEE NOTE 5

AutoCAD SHX Text
FLOW

AutoCAD SHX Text
BACKFILL AND COMPACT TRENCH WITH EXCAVATED SOIL

AutoCAD SHX Text
SUPPORT NETTING

AutoCAD SHX Text
FLOW

AutoCAD SHX Text
NYLON CORD

AutoCAD SHX Text
FABRIC

AutoCAD SHX Text
FOLD  3'' MAX

AutoCAD SHX Text
SEAM

AutoCAD SHX Text
**

AutoCAD SHX Text
FLOW

AutoCAD SHX Text
TRENCH DETAIL

AutoCAD SHX Text
**

AutoCAD SHX Text
ANCHOR STAKE, MIN. 18" LONG

AutoCAD SHX Text
TIEBACK BETWEEN FENCE POST AND ANCHOR

AutoCAD SHX Text
FLOW

AutoCAD SHX Text
SILT FENCE TIE BACK

AutoCAD SHX Text
SEE NOTE 5

AutoCAD SHX Text
SEE NOTE 5

AutoCAD SHX Text
SEE NOTE 5

AutoCAD SHX Text
SEE NOTE 3

AutoCAD SHX Text
SEE NOTE 3

AutoCAD SHX Text
2'-0"

AutoCAD SHX Text
2'-0"

AutoCAD SHX Text
E

AutoCAD SHX Text
99-C5.01

AutoCAD SHX Text
%%uSILT FENCE

AutoCAD SHX Text
NO SCALE

AutoCAD SHX Text
6" INDOT CA NO. 53 AGGREGATE, (OPTIONAL), UNDERLAIN WITH 6" (MIN.) CA NO. 2 AGGREGATE, UNDERLAIN WITH GEOTEXTILE FABRIC.

AutoCAD SHX Text
25' R

AutoCAD SHX Text
25' R

AutoCAD SHX Text
D

AutoCAD SHX Text
99-C5.01

AutoCAD SHX Text
%%uTEMPORARY ACCESS ROAD

AutoCAD SHX Text
NO SCALE

AutoCAD SHX Text
A

AutoCAD SHX Text
99-C5.01

AutoCAD SHX Text
%%uSTANDARD PRECAST MANHOLE

AutoCAD SHX Text
NO SCALE

AutoCAD SHX Text
AGGREGATE BEDDING AS SPECIFIED

AutoCAD SHX Text
HAND- COMPACTED COVER MATERIAL

AutoCAD SHX Text
2xO.D. (MIN) OR AS SPECIFIED

AutoCAD SHX Text
O.D./2

AutoCAD SHX Text
O.D./2

AutoCAD SHX Text
12"

AutoCAD SHX Text
12"

AutoCAD SHX Text
(MIN)

AutoCAD SHX Text
(MIN)

AutoCAD SHX Text
SPECIFIED

AutoCAD SHX Text
HAND- COMPACTED COVER MATERIAL

AutoCAD SHX Text
PORTLAND CEMENT CONCRETE

AutoCAD SHX Text
SPECIFIED

AutoCAD SHX Text
AGGREGATE BEDDING AS SPECIFIED

AutoCAD SHX Text
HAND- COMPACTED COVER MATERIAL

AutoCAD SHX Text
SPECIFIED

AutoCAD SHX Text
HAND- COMPACTED COVER MATERIAL

AutoCAD SHX Text
AGGREGATE BEDDING AS SPECIFIED

AutoCAD SHX Text
THERMOPLASTIC PIPE BEDDING DETAIL 

AutoCAD SHX Text
CONCRETE CRADLE DETAIL 

AutoCAD SHX Text
CLASS "C" BEDDING DETAIL 

AutoCAD SHX Text
CLASS "B" BEDDING DETAIL 

AutoCAD SHX Text
12"

AutoCAD SHX Text
12"

AutoCAD SHX Text
SELECT COVER MATERIAL

AutoCAD SHX Text
(MIN)

AutoCAD SHX Text
(MIN)

AutoCAD SHX Text
(MIN)

AutoCAD SHX Text
** OUTSIDE DIAMETER/4, 4" MINIMUM.

AutoCAD SHX Text
B

AutoCAD SHX Text
99-C5.01

AutoCAD SHX Text
%%uPIPE BEDDING DETAILS

AutoCAD SHX Text
NO SCALE

AutoCAD SHX Text
2" EACH RING

AutoCAD SHX Text
(USE MIN. NUMBER OF SECTIONS)

AutoCAD SHX Text
POURED IN PLACE BOTTOM SLAB OR PRECAST SLAB. SEE NOTE 11

AutoCAD SHX Text
PROVIDE WATERTIGHT SEAL, CAULK WITH HYDRAULIC CEMENT AS REQUIRED

AutoCAD SHX Text
ECCENTRIC CONE

AutoCAD SHX Text
MANHOLE STEPS

AutoCAD SHX Text
2'-0"

AutoCAD SHX Text
DIAMETER VARIES

AutoCAD SHX Text
UNDISTURBED EARTH

AutoCAD SHX Text
4" BEDDING STONE

AutoCAD SHX Text
MIN.

AutoCAD SHX Text
PRECAST CONCRETE ADJUSTING RINGS  AND FLEXIBLE JOINT SEALANT, MINIMUM  TWO RINGS,  MAXIMUM FIVE  RINGS (TYP.)

AutoCAD SHX Text
FLEXIBLE JOINT  SEALANT OR O-RING

AutoCAD SHX Text
2'-8"

AutoCAD SHX Text
3'-0"

AutoCAD SHX Text
10'-0" C TO C MAX.

AutoCAD SHX Text
BRACE

AutoCAD SHX Text
22'-0"

AutoCAD SHX Text
GATE LOCKING  BAR ANCHOR  PIPE

AutoCAD SHX Text
TURNBUCKLES AS REQUIRED

AutoCAD SHX Text
HORIZONTAL BRACING AS REQUIRED

AutoCAD SHX Text
TRUSS RODS AT  CORNERS AND GATE

AutoCAD SHX Text
FINISHED GRADE

AutoCAD SHX Text
4000 PSI CONCRETE AT 28 DAYS

AutoCAD SHX Text
TENSION WIRE

AutoCAD SHX Text
BARBED WIRE

AutoCAD SHX Text
BALL CAP

AutoCAD SHX Text
F

AutoCAD SHX Text
99-C5.01

AutoCAD SHX Text
%%uCHAIN LINK FENCE AND SWING GATE

AutoCAD SHX Text
NO SCALE

AutoCAD SHX Text
NOTE: GROUNDING NOT SHOWN.

AutoCAD SHX Text
1"

AutoCAD SHX Text
CAUTION!

AutoCAD SHX Text
ENTRY PROCEDURES HAVE BEEN FOLLOWED

AutoCAD SHX Text
OXYGEN MAY EXIST IN THIS WETWELL

AutoCAD SHX Text
TOXIC OR HAZARDOUS GASES OR LACK OF

AutoCAD SHX Text
3/4"

AutoCAD SHX Text
1/2"

AutoCAD SHX Text
DO NOT ENTER UNTIL APPROPRIATE 

AutoCAD SHX Text
1"

AutoCAD SHX Text
1/2"

AutoCAD SHX Text
1'-8"

AutoCAD SHX Text
1'-0"

AutoCAD SHX Text
1"

AutoCAD SHX Text
CONTRACTOR SHALL PROVIDE SIGN NEAR ENTRANCE TO ALL  WETWELLS. SIGN SHALL BE FIBERGLASS WITH BLACK LETTERS ON A WHITE BACKGROUND AND MOUNTED TO CONCRETE WALLS WITH  4 ~3/16" DIA. STAINLESS STEEL EXPANSION ANCHORS OR TO  RAILING WITH STAINLESS STEEL HARDWARE.

AutoCAD SHX Text
1/4" WIDE SOLID BORDER

AutoCAD SHX Text
1 1/4"

AutoCAD SHX Text
G

AutoCAD SHX Text
99-C5.01

AutoCAD SHX Text
%%u CAUTION SIGN

AutoCAD SHX Text
NO SCALE

AutoCAD SHX Text
H

AutoCAD SHX Text
99-C5.01

AutoCAD SHX Text
%%uNEW PAVEMENT SECTION

AutoCAD SHX Text
NO SCALE

AutoCAD SHX Text
12" COMPACTED BASE COURSE

AutoCAD SHX Text
L

AutoCAD SHX Text
WIDTH VARIES-SEE PLAN

AutoCAD SHX Text
SLOPE VARIES

AutoCAD SHX Text
1 3/4" BIT. CONC. SURFACE COURSE

AutoCAD SHX Text
2 1/4" BIT. CONC. BINDER COURSE

AutoCAD SHX Text
VARIES

AutoCAD SHX Text
C

AutoCAD SHX Text
SLOPE VARIES

AutoCAD SHX Text
CENTERLINE REFERENCE ELEVATION

AutoCAD SHX Text
SLOPE PER PAVEMENT PLANS

AutoCAD SHX Text
VARIES

AutoCAD SHX Text
PROVIDE GEOTEXTILE BELOW BASE COURSE IF SPECIFIED

AutoCAD SHX Text
1

AutoCAD SHX Text
30% REVIEW

AutoCAD SHX Text
1/31/2024

Burnette, Robert
Stamp


4’_0” »
P 18” RPR
& mer IE 685.80
IE. 685.77 ;‘-‘,;B;;,;@ET
/% :CI) ; No. 10808571
< s '%%
EL. 692.00 21" RPR 3/4” CHAMFER (ALL SIDES) ) T
4 A IE. 686.77 6/S;AB-0N-GRADE Y 'E'/JHEP*‘:
SN SRS w 4@12" EACH WAY, ~
‘ o GRADE (TYP.) CENTERED IN SLAB ~
<
% Q g
"
A MANHOLE NN, 47x6" HANDHOLE -
——— CASTING
PRECAST 18” RPR 418" RPR ggogﬁ% vﬁgEPER
DOGHOUSE IE 685.77 20 IE 685.80 CONDUIT AND
MANHOLE - CLAMPED TO GROUND POLE PROJECTION
— ROD AND POLE SIDE AS RECOMMENDED
BY POLE MFR.
jmp—— : : W2 a el \//\ g BOLT COVER
EL. 786.67+ I Z °
' o STONE \//>//>\//>\/////\/ WASHERS (TYP-) XI LEVELING NUTS
/ LY KA NON—SHRINK GROUT- / (TYP.) 2
: o
21" RPR _/ N Lv'\ © A /—3/4" CHAMFER @
IE. 686.77 \ " * VERIFY WITH EQUIPMENT MANUFACTURER. EXTEND PAD 12” PAST EQUIPMENT ON ALL SIDES. == o
18" RPR 2 R N AN N L UL i NISSUSLSEN &
SECTION A—A £ 685.80 . 1 I [ TR
A | i =”==IJ1\
UPPER LEVEL PLAN i
He J = Al
B
——DOGHOUSE MANHOLE DETAIL e ONCRETE PAD ON GRADE M i
99-ASME5.01/ NO SCALE
99-ASME5.01/ NO SCALE : =JI:= | MINIMUM 36"
LONG GRADE
Ik —d 105 THREADED
CONTROL PANEL |[ 1 j| ANCHOR BOLTS
ALARM LIGHT = =<lk= HEAVY HEX NUT
METER SOCKET/CT CABINET |[ Il j>_ 43 HOOP @ 12”
2 I ::II:
o F= ] 0.C. (SEE NOTE 3)
METER | 1 N
crRoUsE ANps 1 /- © Iz ===
CGB FITTING (T \
_—CABLE AR GAP IS A CLASS I, L 6—#6
W/NEOPRENE A DIV. 2, GROUPS C AND D |—= = VERTICAL (7))
GENERATOR BUSHING (TYP. | L LOCATION |L I _Il REINFORCING el
RECEPTACLE ALL CONDUITS) é | ==||=_|| E
(WERE REQUIRED) o . o
0.312"X1.0” 16 GA. 1/2” FLATTENED, LN ‘ =
ALARM HORN EXPANDED STAINLESS STEEL MESH WITH === L -
\[ 7 STAINLESS STEEL BAR STOCK FRAME. L, — 0 g
/ PROVIDE REMOVABLE STAINLESS STEEL } — T 2
i e HARDWARE AND FASTEN TO LEGS OF PANEL 5/8°x10 FT LONG I i - T O
PVC COATED i e / 1 7 (TYP. OF 4 SIDES). PANELS SHALL BE COPPERWELD L i PVC COATED < o 3
CONDUIT RIGID N —1 £ \ EASILY REMOVABLE FOR OWNER ACCESS. GROUND ROD W/ |J_===_|] RIGID CONDUIT (&) " @
FOR EACH PUMP | ' = |||'H'" B — | CAST BRONZE OR s e BURIED 24" 7)) P F 5
CONTROL CABLE Hil WHERE REQUIRED, CONTRACTOR SHALL COPPER CLAMP covn o L. BELOW FINISHED 4 Z 3
i || PROVIDE PVC CONDUIT PER UTILITY g 3 GRADE — T
| HriH B COMPANY REQUIREMENTS TO UTILITY 1 | 20" o O E UYL
c—————===2l N TRANSFORMER AS SHOWN ON THE 0 : = W x> Z
=== N ONE—LINE DIAGRAM. T T o E' <
PVC COATED —7 NOTES T) o
CONDUIT RIGID CONGRETE SLAB ald P £S5z
FOR EACH PUMP OR VALVE 1. TOP OF BASE TO BE 4" ABOVE TOP OF CURB, TOP 12" TO () =] § - '; -
POWER CABLE ) BE FORMED. = >
g&lgou-: TOP 1171 /4" $.5.25 ALL 4 SIDES 3/8", 316 SS HOOKS E Iz E E
S. ' ANCHORED TO TOP OF . <
DT DR R, ANCHOR TO CONCRETE WITH 1/4” WET WELL (TYP.) 2. POLE SHALL BE MOUNTED 4'—0" BACK FROM EDGE OF 2 = d05
ELOAT AND SS EXP. ANCHORS AT 18" OC. PAVEMENT, UNLESS NOTED OTHERWISE. Wk 8,0
TRANSMITTER CABLE MAX. PROVIDE MINIMUM OF 2 SS WIRE MESH GRIP (TYP. Y w o < £ Z O
ANCHORS PER SIDE. OF FLOAT, TRANSDUCER, 3. PROVIDE 3—#3 TIES @3” 0.C. AT TOP OF POLE BASE. -y o2 Y ow
AND PUMP CABLES) 2 o’ E = E
= > o
— 5 ~PUMPING STATION CONTROL PANEL (TYP.) — INSULATED THROAT am——— LIGHT POLE BASE We =338
. , o W o g
\99-ASME5.01/NO SCALE BUSHING (TYP.) 99—ASME5.01./ NO SCALE T : S @ W
ﬂ/ T = Qa
| - m <
1 [ rLoar casie 9 é Wz
v d - c S
, = = 0
4) w =
Ll 0
HIGH FLOAT Pe REMOVABLE FLOAT - ‘;‘
LEVEL % SUPPORT (SS NON—SHRINK GROUT (BLOWER BASES AND ENGINE GENERATOR -
. CABLE AND PVC BASES SHALL NOT BE GROUTED AND ISOLATORS SHALL BE CROWNED TOP T
10 BUILDING vd COATED WEIGHT) USED BETWEEN FRAME AND BASE) ﬁ'/ o
STEEL, REBAR, 4/0 BARE STRANDED _— FLOAT AS SPECIFIED BOLT AS REQUIRED BY <
AND WATER PIPING COPPER 20" BELOW L1 MANUFACTURER ADJUST 2 1/2" _ BASE | | .
e om b’ S e
pe)
" PIPE, CONCRETE
s o 3/4” CHAMFER ‘ I I I Rl
| ave) CONCRETE PAD x N PAVEMENT STRUCTURE m—
. . ] | OR FINISHED GRADE -
g 3 1/2” MIN., AS SHOWN, OR AS R | \ 4201.014
o REQ'D. TO MATCH PIPING —~__ | - % R —————— I — :
1/4"x2" COPPER / 5/8°x10°-0 | g I [ i % PROJECT MGR.
174 x2' COPPER COPPER GROUND o \\ }‘.7:‘/ ST = ATTHEW SMITH
ROD (TYP. OF 3) ROUGHEN 6" PERIMETER [ | — \\
TO 1/4” AMPLITUDE T |
EXOTHERMIC O CONC. FLOOR . CONCRETE N
LOCAL MCC, PANEL, WELDING OR aps | —~SUBMERSIBLE LEVEL | NOTES: ' #3@8" EW. \Al ; 2 LAYERS OF 15 LB.
GENERATOR, OR COMPRESSION (TYP.) L1 TRANSDUCER (WHERE N BUILDING PAPER
TRANSFORMER REQUIRED) 1. CONCRETE PAD BY CONTRACTOR SUPPLYING EQUIPMENT. ‘ T
2. ANCHOR CONCRETE PAD TO FLOOR WITH 1/2” EXPANSION BOLTS @ | | \
18” 0.C., MINIMUM 4 PER PAD. IF CONCRETE PAD IS LESS THAN 10” §
HIGH, ANCHOR EQUIPMENT BASE DIRECTLY TO CONCRETE FLOOR. — STR AND
3. APPLY BONDING AGENT TO FLOOR PRIOR TO PLACING CONCRETE PAD. T T MIN ASSOCIATES®
—t \FREE AIR WIRE GUARD — \GROUND GRID C FLOATS MOUNTING DETAIL — 1 N\CONCRETE EQUIPMENT PAD — 3 \GUARD POST SHEET
\Q9-ASME5.01/ NO SCALE \Q9-ASME5.01/ NO SCALE 99-ASME5.0T/ NO SCALE \Q9-ASME5.01/ NO SCALE \Q9—ASME5.00/ NO SCALE 15
99-ASMES5.01

File: S:\COL\4200—-4299\4201\014\Drawings\CAD\Acad\Phase 1\99—ASME5.01.dwg Time: Jul 02, 2024 — 8:44am


AutoCAD SHX Text
1

AutoCAD SHX Text
30% REVIEW

AutoCAD SHX Text
1/31/2024

AutoCAD SHX Text
18" RPR IE 685.80

AutoCAD SHX Text
18" RPR IE. 685.77

AutoCAD SHX Text
21" RPR IE. 686.77

AutoCAD SHX Text
A

AutoCAD SHX Text
A

AutoCAD SHX Text
A

AutoCAD SHX Text
A

AutoCAD SHX Text
418" RPR IE 685.80

AutoCAD SHX Text
MANHOLE CASTING

AutoCAD SHX Text
18" RPR IE 685.77

AutoCAD SHX Text
21" RPR IE 686.77

AutoCAD SHX Text
A

AutoCAD SHX Text
99-ASME5.01

AutoCAD SHX Text
%%uDOGHOUSE MANHOLE DETAIL

AutoCAD SHX Text
NO SCALE

AutoCAD SHX Text
%%UUPPER LEVEL PLAN

AutoCAD SHX Text
%%USECTION A-A

AutoCAD SHX Text
%%ULOWER LEVEL TOP PLAN

AutoCAD SHX Text
EL. 692.00

AutoCAD SHX Text
PRECAST DOGHOUSE MANHOLE

AutoCAD SHX Text
21" RPR IE. 686.77

AutoCAD SHX Text
18" RPR IE 685.80

AutoCAD SHX Text
EL. 786.67±

AutoCAD SHX Text
NOTES: 1. TOP OF BASE TO BE 4" ABOVE TOP OF CURB, TOP 12" TO TOP OF BASE TO BE 4" ABOVE TOP OF CURB, TOP 12" TO BE FORMED. 2. POLE SHALL BE MOUNTED 4'-0" BACK FROM EDGE OF POLE SHALL BE MOUNTED 4'-0" BACK FROM EDGE OF PAVEMENT, UNLESS NOTED OTHERWISE. 3. PROVIDE 3-#3 TIES @3" O.C. AT TOP OF POLE BASE.PROVIDE 3-#3 TIES @3" O.C. AT TOP OF POLE BASE.

AutoCAD SHX Text
4"x6" HANDHOLE

AutoCAD SHX Text
3/4" CHAMFER

AutoCAD SHX Text
5/8"x10 FT LONG COPPERWELD GROUND ROD W/ CAST BRONZE OR COPPER CLAMP

AutoCAD SHX Text
#3 HOOP @ 12" O.C. (SEE NOTE 3)

AutoCAD SHX Text
PVC COATED RIGID CONDUIT BURIED 24" BELOW FINISHED GRADE

AutoCAD SHX Text
6-#6 VERTICAL REINFORCING

AutoCAD SHX Text
LEVELING NUTS  (TYP.)

AutoCAD SHX Text
CONDUIT AND POLE PROJECTION AS RECOMMENDED BY POLE MFR.

AutoCAD SHX Text
#6 BARE COPPER GROUND WIRE CLAMPED TO GROUND ROD AND POLE SIDE

AutoCAD SHX Text
C

AutoCAD SHX Text
99-ASME5.01

AutoCAD SHX Text
%%uLIGHT POLE BASE

AutoCAD SHX Text
NO SCALE

AutoCAD SHX Text
WASHERS (TYP.)

AutoCAD SHX Text
BOLT COVER

AutoCAD SHX Text
MINIMUM 36" LONG  GRADE 105 THREADED ANCHOR BOLTS

AutoCAD SHX Text
NON-SHRINK GROUT

AutoCAD SHX Text
HEAVY HEX NUT

AutoCAD SHX Text
12" CRUSHED STONE

AutoCAD SHX Text
GRADE (TYP.)

AutoCAD SHX Text
6" SLAB-ON-GRADE W/ #4@12" EACH WAY, CENTERED IN SLAB

AutoCAD SHX Text
* VERIFY WITH EQUIPMENT MANUFACTURER. EXTEND PAD 12" PAST EQUIPMENT ON ALL SIDES.

AutoCAD SHX Text
3/4" CHAMFER (ALL SIDES)

AutoCAD SHX Text
B

AutoCAD SHX Text
99-ASME5.01

AutoCAD SHX Text
%%uCONCRETE PAD ON GRADE

AutoCAD SHX Text
NO SCALE

AutoCAD SHX Text
E

AutoCAD SHX Text
99-ASME5.01

AutoCAD SHX Text
%%uFREE AIR WIRE GUARD

AutoCAD SHX Text
NO SCALE

AutoCAD SHX Text
5/8"x10'-0" COPPER GROUND ROD (TYP. OF 3)

AutoCAD SHX Text
1/4"x2" COPPER GROUND BUSS

AutoCAD SHX Text
4/0 BARE STRANDED COPPER 2'-0" BELOW GRADE (TYP.)

AutoCAD SHX Text
TO BUILDING STEEL, REBAR, AND WATER PIPING

AutoCAD SHX Text
EXOTHERMIC WELDING OR COMPRESSION (TYP.)

AutoCAD SHX Text
LOCAL MCC, PANEL, GENERATOR, OR TRANSFORMER

AutoCAD SHX Text
(TYP.)

AutoCAD SHX Text
F

AutoCAD SHX Text
99-ASME5.01

AutoCAD SHX Text
%%uGROUND GRID

AutoCAD SHX Text
NO SCALE

AutoCAD SHX Text
ALARM LIGHT

AutoCAD SHX Text
CONTROL PANEL

AutoCAD SHX Text
METER SOCKET/CT CABINET

AutoCAD SHX Text
METER

AutoCAD SHX Text
WHERE REQUIRED, CONTRACTOR SHALL PROVIDE PVC CONDUIT PER UTILITY COMPANY REQUIREMENTS TO UTILITY TRANSFORMER AS SHOWN ON THE ONE-LINE DIAGRAM.

AutoCAD SHX Text
1"X1"X1/4" S.S.   ALL 4 SIDES. ANCHOR TO CONCRETE WITH 1/4" SS EXP. ANCHORS AT 18" OC. MAX. PROVIDE MINIMUM OF 2 ANCHORS PER SIDE.

AutoCAD SHX Text
PVC COATED CONDUIT RIGID FOR EACH PUMP POWER CABLE

AutoCAD SHX Text
PVC COATED RIGID CONDUIT FOR EACH FLOAT AND TRANSMITTER CABLE

AutoCAD SHX Text
CONCRETE SLAB OR VALVE MANHOLE TOP SLAB

AutoCAD SHX Text
CROUSE HINDS CGB FITTING W/NEOPRENE BUSHING (TYP. ALL CONDUITS)

AutoCAD SHX Text
GENERATOR RECEPTACLE (WERE REQUIRED)

AutoCAD SHX Text
ALARM HORN

AutoCAD SHX Text
D

AutoCAD SHX Text
99-ASME5.01

AutoCAD SHX Text
%%uPUMPING STATION CONTROL PANEL (TYP.)

AutoCAD SHX Text
NO SCALE

AutoCAD SHX Text
PVC COATED CONDUIT RIGID FOR EACH PUMP CONTROL CABLE

AutoCAD SHX Text
SUBMERSIBLE LEVEL TRANSDUCER (WHERE REQUIRED)

AutoCAD SHX Text
3/8", 316 SS HOOKS ANCHORED TO TOP OF WET WELL (TYP.)

AutoCAD SHX Text
SS WIRE MESH GRIP (TYP. OF FLOAT, TRANSDUCER, AND PUMP CABLES)

AutoCAD SHX Text
FLOAT AS SPECIFIED

AutoCAD SHX Text
REMOVABLE FLOAT SUPPORT (SS CABLE AND PVC COATED WEIGHT)

AutoCAD SHX Text
FLOAT CABLE

AutoCAD SHX Text
INSULATED THROAT BUSHING (TYP.)

AutoCAD SHX Text
G

AutoCAD SHX Text
99-ASME5.01

AutoCAD SHX Text
%%uFLOATS MOUNTING DETAIL

AutoCAD SHX Text
NO SCALE

AutoCAD SHX Text
HIGH FLOAT LEVEL

AutoCAD SHX Text
BOLT AS REQUIRED BY MANUFACTURER ADJUST WITH DOUBLE NUT

AutoCAD SHX Text
3/4" CHAMFER

AutoCAD SHX Text
CONCRETE PAD

AutoCAD SHX Text
3 1/2" MIN., AS SHOWN, OR AS REQ'D. TO MATCH PIPING

AutoCAD SHX Text
#3@8" EW.

AutoCAD SHX Text
CONC. FLOOR

AutoCAD SHX Text
NOTES: 1. CONCRETE PAD BY CONTRACTOR SUPPLYING EQUIPMENT. CONCRETE PAD BY CONTRACTOR SUPPLYING EQUIPMENT. 2. ANCHOR CONCRETE PAD TO FLOOR WITH 1/2" EXPANSION BOLTS @ ANCHOR CONCRETE PAD TO FLOOR WITH 1/2" EXPANSION BOLTS @ 18" O.C., MINIMUM 4 PER PAD. IF CONCRETE PAD IS LESS THAN 10" HIGH, ANCHOR EQUIPMENT BASE DIRECTLY TO CONCRETE FLOOR. 3. APPLY BONDING AGENT TO FLOOR PRIOR TO PLACING CONCRETE PAD.APPLY BONDING AGENT TO FLOOR PRIOR TO PLACING CONCRETE PAD.

AutoCAD SHX Text
NON-SHRINK GROUT (BLOWER BASES AND ENGINE GENERATOR BASES SHALL NOT BE GROUTED AND ISOLATORS SHALL BE USED BETWEEN FRAME AND BASE)

AutoCAD SHX Text
EQUIPMENT BASE

AutoCAD SHX Text
ROUGHEN 6" PERIMETER TO 1/4" AMPLITUDE

AutoCAD SHX Text
H

AutoCAD SHX Text
99-ASME5.01

AutoCAD SHX Text
%%uCONCRETE EQUIPMENT PAD

AutoCAD SHX Text
NO SCALE

AutoCAD SHX Text
MIN.

AutoCAD SHX Text
2 LAYERS OF 15 LB. BUILDING PAPER

AutoCAD SHX Text
6" DIA. SCH 80  GALVANIZED STEEL PIPE, CONCRETE FILLED 

AutoCAD SHX Text
CONCRETE

AutoCAD SHX Text
PAVEMENT STRUCTURE  OR FINISHED GRADE

AutoCAD SHX Text
CROWNED TOP

AutoCAD SHX Text
J

AutoCAD SHX Text
99-ASME5.01

AutoCAD SHX Text
%%uGUARD POST

AutoCAD SHX Text
NO SCALE

Burnette, Robert
Stamp


|,Hl||l‘“”

.5\.‘

“ﬁma,ﬂﬁ
b

i

Wtelzo2

1/31/2024

REVISIONS

UTILITY TRANSFORMER
___________________________ B e
F " 150A B
. MCB
FROM . | SEXHXHXHK QMCC—E, 480V, 6Q0A, 38, 3W, 42KAIC

|
| | |
| _ |
UTILITY ° : i DN oEDP—W, 480V, 30, 3W, 45KA . . |
DD DD D ' '
| : D 60,/3 2>1oo/3 40/2 2>1oo/3 40/2 2>1oo/3 40/2 :
- - -4 _ | _ R . A A . A A A .
480V 480V 480V
5KVA 5KVA 5KVA
\O) 120,/240V O\ 120,/240V O\ 120,/240V
SURGE [C—C [C-A [C-D -
OO0 O O O, O\ ARRESTER|  WELL PuMp ¢ LC=C WELL pump A CA well pump p =D w
40HP 40HP 40HP "
TFP—1 BFP—1 EP—1 WASTEWATER  IRON FILTER <
2HP  15HP  10HP AERATOR (E) BACKWASH PUMP T 0
5HP 30HP a
= " &
_____________________________________________________________________ F 5
- ™ 300A i é £ 0
r ] : MCB : o s &
| | D=
) | - § ), gEDP. 480V, 30QA, 39, 3W, 65KAIC . . . . . . . . | x = - ‘zt
ceNERATORA ) T ° D | = 03¢
230KW | | Z)m 8OAT D0AT 8OAT 70AT GOAT BOAT BOAT BOAT BOAT 150AT BOAT | Q ok % B
L I /150AF /60AF /150AF o/ 150AF /60AF /60AF /60AF /60AF /60AF /150AF /60AF | w =522
ATS, 400A, 35KACL — — | __‘t____ [ ___o____‘t___‘___ |- ___}_-___ 1 1 __J ____ 1 = T - g\
E S >
- rz %k
480V 480V 480V -l g w2
A 2BKVA AT 75KVA === 15KVA w w o (o) 8
120/240V 120/208V I SURGE 120/240V > E - E o
TO FEMA [PP—1] ARRESTER]  [CC—DT O w2 Wuw
TRAILER CONNECTION TO GENERATOR U U U U U L) > "EJ E 'E
BLOCK HEATER RP—1 RP—2 RP-3 AWP—1 AWP—2 > c‘;’; = £ O
150A 30HP 30HP 30HP x £ <8
p— o W o g
b OSEES
PANEL (2]
f & 2
= 2
w =
=
"
g
S

EXISTING ONE—LINE DIAGRAM

JOB NO.
4201.014

PROJECT MGR.
MATTHEW SMITH

A

STRAND

ASSOCIATES®

SHEET

16
99-E7.01

File: S:\COL\4200—-4299\4201\014\Drawings\CAD\Acad\Phase 1\99—-E7.01.dwg Time: Jun 24, 2024 - 9:41am


AutoCAD SHX Text
1

AutoCAD SHX Text
30% REVIEW

AutoCAD SHX Text
1/31/2024

AutoCAD SHX Text
TFP-1 2HP

AutoCAD SHX Text
BFP-1 15HP

AutoCAD SHX Text
EP-1 10HP

AutoCAD SHX Text
WASTEWATER AERATOR (E) 5HP

AutoCAD SHX Text
IRON FILTER  BACKWASH PUMP 30HP

AutoCAD SHX Text
PP-1

AutoCAD SHX Text
PANEL EL

AutoCAD SHX Text
SURGE  ARRESTER

AutoCAD SHX Text
TO GENERATOR BLOCK HEATER

AutoCAD SHX Text
LC-DT

AutoCAD SHX Text
TO FEMA  TRAILER CONNECTION

AutoCAD SHX Text
RP-1 30HP

AutoCAD SHX Text
RP-2 30HP

AutoCAD SHX Text
RP-3 30HP

AutoCAD SHX Text
AWP-1

AutoCAD SHX Text
AWP-2

AutoCAD SHX Text
70

AutoCAD SHX Text
80AT /150AF

AutoCAD SHX Text
20AT /60AF

AutoCAD SHX Text
80AT /150AF

AutoCAD SHX Text
70AT /150AF

AutoCAD SHX Text
60AT /60AF

AutoCAD SHX Text
60AT /60AF

AutoCAD SHX Text
60AT /60AF

AutoCAD SHX Text
60AT /60AF

AutoCAD SHX Text
60AT /60AF

AutoCAD SHX Text
150AT /150AF

AutoCAD SHX Text
60AT /60AF

AutoCAD SHX Text
300A MCB

AutoCAD SHX Text
300A MCB

AutoCAD SHX Text
FROM UTILITY

AutoCAD SHX Text
SURGE  ARRESTER

AutoCAD SHX Text
60/3

AutoCAD SHX Text
WELL PUMP C 40HP

AutoCAD SHX Text
100/3

AutoCAD SHX Text
LC-C

AutoCAD SHX Text
480V 25KVA 120/240V

AutoCAD SHX Text
480V 75KVA 120/208V

AutoCAD SHX Text
480V 15KVA 120/240V

AutoCAD SHX Text
480V 5KVA 120/240V

AutoCAD SHX Text
40/2

AutoCAD SHX Text
WELL PUMP A 40HP

AutoCAD SHX Text
100/3

AutoCAD SHX Text
LC-A

AutoCAD SHX Text
480V 5KVA 120/240V

AutoCAD SHX Text
40/2

AutoCAD SHX Text
WELL PUMP D 40HP

AutoCAD SHX Text
100/3

AutoCAD SHX Text
LC-D

AutoCAD SHX Text
480V 5KVA 120/240V

AutoCAD SHX Text
40/2

AutoCAD SHX Text
150A MCB

AutoCAD SHX Text
MCC-E, 480V, 600A, 3 , 3W, 42KAIC

AutoCAD SHX Text
EDP-W, 480V, 3 , 3W, 45KAIC

AutoCAD SHX Text
EDP, 480V, 300A, 3 , 3W, 65KAIC

AutoCAD SHX Text
150A

AutoCAD SHX Text
ATS, 400A, 35KAIC

AutoCAD SHX Text
EXISTING ONE-LINE DIAGRAM

AutoCAD SHX Text
%%uGENERATOR

AutoCAD SHX Text
230KW

AutoCAD SHX Text
UTILITY TRANSFORMER

Burnette, Robert
Stamp


KEY NOTES:

@ BREAKER LONG TIME TRIP SETTING SHALL BE 320A.
PROVIDE TAMPER—EVIDENT CABLE SEAL FOR
BREAKER TRIP SETTING COVER.

1/31/2024

(/2]
4
3~350MCM o
350MCM NEUT. 8
UTILITY TRANSFORMER 270, >
_____________________________________ (-4
r]zoOAF/BOOAT _]
1 SE—RATED MCB
FROM ¢ l SWBD—1, 277/480V, 1200A, 38, 4W, 65KAIC l
S ' ® ® ® |
UTILITY 3¢ '
¢ | |
: AT URER 30/3 z:>3oo/3 z:)soo/s z:)15o/3 800/3 _ )125/3 :
I I
| ] FUTURE  SPARE |
- ] Y~ ____ _
3~1/0
MOTOR CONTROL #6 GND
) b PANEL 1 1/2"C.
3~300MCM ///////// 3004 i Y=o B
| mcB | | |
ﬁ41G290 VN MCC—E, 4480V, 6QOA, 3@, 3W, 42KAIC | | MEB |
/2"C. i ® ® ® : i Of\o oEDP—W, 480V, 38, 3W, 45KA| o . |
| |
| |
| D D Z) D i) | : D 60,/3 Dmo/s 40/2 Dmo/s 40/2 Dmo/s 40/2 : -
L e e I— L - I J -y L _Y______ 4 o
480V 480V 480V <
5KVA 5KVA 5KVA I ﬂ
U 120/240V U 120/240V U 120/240V — ; o
SURGE LC—C LC—A LC—D - X
U U U U U ARRESTER|  WELL pump ¢ Lc=Cl WELL PUMP A  C=Al WELL PuMp D C=0l é Z 3
40HP 40HP 40HP w o
TFP—1 BFP—1 EP—1 WASTEWATER  IRON FILTER () - = W
2HP  15HP  10HP AERATOR (E) BACKWASH PUMP ! x § & ‘z"
5HP 30HP E l:i:l 0 2 «
_____________________________________________________________________ o K % a
™ 300A i (11] - - £
—_ =
r 7 : MCB : 2 $= & ;.
| | EDP, 480V, 30QA, 38, 3W, B65KAIC - E 2
ﬂ | . —t ﬂ ® s S ® ® ® ® ® ® ® ® | -Il a:, E < E
GENERATORA) | L | w 2365
2 30KW | o Z)m D 8OAT Z) 20AT Z) 8OAT Z) 70AT Z) BOAT Z) B60AT Z) BOAT Z) BOAT Z) BOAT Z)150AT BOAT | Z k0
L I /150AF /B0AF /150AF /150AF /BOAF /B6OAF /B6OAF /B6OAF /B6OAF /150AF /60AF | o) < £ 29
ATS, 400A, 35KAC L — — — | 1 [ ____+_____1_____‘{____ [ ____|____1____ 1 | ____ ] a g £ "'E‘ I"j
= = X
AANY o0y AN 8oy w480V - g E O
e 2%5K2V4f\ovmmﬁ1 2705K2\€)A8V SRR @ xuis
/ / | SURCE 120,/240V 2 S £ uw
TO FEMA [PP—1] ARRESTER|  [CC—DT - 8
TRAILER CONNECTION TO GENERATOR Q Q Q Q Q g w 2
BLOCK HEATER RP—1 RP-2 RP-3 AWP—1 AWP—2 '; g
150A 30HP 30HP 30HP Q. S8
w Z
=
PANEL ®
EL
S

PROPOSED ONE—LINE DIAGRAM

JOB NO.
4201.014

PROJECT MGR.
MATTHEW SMITH

A
STRAND

ASSOCIATES®

SHEET

17
99-E7.02

File: S:\COL\4200—-4299\4201\014\Drawings\CAD\Acad\Phase 1\99-E7.02.dwg Time: Jul 02, 2024 — 11:03am


AutoCAD SHX Text
1

AutoCAD SHX Text
30% REVIEW

AutoCAD SHX Text
1/31/2024

AutoCAD SHX Text
TFP-1 2HP

AutoCAD SHX Text
BFP-1 15HP

AutoCAD SHX Text
EP-1 10HP

AutoCAD SHX Text
WASTEWATER AERATOR (E) 5HP

AutoCAD SHX Text
IRON FILTER  BACKWASH PUMP 30HP

AutoCAD SHX Text
PP-1

AutoCAD SHX Text
PANEL EL

AutoCAD SHX Text
SURGE  ARRESTER

AutoCAD SHX Text
TO GENERATOR BLOCK HEATER

AutoCAD SHX Text
LC-DT

AutoCAD SHX Text
TO FEMA  TRAILER CONNECTION

AutoCAD SHX Text
RP-1 30HP

AutoCAD SHX Text
RP-2 30HP

AutoCAD SHX Text
RP-3 30HP

AutoCAD SHX Text
AWP-1

AutoCAD SHX Text
AWP-2

AutoCAD SHX Text
70

AutoCAD SHX Text
80AT /150AF

AutoCAD SHX Text
20AT /60AF

AutoCAD SHX Text
80AT /150AF

AutoCAD SHX Text
70AT /150AF

AutoCAD SHX Text
60AT /60AF

AutoCAD SHX Text
60AT /60AF

AutoCAD SHX Text
60AT /60AF

AutoCAD SHX Text
60AT /60AF

AutoCAD SHX Text
60AT /60AF

AutoCAD SHX Text
150AT /150AF

AutoCAD SHX Text
60AT /60AF

AutoCAD SHX Text
300A MCB

AutoCAD SHX Text
300A MCB

AutoCAD SHX Text
FROM UTILITY

AutoCAD SHX Text
SURGE  ARRESTER

AutoCAD SHX Text
60/3

AutoCAD SHX Text
WELL PUMP C 40HP

AutoCAD SHX Text
100/3

AutoCAD SHX Text
LC-C

AutoCAD SHX Text
480V 25KVA 120/240V

AutoCAD SHX Text
480V 75KVA 120/208V

AutoCAD SHX Text
480V 15KVA 120/240V

AutoCAD SHX Text
480V 5KVA 120/240V

AutoCAD SHX Text
40/2

AutoCAD SHX Text
WELL PUMP A 40HP

AutoCAD SHX Text
100/3

AutoCAD SHX Text
LC-A

AutoCAD SHX Text
480V 5KVA 120/240V

AutoCAD SHX Text
40/2

AutoCAD SHX Text
WELL PUMP D 40HP

AutoCAD SHX Text
100/3

AutoCAD SHX Text
LC-D

AutoCAD SHX Text
480V 5KVA 120/240V

AutoCAD SHX Text
40/2

AutoCAD SHX Text
150A MCB

AutoCAD SHX Text
MCC-E, 480V, 600A, 3 , 3W, 42KAIC

AutoCAD SHX Text
EDP-W, 480V, 3 , 3W, 45KAIC

AutoCAD SHX Text
EDP, 480V, 300A, 3 , 3W, 65KAIC

AutoCAD SHX Text
150A

AutoCAD SHX Text
ATS, 400A, 35KAIC

AutoCAD SHX Text
PROPOSED ONE-LINE DIAGRAM

AutoCAD SHX Text
1200AF/800AT SE-RATED MCB

AutoCAD SHX Text
SPD

AutoCAD SHX Text
30/3

AutoCAD SHX Text
300/3

AutoCAD SHX Text
300/3

AutoCAD SHX Text
150/3

AutoCAD SHX Text
800/3

AutoCAD SHX Text
125/3

AutoCAD SHX Text
MOTOR CONTROL PANEL

AutoCAD SHX Text
SWBD-1, 277/480V, 1200A, 3 , 4W, 65KAIC

AutoCAD SHX Text
FUTURE

AutoCAD SHX Text
SPARE

AutoCAD SHX Text
%%uGENERATOR

AutoCAD SHX Text
230KW

AutoCAD SHX Text
UTILITY TRANSFORMER

AutoCAD SHX Text
KEY NOTES: BREAKER LONG TIME TRIP SETTING SHALL BE 320A. PROVIDE TAMPER-EVIDENT CABLE SEAL FOR BREAKER TRIP SETTING COVER.

AutoCAD SHX Text
1

AutoCAD SHX Text
3~350MCM 350MCM NEUT. 3"C.

AutoCAD SHX Text
1

Burnette, Robert
Stamp


	Sheets and Views
	00-G0.01

	Sheets and Views
	2 00-G0.02

	Sheets and Views
	3 00-G0.03

	Sheets and Views
	4 00-G0.04

	Sheets and Views
	5 00-G0.05

	Sheets and Views
	6 00-G0.06

	Sheets and Views
	7 00-G0.07

	Sheets and Views
	05-D1.01

	Sheets and Views
	9 05-C1.01

	Sheets and Views
	05-M1.01

	Sheets and Views
	11 05-E1.01

	Sheets and Views
	12 15-ASM1.01

	Sheets and Views
	13 20-E1.01

	Sheets and Views
	14 99-C5.01

	Sheets and Views
	15 99-ASME5.01

	Sheets and Views
	16 99-E7.01

	Sheets and Views
	17 99-E7.02


